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FCC RF Test Report

APPLICANT : ZTE CORPORATION

EQUIPMENT : CDMA LTE multi-mode Digital Mobile Phone
BRAND NAME . ZTE

MODEL NAME : ZTE N9835

FCCID : SRQ-ZTEN9835

STANDARD : 47 CFR Part 2, 22(H), 24(E), 27(L), 27(H)

CLASSIFICATION : PCS Licensed Transmitter Held to Ear (PCE)

The product was received on Dec. 20, 2013 and testing was completed on Jan. 28, 2014. We,
SPORTON INTERNATIONAL (KUNSHAN) INC., would like to declare that the tested sample
has been evaluated in accordance with the procedures given in ANSI/ TIA / EIA-603-C-2004
and shown compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written

approval of SPORTON INTERNATIONAL (KUNSHAN) INC., the test report shall not be
reproduced except in full.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
3.1 §2.1046 Conducted Output Power Reporting Only PASS -
§24.232(d)
3.2 Peak-to-Average Ratio <13 dB PASS -
27.50(d)(5)
Effective Radiated Power
§22.913(a)(2) ERP < 7 Watts
(Band 5)
Effective Radiated Power
§27.50(c)(10) ERP < 3 Watts
(Band 12) (Band 17)
3.3 PASS -
Equivalent Isotropic Radiated
§24.232(c) EIRP < 2Watt
Power (Band 2)
Equivalent Isotropic Radiated
§27.50(d)(4) EIRP < 1Watt
Power (Band 4)
§2.1049
§22.917(a) Occupied Bandwidth
3.4 Reporting Only PASS -
§24.238(a) & 26dB Bandwidth
§27.53(g)(3)
§2.1051
Conducted Band Edge
§22.917(a)
Measurement
3.5 §24.238(a) < 43+10log10(P[Watts])| PASS -
(Band 2) (Band 4) (Band 5)
§27.53 (f)
(Band 12) (Band 17)
§27.53(g)
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Report
FCC Rule Description Limit Result Remark
Section

§2.1051
§22.917(a) Conducted Spurious Emission
3.6 §24.238(a) (Band 2) (Band 4) (Band 5) | < 43+10log1o(P[Watts]) | PASS -

§27.53 (f) (Band 12) (Band 17)
§27.53(g)
§2.1053
§22.917(a) Radiated Spurious Emission Under limit

3.7 §24.238(a) (Band 2) (Band 4) (Band 5) | < 43+10logio(P[Watts]) | PASS |  14.18 dB at
§27.53 (f) (Band 12) (Band 17) 11457.000 MHz
§27.53(g)

§2.1055

§22.355 Frequency Stability
3.8 < 2.5 ppm PASS
§24.235 Temperature & Voltage

§27.54
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1 General Description
1.1 Applicant

ZTE CORPORATION

ZTE Plaza, Keji Road South, Hi-Tech, Industrial Park, Nanshan District,Shenzhen, Guangdong, 518057,
P.R.China

1.2 Manufacturer

ZTE CORPORATION

ZTE Plaza, Keji Road South, Hi-Tech, Industrial Park, Nanshan District,Shenzhen, Guangdong, 518057,
P.R.China

1.3 Feature of Equipment Under Test

Product Feature

Equipment CDMA LTE multi-mode Digital Mobile Phone
Brand Name ZTE

Model Name ZTE N9835

FCCID SRQ-ZTEN9835

CDMA/EV-DO/LTE/WLAN 11abgn HT20/802.11ac VHT80

EUT supports Radios application Bluetooth v3.0 + EDR/Bluetooth v4.0 LE/NFC

HW Version cxhA
SW Version N9835V1.0.0B01
EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer. Please refer to the
specifications or user's manual for more detailed description.
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1.4 Product Specification of Equipment Under Test

Product Specification subjective to this standard

Tx Frequency

LTE Band 2 : 1850.7 MHz ~ 1909.3 MHz
LTE Band 4 : 1710.7 MHz ~ 1754.3 MHz
LTE Band 5 : 824.7 MHz ~ 848.3 MHz
LTE Band 12 : 699.7 MHz ~ 715.3 MHz
LTE Band 17 : 706.5 MHz ~ 713.5 MHz

Rx Frequency

LTE Band 2 : 1930.7 MHz ~ 1989.3 MHz
LTE Band 4 : 2110.7 MHz ~ 2154.3 MHz
LTE Band 5 : 869.7 MHz ~ 893.3 MHz
LTE Band 12 : 729.7 MHz ~ 745.3 MHz
LTE Band 17 : 736.5 MHz ~ 743.5 MHz

Bandwidth

1.4MHz/3MHz/5MHz/10MHz/15MHz/20MHz (LTE Band 2/4)
1.4MHz/3MHz/5MHz/10MHz (LTE Band 5/12)
5MHz/10MHz (LTE Band 17)

Maximum Output Power to Antenna

LTE Band 2 : 24.36 dBm
LTE Band 4 : 24.38 dBm
LTE Band 5 : 24.28 dBm
LTE Band 12 : 24.28 dBm
LTE Band 17 : 24.76 dBm

Antenna Type

PIFA Antenna

Type of Modulation

QPSK / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
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1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Maximum ERP/EIRP Power, Frequency Tolerance, and Emission

Designator
Maximum | Frequency
FCC Rule System Type of BW EIRP Tolerance Emission
Modulation Designator
(W) (%, Hz, ppm)

Part 24E LTE Band 2 QPSK 1.4MHz 0.0740 W 0.005 ppm 1M09G7D
Part 24E LTE Band 2 16QAM 1.4MHz 0.0575 W 0.006 ppm | 1M10D7W
Part 24E LTE Band 2 QPSK 3MHz 0.0762 W 0.005 ppm | 2M74G7D
Part 24E LTE Band 2 16QAM 3MHz 0.0598 W 0.005 ppm | 2M74D7W
Part 24E LTE Band 2 QPSK 5MHz 0.0774 W 0.005 ppm | 4M52G7D
Part 24E LTE Band 2 16QAM 5MHz 0.0593 W 0.008 ppm | 4M50D7W
Part 24E LTE Band 2 QPSK 10MHz 0.0776 W 0.005 ppm | 9M16G7D
Part 24E LTE Band 2 16QAM 10MHz 0.0586 W 0.005 ppm | 9M12D7W
Part 24E LTE Band 2 QPSK 15MHz 0.0824 W 0.006 ppm 13M5G7D
Part 24E LTE Band 2 16QAM 15MHz 0.0590 W 0.006 ppm | 13M6D7W
Part 24E LTE Band 2 QPSK 20MHz 0.0746 W 0.005 ppm 18M7G7D
Part 24E LTE Band 2 16QAM 20MHz 0.0569 W 0.006 ppm | 18M8D7W
Part 27L LTE Band 4 QPSK 1.4MHz 0.0859 W 0.005 ppm 1M09G7D
Part 27L LTE Band 4 16QAM 1.4MHz 0.0655 W 0.006 ppm | 1M10D7W
Part 27L LTE Band 4 QPSK 3MHz 0.0873 W 0.005 ppm | 2M72G7D
Part 27L LTE Band 4 16QAM 3MHz 0.0659 W 0.007 ppm | 2M74D7W
Part 27L LTE Band 4 QPSK 5MHz 0.0869 W 0.005 ppm | 4M52G7D
Part 27L LTE Band 4 16QAM 5MHz 0.0640 W 0.006 ppm | 4M52D7W
Part 27L LTE Band 4 QPSK 10MHz 0.0885 W 0.006 ppm | 9M16G7D
Part27L | LTE Band 4 16QAM 10MHz 0.0656 W | 0.006 ppm | 9M08D7W
Part 27L LTE Band 4 QPSK 15MHz 0.0849 W 0.007 ppm 13M5G7D
Part 27L LTE Band 4 16QAM 15MHz 0.0638 W 0.006 ppm | 13M6D7W
Part 27L LTE Band 4 QPSK 20MHz 0.0867 W 0.005 ppm 18M6G7D
Part 27L LTE Band 4 16QAM 20MHz 0.0670 W 0.006 ppm | 18M6D7W
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Frequency

FCC Rule System Type of BW Maximm Tolerance Emission

Modulation ERP (W) Designator

(%, Hz, ppm)

Part22H | LTE Band 5 QPSK 1.4MHz 0.0316 W | 0.012ppm | 1M09G7D
Part22H | LTE Band 5 16QAM 1.4MHz 0.0292W | 0.012 ppm | 1MO9D7W
Part22H | LTE Band 5 QPSK 3MHz 0.0345W | 0.013 ppm | 2M72G7D
Part22H | LTE Band 5 16QAM 3MHz 0.0384 W | 0.011 ppm | 2M74D7W
Part22H | LTE Band 5 QPSK 5MHz 0.0334W | 0.012ppm | 4M50G7D
Part22H | LTE Band 5 16QAM 5MHz 0.0277 W | 0.014 ppm | 4M48D7W
Part22H | LTE Band 5 QPSK 10MHz 0.0339W | 0.012ppm | 9M20G7D
Part22H | LTE Band 5 16QAM 10MHz 0.0275W | 0.013 ppm | 9M12D7W
Part 27H | LTE Band 12 QPSK 1.4MHz 0.0533W | 0.016 ppm | 1M09G7D
Part 27H | LTE Band 12 16QAM 1.4MHz 0.0407W | 0.014 ppm | 1M10D7W
Part 27H | LTE Band 12 QPSK 3MHz 0.0512W | 0.015ppm | 2M72G7D
Part27H | LTE Band 12 16QAM 3MHz 0.0400 W | 0.013 ppm | 2M74D7W
Part 27H | LTE Band 12 QPSK 5MHz 0.0519W | 0.016 ppm | 4M50G7D
Part 27H | LTE Band 12 16QAM 5MHz 0.0405W | 0.017 ppm | 4M50D7W
Part 27H | LTE Band 12 QPSK 10MHz 0.0521W | 0.017 ppm | 9M16G7D
Part 27H | LTE Band 12 16QAM 10MHz 0.0379 W | 0.014 ppm | 9M12D7W
Part 27H | LTE Band 17 QPSK 5MHz 0.0798 W | 0.016 ppm | 4M50G7D
Part 27H | LTE Band 17 16QAM 5MHz 0.0659 W | 0.014 ppm | 4M52D7W
Part27H | LTE Band 17 QPSK 10MHz 0.0741W | 0.012ppm | 9M16G7D
Part27H | LTE Band 17 16QAM 10MHz 0.0579W | 0.014 ppm | 9M16D7W
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1.7 Testing Site

Test Site SPORTON INTERNATIONAL (KUNSHAN) INC.

No. 3-2, PingXiang Road, Kunshan, Jiangsu Province, P.R.C.
Test Site Location | TEL: +86-0512-5790-0158
FAX: +86-0512-5790-0958

Sporton Site No. FCC Registration No.
Test Site No.

THO1-KS 03CHO1-KS OTAO01-KS 149928

1.8 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 2, 22(H), 24(E), 27(L), 27(H)

¢ ANSI / TIA/ EIA-603-C-2004

* FCC KDB 971168 D01 Power Meas. License Digital Systems v02r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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Test Configuration of Equipment Under Test

2.1 Test Mode

During all testing, EUT is in link mode with base station emulator at maximum power level. The spurious

emission measurements were carried out in semi-anechoic chamber with 3-meter test range, and EUT

was rotated on three test planes to find out the worst emission (X plane for LTE Band 12 and LTE Band
17,Y plane for LTE Band 4, and Z plane for LTE Band 2 and LTE Band 5).

Frequency range investigated for radiated emission: 30MHz to 10™ harmonic.

Test Modes
Band Radiated TCs Conducted TCs
BW LTE (RB Size 3, RB Offset 2) : SE EE: ::Z ;; t::t
LaMHz | QPSKLink m LTE (RB Size 6) Link
BW LTE (RB Size 1, RB Offset 0) : ';E EEE ::Z ;; t:z:z
3MHz QPSK Link m LTE (RB Size 15) Link
BW LTE (RB Size 1, RB Offset 0) : EE EE: :E: 1)2;‘ :j:k
LTE SMHz QPSK Link m LTE (RB Size 25) Link
Band2 | w LTE (RB Size 1, RB Offset 49) : SE EEE :Z: ;)5;' 'Ij:k
10MHz QPSK Link m LTE (RB Size 50) Link
BW LTE (RB Size 1, RB Offset 74) : EE EE: :E: ;Z;;_ :j:k
15MHz QPSK Link m LTE (RB Size 75) Link
BW LTE (RB Size 1, RB Offset 0) : SE EE: ::Z ;L)L :jEk
20MHz | QPSKLink m LTE (RB Size 100) Link

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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FCC RF Test Report

Report No. : FG3D2003B

Test Modes
Band Radiated TCs Conducted TCs

BW LTE (RB Size 3, RB Offset 2) : ';E EEE ::Z ;; t:;:z

LaMHz | QPSKLink m LTE (RB Size 6) Link

BW LTE (RB Size 1, RB Offset 0) : SE EE: :Z: ;; t::t
3MHz SIS m LTE (RB Size 15) Link
BW LTE (RB Size 1, RB Offset 24) : tIE EES z:iz 1)2;' E:k
LTE =i QPSK Link B LTE (RB Size 25) Link
Band 4 BW LTE (RB Size 1, RB Offset 0) : SE EE: zzz ;,)5;‘ :jEk
10MHz | QPSKLink m LTE (RB Size 50) Link
BW LTE (RB Size 1, RB Offset 74) : tIE EES z:iz ;23;' Il_nl:k
falile QPSK Link B LTE (RB Size 75) Link
BW LTE (RB Size 1, RB Offset 49) : ';E EEE ::Z ;2);‘ ILn.:k

20MHz QPSK Link m LTE (RB Size 100) Link

BW LTE (RB Size 3, RB Offset 0) : EE EE: 2:22 ;; t::i

14MHz | QPSKLink m LTE (RB Size 6) Link

BW LTE (RB Size 1, RB Offset 0) : tIE EEE z:z ;; t::t
LTE 3MHz QPSK Link m LTE (RB Size 15) Link
Band 5 BW LTE (RB Size 1, RB Offset 0) : SE EE: :E: 1)2;‘ :j:k
SMHz QPSK Link m LTE (RB Size 25) Link
BW LTE (RB Size 1, RB Offset 0) : SE EE: ::Z ;ZS)L :jEk
10MHz | QPSK Link m LTE (RB Size 50) Link
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Test Modes
Band Radiated TCs Conducted TCs
_ m LTE (RB Size 1) Link
BW m LTE (RB Size 3, RB Offset 0) B LTE (RB Size 3) Link
1ze n
1.4MH QPSK Link
‘ n m LTE (RB Size 6) Link
m LTE (RB Size 1) Link
BW B LTE (RB Size 1, RB Offset 0) m LTE (RB Size 8) Link
1ze 1}
3MH QPSK Link
LTE ¢ " B LTE (RB Size 15) Link
Band 12 BW _ m LTE (RB Size 1) Link
B LTE (RB Size 1, RB Offset 24) = LTE (RB Sive 12) Link
1ze n
5MH QPSK Link
z n B LTE (RB Size 25) Link
_ m LTE (RB Size 1) Link
BW B LTE (RB Size 1, RB Offset 24) m LTE (RB Size 25) Link
1ze n
10MH QPSK Link
¢ " B LTE (RB Size 50) Link
m LTE (RB Size 1) Link
BW | m LTE (RB Size 1, RB Offset 0) . LTE ERB e 1)2) Lk
QPSK Link
LTE e B LTE (RB Size 25) Link
Band 17 m LTE (RB Size 1) Link
an BW | m LTE (RB Size 1, RB Offset 24) - ERB e 225) L
QPSK Link
10MHz m LTE (RB Size 50) Link

Note: The spurious emission was performed by conducted and radiated methods. From conducted
spurious emission measurement (QPSK and 16QAM), the modulation related spurious emission out of
the band was not identified and the radiated spurious emissions results on 16QAM were not worse than

QSPK mode during exploratory test.
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2.2 Connection Diagram of Test System

120 Vac / 60 Hz

EUT (Adapter) EUT (USB Cable)

Dipole Antenna

—= |

2
LTE Base Station

2.3 Support Unit used in test configuration and system

Item [Equipment Trade Name |Model No. FCCID |Data Cable [Power Cord
1. |LTE Base Station |Anritsu MT8820C N/A N/A Unshielded, 1.8 m
2. |DC Power Supply [GWINSTEK [GPS-3030D [N/A N/A Unshielded, 1.8 m

SPORTON INTERNATIONAL (KUNSHAN) INC.
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2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example:
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 5.6 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=5.6+10=15.6 (dB)
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3 Test Result
3.1 Conducted Output Power Measurement

3.1.1 Description of the Conducted Output Power Measurement

A base station simulator was used to establish communication with the EUT. Its parameters were set
to transmit the maximum power on the EUT. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3 Test Procedures

1. The transmitter output port was connected to base station.
2. Set EUT at maximum power through base station.

3. Select lowest, middle, and highest channels for each band and different modulation.

3.1.4 Test Setup

= I

System Simulator EUT
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 16 of 401
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3.1.5 Test Result of Conducted Output Power

<LTE Band 2 Conducted Power>

Power (dBm) Power (dBm) Power (dBm)
BW . RB RB . .
[MHz] Modulation Size Offset Low Middle High
Ch. / Freq. Ch. / Freq. Ch. / Freq.
Channel 18700 18900 19100
Frequency (MHz) 1860 1880 1900
20 QPSK 1 0 2412 24.36 24.09
20 QPSK 1 49 2410 2413 24.00
20 QPSK 1 99 23.96 24.23 23.99
20 QPSK 50 0 22.99 23.34 23.32
20 QPSK 50 24 23.16 23.13 23.20
20 QPSK 50 49 23.32 23.30 23.15
20 QPSK 100 0 23.15 23.18 23.10
20 16QAM 1 0 23.34 23.40 23.30
20 16QAM 1 49 23.20 23.17 23.25
20 16QAM 1 99 23.10 23.38 23.05
20 16QAM 50 0 22.05 22.32 22.25
20 16QAM 50 24 22.29 22.22 2217
20 16QAM 50 49 22.40 2212 22.20
20 16QAM 100 0 22.16 22.18 22.19
Channel 18675 18900 19125
Frequency (MHz) 1857.5 1880 1902.5
15 QPSK 1 0 23.96 24.30 24.19
15 QPSK 1 37 23.96 24.05 24.05
15 QPSK 1 74 24.35 24.23 24.23
15 QPSK 36 0 23.07 23.38 23.16
15 QPSK 36 18 23.08 23.15 23.21
15 QPSK 36 37 23.23 23.16 23.10
15 QPSK 75 0 23.07 23.23 23.27
15 16QAM 1 0 23.39 23.25 23.16
15 16QAM 1 37 23.41 23.12 23.17
15 16QAM 1 74 23.09 23.15 23.19
15 16QAM 36 0 22.13 22.33 22.15
15 16QAM 36 18 2217 22.35 22.09
15 16QAM 36 37 22.29 22.33 22.11
15 16QAM 75 0 22.16 22.33 22.10
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Power (dBm) Power (dBm) Power (dBm)
BW . RB RB . .
[MHz] Modulation Size Offset Low Middle High
Ch. / Freq. Ch. / Freq. Ch. / Freq.
Channel 18650 18900 19150
Frequency (MHz) 1855 1880 1905
10 QPSK 1 0 23.98 24.03 24.05
10 QPSK 1 24 24.07 23.82 23.70
10 QPSK 1 49 2414 23.88 23.58
10 QPSK 25 0 23.03 22.94 22.89
10 QPSK 25 12 23.08 22.97 22.81
10 QPSK 25 24 23.17 23.10 22.75
10 QPSK 50 0 23.07 23.08 22.79
10 16QAM 1 0 23.16 23.26 23.09
10 16QAM 1 24 23.17 23.46 22.93
10 16QAM 1 49 22.83 23.48 23.13
10 16QAM 25 0 21.93 22.14 21.92
10 16QAM 25 12 21.92 2211 21.72
10 16QAM 25 24 21.92 22.06 21.81
10 16QAM 50 0 21.84 22.02 21.81
Channel 18625 18900 19175
Frequency (MHz) 1852.5 1880 1907.5
5 QPSK 1 0 23.83 24.19 23.92
5 QPSK 1 12 23.87 23.93 24.02
5 QPSK 1 24 24.08 24.03 24.14
5 QPSK 12 0 22.96 23.18 23.00
5 QPSK 12 6 22.97 23.05 23.15
5 QPSK 12 11 22.97 23.01 23.19
5 QPSK 25 0 22.95 23.10 23.09
5 16QAM 1 0 22.90 23.26 23.09
5 16QAM 1 12 23.23 22.92 23.20
5 16QAM 1 24 23.10 22.80 23.41
5 16QAM 12 0 21.83 22.39 22.08
5 16QAM 12 6 22.00 22.24 22.23
5 16QAM 12 11 21.98 22.15 22.29
5 16QAM 25 0 21.93 22.16 22.25
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Power (dBm)

Power (dBm)

Power (dBm)

BW . RB RB . .

[MHz] Modulation Size Offset Low Middle High
Ch. / Freq. Ch. / Freq. Ch. / Freq.
Channel 18615 18900 19185
Frequency (MHz) 1851.5 1880 1908.5
3 QPSK 1 0 23.82 2417 24.01
3 QPSK 1 7 23.90 24 11 23.98
3 QPSK 1 14 23.91 2415 24.16
3 QPSK 8 0 22.79 23.10 23.00
3 QPSK 8 4 22.90 23.07 23.07
3 QPSK 8 7 22.88 23.10 23.09
3 QPSK 15 0 22.82 23.05 23.04
3 16QAM 1 0 22.63 23.12 23.48
3 16QAM 1 7 23.15 23.16 23.10
3 16QAM 1 14 23.39 23.24 23.33
3 16QAM 8 0 22.00 22.18 22.19
3 16QAM 8 4 22.04 2212 2214
3 16QAM 8 7 22.00 22.08 22.15
3 16QAM 15 0 21.80 21.98 2217
Channel 18607 18900 19193
Frequency (MHz) 1850.7 1880 1909.3
1.4 QPSK 1 0 23.66 24.05 23.94
1.4 QPSK 1 2 23.81 24.03 24.07
1.4 QPSK 1 5 23.76 23.94 24.00
1.4 QPSK 3 0 23.70 23.98 23.94
1.4 QPSK 3 1 23.78 24.03 24.04
1.4 QPSK 3 2 23.77 23.98 24.09
1.4 QPSK 6 0 22.79 23.01 23.05
1.4 16QAM 1 0 22.99 23.11 23.23
1.4 16QAM 1 2 22.91 23.08 23.27
1.4 16QAM 1 5 22.80 23.03 22.90
1.4 16QAM 3 0 22.81 23.05 23.20
1.4 16QAM 3 1 22.77 22.93 23.22
1.4 16QAM 3 2 22.94 23.06 23.18
1.4 16QAM 6 0 21.87 22.21 22.00
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<LTE Band 4 Conducted Power>

Power (dBm) Power (dBm) Power (dBm)
BW . RB RB . .
[MHz] Modulation Size Offset Low Middle High
Ch. / Freq. Ch. / Freq. Ch. / Freq.
Channel 20050 20175 20300
Frequency (MHz) 1720 1732.5 1745
20 QPSK 1 0 24.03 2414 24.06
20 QPSK 1 49 24.37 24.38 2418
20 QPSK 1 99 23.98 23.82 23.52
20 QPSK 50 0 23.25 23.18 23.03
20 QPSK 50 24 23.30 23.31 23.05
20 QPSK 50 49 23.27 23.04 22.79
20 QPSK 100 0 23.07 23.15 22.83
20 16QAM 1 0 23.17 23.42 23.34
20 16QAM 1 49 23.31 23.46 23.37
20 16QAM 1 99 23.19 22.92 23.00
20 16QAM 50 0 22.19 22.15 21.98
20 16QAM 50 24 22.40 22.19 22.03
20 16QAM 50 49 22.21 22.07 21.76
20 16QAM 100 0 2217 22.01 21.84
Channel 20025 20175 20325
Frequency (MHz) 1717.5 1732.5 1747.5
15 QPSK 1 0 2417 24.26 24.09
15 QPSK 1 37 24.29 24.02 23.90
15 QPSK 1 74 24.31 24.10 23.62
15 QPSK 36 0 23.26 23.21 23.01
15 QPSK 36 18 23.35 23.17 22.95
15 QPSK 36 37 23.35 23.12 22.81
15 QPSK 75 0 23.23 23.11 22.86
15 16QAM 1 0 23.16 23.41 23.18
15 16QAM 1 37 23.43 23.25 23.06
15 16QAM 1 74 23.17 23.24 23.04
15 16QAM 36 0 22.26 22.25 21.96
15 16QAM 36 18 22.43 22.23 21.88
15 16QAM 36 37 22.41 22.13 21.77
15 16QAM 75 0 22.38 22.15 21.82
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Power (dBm) Power (dBm) Power (dBm)
BW . RB RB . .
[MHz] Modulation Size Offset Low Middle High
Ch. / Freq. Ch. / Freq. Ch. / Freq.
Channel 20000 20175 20350
Frequency (MHz) 1715 1732.5 1750
10 QPSK 1 0 23.94 24.21 24.06
10 QPSK 1 24 2414 24.02 23.90
10 QPSK 1 49 24.20 24.05 23.61
10 QPSK 25 0 23.12 23.16 22.94
10 QPSK 25 12 23.17 23.11 22.85
10 QPSK 25 24 23.25 23.10 22.77
10 QPSK 50 0 23.14 23.07 22.83
10 16QAM 1 0 23.21 23.41 23.17
10 16QAM 1 24 23.40 23.25 22.71
10 16QAM 1 49 23.34 22.99 22.83
10 16QAM 25 0 22.13 22.15 21.95
10 16QAM 25 12 2217 22.06 21.89
10 16QAM 25 24 22.30 22.06 21.79
10 16QAM 50 0 22.15 2214 21.83
Channel 19975 20175 20375
Frequency (MHz) 1712.5 1732.5 1752.5
5 QPSK 1 0 23.87 23.87 23.72
5 QPSK 1 12 23.93 23.97 23.67
5 QPSK 1 24 23.99 23.84 23.53
5 QPSK 12 0 22.91 23.00 22.71
5 QPSK 12 6 22.95 23.01 22.68
5 QPSK 12 11 22.98 22.98 22.61
5 QPSK 25 0 22.93 22.98 22.65
5 16QAM 1 0 22.88 23.42 22.89
5 16QAM 1 12 23.32 23.12 22.80
5 16QAM 1 24 23.15 23.04 22.41
5 16QAM 12 0 21.93 22.09 21.75
5 16QAM 12 6 21.92 22.07 21.62
5 16QAM 12 11 22.05 21.96 21.62
5 16QAM 25 0 21.89 21.94 21.61
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Power (dBm)

Power (dBm)

Power (dBm)

BW . RB RB . .
[MHz] Modulation Size Offset Low Middle High
Ch. / Freq. Ch. / Freq. Ch. / Freq.
Channel 19965 20175 20385
Frequency (MHz) 1711.5 1732.5 1753.5
3 QPSK 1 0 23.69 23.93 23.55
3 QPSK 1 7 23.72 23.83 23.58
3 QPSK 1 14 23.79 23.87 23.45
3 QPSK 8 0 22.81 22.93 22.57
3 QPSK 8 4 22.89 22.94 22.58
3 QPSK 8 7 22.88 22.92 22.51
3 QPSK 15 0 22.82 22.94 22.54
3 16QAM 1 0 22.84 23.43 22.81
3 16QAM 1 7 23.17 22.99 22.63
3 16QAM 1 14 23.01 23.07 22.63
3 16QAM 8 0 21.82 22.04 21.70
3 16QAM 8 4 21.99 21.92 21.73
3 16QAM 8 7 21.82 22.00 21.55
3 16QAM 15 0 21.98 22.00 21.59
Channel 19957 20175 20393
Frequency (MHz) 1710.7 1732.5 1754.3
1.4 QPSK 1 0 23.62 23.81 23.41
1.4 QPSK 1 2 23.73 23.85 23.46
1.4 QPSK 1 5 23.62 23.78 23.29
1.4 QPSK 3 0 23.64 23.80 23.41
1.4 QPSK 3 1 23.66 23.82 23.44
1.4 QPSK 3 2 23.70 23.88 23.48
1.4 QPSK 6 0 22.73 22.84 22.45
1.4 16QAM 1 0 22.77 23.18 22.64
1.4 16QAM 1 2 22.80 23.08 22.55
1.4 16QAM 1 5 23.01 22.88 22.52
1.4 16QAM 3 0 22.72 22.90 22.37
1.4 16QAM 3 1 22.64 22.91 22.55
1.4 16QAM 3 2 22.81 22.90 22.36
1.4 16QAM 6 0 21.78 21.99 21.48
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<LTE Band 5 Conducted Power>

Power (dBm) Power (dBm) Power (dBm)
BW . RB RB . .
[MHz] Modulation Size Offset Low Middle High
Ch. / Freq. Ch. / Freq. Ch. / Freq.
Channel 20450 20525 20600
Frequency (MHz) 829 836.5 844
10 QPSK 1 0 24.24 24.28 2417
10 QPSK 1 24 2414 23.95 2415
10 QPSK 1 49 23.97 23.96 23.94
10 QPSK 25 0 23.21 23.28 23.16
10 QPSK 25 12 23.18 23.12 23.10
10 QPSK 25 24 23.20 23.10 23.15
10 QPSK 50 0 23.21 23.25 23.23
10 16QAM 1 0 23.28 23.29 22.96
10 16QAM 1 24 23.15 22.96 22.85
10 16QAM 1 49 23.20 22.89 22.86
10 16QAM 25 0 22.21 22.13 22.15
10 16QAM 25 12 22.25 22.10 22.20
10 16QAM 25 24 22.24 2215 22.28
10 16QAM 50 0 22.18 22.02 22.22
Channel 20425 20525 20625
Frequency (MHz) 826.5 836.5 846.5
5 QPSK 1 0 24.25 24.04 23.92
5 QPSK 1 12 24.11 23.93 24.04
5 QPSK 1 24 24.14 24.03 2412
5 QPSK 12 0 23.21 23.08 23.19
5 QPSK 12 6 23.20 23.17 23.18
5 QPSK 12 11 23.21 23.12 23.24
5 QPSK 25 0 23.14 23.16 23.19
5 16QAM 1 0 23.17 23.14 23.13
5 16QAM 1 12 23.16 23.15 22.91
5 16QAM 1 24 23.00 23.10 22.70
5 16QAM 12 0 22.24 22.10 22.22
5 16QAM 12 6 22.28 22.12 22.06
5 16QAM 12 11 22.19 22.26 22.22
5 16QAM 25 0 22.22 22.09 22.22
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 23 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835




SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Power (dBm) Power (dBm) Power (dBm)

BW . RB RB . .

[MHz] Modulation Size Offset Low Middle High
Ch. / Freq. Ch. / Freq. Ch. / Freq.
Channel 20415 20525 20635
Frequency (MHz) 825.5 836.5 847.5
3 QPSK 1 0 24.26 24.01 2417
3 QPSK 1 7 2418 23.95 23.96
3 QPSK 1 14 24.08 24.08 24.01
3 QPSK 8 0 23.21 23.07 23.20
3 QPSK 8 4 23.29 23.06 23.21
3 QPSK 8 7 23.27 23.07 23.15
3 QPSK 15 0 23.24 23.10 23.26
3 16QAM 1 0 23.42 23.11 22.91
3 16QAM 1 7 23.18 22.72 23.24
3 16QAM 1 14 22.92 23.36 23.22
3 16QAM 8 0 22.34 22.09 22.22
3 16QAM 8 4 22.41 2212 22.32
3 16QAM 8 7 22.35 22.09 22.18
3 16QAM 15 0 22.38 2211 22.20
Channel 20407 20525 20643
Frequency (MHz) 824.7 836.5 848.3
1.4 QPSK 1 0 2417 23.97 24.05
1.4 QPSK 1 2 2418 24.03 24.03
1.4 QPSK 1 5 24.16 23.92 2412
1.4 QPSK 3 0 24.19 23.95 2411
1.4 QPSK 3 1 2415 23.99 24.05
1.4 QPSK 3 2 2415 23.95 23.99
1.4 QPSK 6 0 23.18 23.11 23.15
1.4 16QAM 1 0 23.22 22.65 23.13
1.4 16QAM 1 2 22.87 22.83 22.99
1.4 16QAM 1 5 22.90 22.86 22.80
1.4 16QAM 3 0 23.27 23.03 23.08
1.4 16QAM 3 1 23.17 23.06 22.92
1.4 16QAM 3 2 23.10 22.94 23.11
1.4 16QAM 6 0 22.36 21.92 21.98
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<LTE Band 12 Conducted Power>

Power (dBm) Power (dBm) Power (dBm)
BW . RB RB . .
[MHz] Modulation Size Offset Low Middle High
Ch. / Freq. Ch. / Freq. Ch. / Freq.
Channel 23060 23095 23130
Frequency (MHz) 704 707.5 711
10 QPSK 1 0 2410 23.95 2416
10 QPSK 1 24 24.19 24.28 2418
10 QPSK 1 49 24.07 2413 2415
10 QPSK 25 0 22.83 22.60 22.66
10 QPSK 25 12 22.90 23.04 22.88
10 QPSK 25 24 22.69 22.72 22.57
10 QPSK 50 0 23.08 23.14 22.87
10 16QAM 1 0 22.79 23.29 23.18
10 16QAM 1 24 22.71 23.34 23.33
10 16QAM 1 49 23.12 23.39 23.36
10 16QAM 25 0 21.62 21.62 21.52
10 16QAM 25 12 21.59 21.64 21.49
10 16QAM 25 24 21.54 21.67 21.51
10 16QAM 50 0 21.76 21.75 21.61
Channel 23035 23095 23155
Frequency (MHz) 701.5 707.5 713.5
5 QPSK 1 0 24.20 24.04 2412
5 QPSK 1 12 24.07 24.02 2415
5 QPSK 1 24 24.07 24.21 24.10
5 QPSK 12 0 22.87 22.91 22.83
5 QPSK 12 6 23.11 23.06 22.80
5 QPSK 12 11 23.04 23.03 22.53
5 QPSK 25 0 22.88 22.98 22.60
5 16QAM 1 0 22.95 22.72 23.13
5 16QAM 1 12 23.37 22.68 23.32
5 16QAM 1 24 22.87 22.57 23.31
5 16QAM 12 0 21.69 21.89 21.86
5 16QAM 12 6 21.88 21.79 21.82
5 16QAM 12 11 22.13 21.85 21.54
5 16QAM 25 0 21.84 21.66 21.53
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Power (dBm) Power (dBm) Power (dBm)

BW . RB RB . .

[MHz] Modulation Size Offset Low Middle High
Ch. / Freq. Ch. / Freq. Ch. / Freq.
Channel 23025 23095 23165
Frequency (MHz) 700.5 707.5 714.5
3 QPSK 1 0 2419 24.25 2417
3 QPSK 1 7 24.23 24.04 24.03
3 QPSK 1 14 24.01 2419 2412
3 QPSK 8 0 22.89 23.15 22.88
3 QPSK 8 4 23.13 23.07 22.73
3 QPSK 8 7 23.02 23.05 22.49
3 QPSK 15 0 22.89 23.01 22.68
3 16QAM 1 0 23.20 23.12 23.19
3 16QAM 1 7 23.25 23.14 23.07
3 16QAM 1 14 23.08 23.10 23.05
3 16QAM 8 0 21.79 22.29 21.54
3 16QAM 8 4 22.00 22.07 21.56
3 16QAM 8 7 22.04 22.13 21.62
3 16QAM 15 0 21.88 21.68 21.49
Channel 23017 23095 23173
Frequency (MHz) 699.7 707.5 715.3
1.4 QPSK 1 0 24.24 24.22 24.21
1.4 QPSK 1 2 2418 24.19 23.97
1.4 QPSK 1 5 24.04 2413 23.94
1.4 QPSK 3 0 24.23 24.21 24.25
1.4 QPSK 3 1 2418 2415 24.21
1.4 QPSK 3 2 2415 2410 24.02
1.4 QPSK 6 0 23.04 22.99 22.60
1.4 16QAM 1 0 23.21 23.06 23.02
1.4 16QAM 1 2 22.73 23.05 23.31
1.4 16QAM 1 5 23.08 23.17 23.15
1.4 16QAM 3 0 23.10 23.25 23.18
1.4 16QAM 3 1 22.89 22.90 23.13
1.4 16QAM 3 2 23.12 23.16 23.10
1.4 16QAM 6 0 21.81 21.78 21.84
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<LTE Band 17 Conducted Power>

Power (dBm) Power (dBm) Power (dBm)
BW . RB RB . .
[MHz] Modulation Size Offset Low Middle High
Ch. / Freq. Ch. / Freq. Ch. / Freq.
Channel 23780 23790 23800
Frequency (MHz) 709 710 711
10 QPSK 1 0 24.64 24.57 24.58
10 QPSK 1 24 24.71 24.76 24.73
10 QPSK 1 49 24.61 24.41 24.64
10 QPSK 25 0 23.69 23.74 23.69
10 QPSK 25 12 23.70 23.80 23.79
10 QPSK 25 24 23.65 23.63 23.77
10 QPSK 50 0 23.76 23.79 23.63
10 16QAM 1 0 23.62 23.63 23.38
10 16QAM 1 24 23.69 23.65 23.68
10 16QAM 1 49 23.66 23.63 23.12
10 16QAM 25 0 22.76 22.76 22.89
10 16QAM 25 12 22.72 22.76 22.88
10 16QAM 25 24 22.80 22.73 22.82
10 16QAM 50 0 22.69 22.67 22.72
Channel 23755 23790 23825
Frequency (MHz) 706.5 710 713.5
5 QPSK 1 0 24.61 24.64 24.71
5 QPSK 1 12 24.66 24.61 24.63
5 QPSK 1 24 24.64 24.47 24.58
5 QPSK 12 0 23.73 23.66 23.72
5 QPSK 12 6 23.76 23.71 23.60
5 QPSK 12 11 23.75 23.73 23.56
5 QPSK 25 0 23.75 23.64 23.78
5 16QAM 1 0 23.84 23.73 23.56
5 16QAM 1 12 23.51 23.51 23.44
5 16QAM 1 24 23.67 23.51 23.66
5 16QAM 12 0 22.79 22.67 22.78
5 16QAM 12 6 22.71 22.81 22.56
5 16QAM 12 11 22.70 22.82 22.73
5 16QAM 25 0 22.84 22.72 22.75
Note: Maximum average power for LTE.
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3.2 Peak-to-Average Ratio

3.2.1 Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an
average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13
dB.

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Procedures

1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.
2. For LTE operating modes:
a. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
b. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

3. Record the deviation as Peak to Average Ratio.

3.2.4 Test Setup

Power Divider
System Simulator - 0 \

EUT
(ol
Spectrum Analyzer
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3.2.5 Test Result of Peak-to-Average Ratio

Modes LTE Band 2
BW / Mod. 1.4AMHz / QPSK |1.4MHz / 16QAM | 3MHz / QPSK 3MHz / 16QAM
Peak-to-Average Ratio 4.64 560 476 568
(dB)
BW / Mod. 5MHz / QPSK | 5MHz /16QAM | 10MHz / QPSK | 10MHz / 16QAM
Peak-to-Average Ratio 4.92 584 58 6.16
(dB)
BW / Mod. 15MHz / QPSK | 15MHz / 16QAM | 20MHz / QPSK | 20MHz / 16QAM
Peak-to-Average Ratio 5 80 6.80 6.48 720
(dB)
Modes LTE Band 4
BW / Mod. 1.4MHz / QPSK |1.4MHz / 16QAM | 3MHz / QPSK 3MHz / 16QAM
Peak-to-Average Ratio 468 556 4.84 580
(dB)
BW / Mod. BMHz / QPSK | 5MHz /16QAM | 10MHz / QPSK | 10MHz / 16QAM
Peak-to-Average Ratio 4.92 584 532 6.16
(dB)
BW / Mod. 15MHz / QPSK | 15MHz / 16QAM | 20MHz / QPSK | 20MHz / 16QAM
Peak-to-Average Ratio 576 6.80 6.48 716
(dB)
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Modes LTE Band 5
BW / Mod. 1.4MHz / QPSK [1.4MHz / 16QAM| 3MHz/QPSK | 3MHz/16QAM
Peak-to-Average Ratio 456 5.44 476 568
(dB)
BW / Mod. 5MHz / QPSK | 5MHz / 16QAM | 10MHz / QPSK | 10MHz / 16QAM
Peak-to-Average Ratio 4.92 576 532 6.12
(dB)
Modes LTE Band 12
BW / Mod. 1.4MHz / QPSK [1.4MHz / 16QAM| 3MHz/QPSK | 3MHz/16QAM
Peak-to-Average Ratio 4.52 5.40. 4.80. 5.72
(dB)
BW / Mod. 5MHz / QPSK | 5MHz / 16QAM | 10MHz / QPSK | 10MHz / 16QAM
Peak-to-Average Ratio 500 588 540 6.28
(dB)
Modes LTE Band 17
BW / Mod. 5MHz / QPSK | 5MHz / 16QAM | 10MHz / QPSK | 10MHz / 16QAM
Peak-to-Average Ratio 544 6.28 556 6.36
(dB)
Note:
The maximum RB configurations of the PAPR summary as below:
BW1.4MHz RB setting : RB Size 6, RB offset 0
BW3.0MHz RB setting : RB Size 15, RB offset 0
BW5.0MHz RB setting : RB Size 25, RB offset 0
BW10MHz RB setting : RB Size 50, RB offset 0
BW15MHz RB setting : RB Size 75, RB offset 0
BW20MHz RB setting : RB Size 100, RB offset 0
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3.2.6 Peak to Average Power Ratio

Peak-to-Average Ratio on LTE Band 2 1.4MHz / QPSK

® RBW 10 MHz

Ref 30 dBm ~Att 30 dB AQT 3.125 ms
Offget 15.6|dB
Pl |
'
-0.01 ™ o
| 1e-3 LVL
-1E-4
e 3DB
Center 1.88 GHz 2 de/ Mean Pwr + 20 dB
Complementary Cumulative Distribution Function (100000 samples)
Trace 1
Mean 22.97 dBm
Peak 27 .67 dBm
Crest 4.70 dB
10 % 2.64 dB
1% 4_.52 dB
1% 4.64 dB
.01 % 4.68 dB
Date: 15.JAN.2014 21:18:02
Peak-to-Average Ratio on LTE Band 2 1.4MHz / 16QAM
® RBW 10 MHz
Ref 30 dBm ~Att 30 dB AQT 3.125 ms
offdet 15.6| dB |‘
-0.01 o
L 1E_3 \ LVL
-1E-4
e 3DB
Center 1.88 GHz 2 de/ Mean Pwr + 20 dB
Complementary Cumulative Distribution Function (100000 samples)
Trace 1
Mean 22.02 dBm
Peak 27 .67 dBm
Crest 5.66 dB
10 % 3.08 dB
1% 5.40 dB
1% 5.60 dB
.01 % 5.68 dB
Date: 15.JAN.2014 21:18:16
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Peak-to-Average Ratio on LTE Band 2 3MHz / QPSK

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms

Ooffdet 15.6|dB |‘
=0 . 1.
SGL
=0.01.
[CLRWR} \
=1E-3 LvVL
L 1E-4 \
-1E-5
3DB
Center 1.88 GHz 2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 22.99 dBm
Peak 27 .88 dBm
Crest 4.89 dB

10 % 2.60 dB
1 % 4.52 dB
1% 4.76 dB
.01 % 4.84 dB

Date: 15.JAN.2014 21:19:05

Peak-to-Average Ratio on LTE Band 2 3MHz / 16QAM

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
offdet 15.6|dB |‘

=0 . 1.

=0.01.

\

=1E-3

- \

L1E-5

3DB

Center 1.88 GHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 22.03 dBm
Peak 27 .88 dBm
Crest 5.85 dB

10 % 3.08 dB
1 % 5.32 dB
-1 % 5.68 dB
.01 % 5.80 dB

Date: 15.JAN.2014 21:18:48
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Peak-to-Average Ratio on LTE Band 2 5MHz / QPSK

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
Ooffdet 15.6|dB |‘

=0 . 1.

=0.01.

\

=1E-3

e |
e \
\ 308

Center 1.88 GHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 22.97 dBm
Peak 28.24 dBm
Crest 5.27 dB

10 % 2.56 dB
1 % 4.48 dB
1% 4.92 dB
.01 % 5.12 dB

Date: 15.JAN.2014 21:19:42

Peak-to-Average Ratio on LTE Band 2 5MHz / 16QAM

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
offdet 15.6|dB |‘

=0 . 1.

=0.01.

[CLRVR] \
L1e-3 LvL

-1E-4

L1E-5

3DB

Center 1.88 GHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 21.99 dBm
Peak 28.10 dBm
Crest 6.11 dB

10 % 3.08 dB
1 % 5.16 dB
1% 5.84 dB
.01 % 6.04 dB

Date: 15.JAN.2014 21:19:58
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Peak-to-Average Ratio on LTE Band 2 10MHz / QPSK

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
\Oﬁset 15.6] dB |‘
=0 . 1.
SGL
=0 .01,
[CLRWR]
= 1E -3, LvL
L1e-a \
L1es
3DB
Center 1.88 GHz 2 dB/ VMean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 22.79 dBm
Peak 28.80 dBm
Crest 6.01 dB

10 % 2.64 dB
1 % 4.44 dB
1% 5.28 dB
.01 % 5.76 dB

Date: 15.JAN.2014 21:20:38

Peak-to-Average Ratio on LTE Band 2 10MHz / 16QAM

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
offdet 15.6|dB |‘

=0 . 1.

=0.01.

=1E-3 LvVL

» \
e \\

Center 1.88 GHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 21.77 dBm
Peak 28.80 dBm
Crest 7.03 dB

10 % 3.16 dB
1 % 5.12 dB
1% 6.16 dB
.01 % 6.72 dB

Date: 15.JAN.2014 21:20:27
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Peak-to-Average Ratio on LTE Band 2 15MHz / QPSK

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
Ooffdet 15.6|dB |‘

=0 . 1.

=0.01.

=1E-3 LvVL

L 1E-4

e \

Center 1.88 GHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 21.46 dBm
Peak 28.10 dBm
Crest 6.64 dB

10 % 3.12 dB
1 % 4.96 dB
1% 5.80 dB
.01 % 6.32 dB

Date: 15.JAN.2014 21:21:02

Peak-to-Average Ratio on LTE Band 2 15MHz / 16QAM

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
offdet 15.6|dB |‘

=0 . 1.

=0.01.

=1E-3 LvVL

-1E-4

s \

Center 1.88 GHz 2 de/ Mean Pwr + 20 dB

3DB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 20.44 dBm
Peak 28.45 dBm
Crest 8.01 dB

10 % 3.36 dB
1 % 5.64 dB
1% 6.80 dB
.01 % 7.64 dB

Date: 15.JAN.2014 21:21:24
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Peak-to-Average Ratio on LTE Band 2 20MHz / QPSK

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
Ooffdet 15.6|dB |‘

=0 . 1.

=0.01.

=1E-3 LvVL

e \
e |
\ 308

Center 1.88 GHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 20.20 dBm
Peak 27 .32 dBm
Crest 7.12 dB

10 % 3.36 dB
1 % 5.52 dB
1% 6.48 dB
.01 % 6.92 dB

Date: 15.JAN.2014 21:22:07

Peak-to-Average Ratio on LTE Band 2 20MHz / 16QAM

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
offdet 15.6|dB |‘

=0 . 1.

=0.01.

=1E-3 LvVL

-1E-4

e N

Center 1.88 GHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 19.16 dBm
Peak 27 .88 dBm
Crest 8.72 dB

10 % 3.44 dB
1 % 5.88 dB
1% 7.20 dB
.01 % 8.16 dB

Date: 15.JAN.2014 21:21:52
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Peak-to-Average Ratio on LTE Band 4 1.4MHz / QPSK

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
Ooffdet 15.6|dB |‘

=0 . 1.

=0.01.

|

=1E-3

L 1E-4

L1E-5

3DB

Center 1.7325 GHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 23.01 dBm
Peak 27 .75 dBm
Crest 4.74 dB

10 % 2.56 dB
1 % 4.56 dB
1% 4.68 dB
.01 % 4.72 dB

Date: 8.JAN.2014 20:11:09

Peak-to-Average Ratio on LTE Band 4 1.4MHz / 16QAM

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
offdet 15.6|dB |‘

=0 . 1.

=0.01.

)

=1E-3

-1E-4

L1E-5

3DB

Center 1.7325 GHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 22.05 dBm
Peak 27 .68 dBm
Crest 5.63 dB

10 % 3.04 dB
1 % 5.32 dB
1% 5.56 dB
.01 % 5.64 dB

Date: 8.JAN.2014 20:11:51
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Peak-to-Average Ratio on LTE Band 4 3MHz / QPSK

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
Ooffdet 15.6|dB |‘

=0 . 1.

=0.01.

\

=1E-3

- \

L1E-5

3DB

Center 1.7325 GHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 22.99 dBm
Peak 27 .96 dBm
Crest 4.97 dB

10 % 2.56 dB
1 % 4.56 dB
1% 4.84 dB
.01 % 4.92 dB

Date: 8.JAN.2014 20:12:50

Peak-to-Average Ratio on LTE Band 4 3MHz / 16QAM

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
offdet 15.6|dB |‘

=0 . 1.

=0.01.

\

=1E-3

- \

L1E-5

3DB

Center 1.7325 GHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 21.96 dBm
Peak 27 .89 dBm
Crest 5.93 dB

10 % 3.08 dB
1 % 5.32 dB
1% 5.80 dB
.01 % 5.88 dB

Date: 8.JAN.2014 20:12:33
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Peak-to-Average Ratio on LTE Band 4 5MHz / QPSK

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
Ooffdet 15.6|dB |‘

=0 . 1.

=0.01.

\

=1E-3
L 1E-4 \

L1E-5

3DB

Center 1.7325 GHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)
Trace 1

Mean 22.99 dBm

Peak 28.17 dBm

Crest 5.18 dB

10 % 2.56 dB
1 % 4.48 dB
1% 4.92 dB
.01 % 5.12 dB

Date: 8.JAN.2014 20:13:31

Peak-to-Average Ratio on LTE Band 4 5MHz / 16QAM

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
offdet 15.6|dB |‘

=0 . 1.

=0.01.

[CLRWR \\
L1E-3 LVL

-1E-4

L1E-5

3DB

Center 1.7325 GHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)
Trace 1

Mean 21.95 dBm

Peak 28.10 dBm

Crest 6.15 dB

10 % 3.08 dB
1 % 5.20 dB
1% 5.84 dB
.01 % 6.04 dB

Date: 8.JAN.2014 20:13:52
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Peak-to-Average Ratio on LTE Band 4 10MHz / QPSK

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
-\Oﬁset 15.6] dB |‘
=0 . 1.
SGL
=0 .01,
[CLRWR]
= 1E -3, LvL
L1e-a \
L1E-5
3DB
Center 1.7325 GHz 2 dB/ VMean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)
Trace 1

Mean 22.73 dBm

Peak 28.66 dBm

Crest 5.93 dB

10 % 2.60 dB
1 % 4.44 dB
1% 5.32 dB
.01 % 5.76 dB

Date: 8.JAN.2014 20:14:46

Peak-to-Average Ratio on LTE Band 4 10MHz / 16QAM

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
offdet 15.6|dB |‘

=0 . 1.

=0.01.

=1E-3 LvVL

» \
e \\

Center 1.7325 GHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)
Trace 1

Mean 21.71 dBm

Peak 28.80 dBm

Crest 7.09 dB

10 % 3.16 dB
1 % 5.16 dB
1% 6.16 dB
.01 % 6.72 dB

Date: 8.JAN.2014 20:14:28
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Peak-to-Average Ratio on LTE Band 4 15MHz / QPSK

®

Ref 30 dBm

“Att 30 dB

RBW 10 MHz

AQT 3.125 ms

=0 . 1.

Offget 15.6|dB

=0.01.

=1E-3

L 1E-4

L1E-5

\

l

3DB

Center 1.7325 GHz

2 de/

Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Mean
Peak
Crest

10 %
1 %
1%
.01 %

Trac
21.42
27 .89

6.47

3.08
4.92
5.76
6.24

e 1
dBm
dBm
dB

dB
dB
dB
dB

Date: 8.JAN.2014 20:15:16

Peak-to-Average Ratio on LTE Band 4 15MHz / 16QAM

®

Ref 30 dBm

“Att 30 dB

RBW 10 MHz

AQT 3.125 ms

3DB

offdet 15.6|dB |‘
=0 . 1.
=0.01.
[CLRWR}
=1E-3
- N
L 1E-5 \\

Center 1.7325 GHz

2 de/

Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Mean
Peak
Crest

10 %
1 %
1%
.01 %

Trac
20.36
28.24

7.88

3.36
5.60
6.80
7.48

e 1
dBm
dBm
dB

dB
dB
dB
dB

Date: 8.JAN.2014 20:15:30
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Peak-to-Average Ratio on LTE Band 4 20MHz / QPSK

®

Ref 30 dBm

“Att 30 dB

RBW 10 MHz

AQT 3.125 ms

3DB

Ooffdet 15.6|dB |
=0 . 1.
=0.01.
[CLRWR}
=1E-3
L 1E-4 \
L1E-5 \\

Center 1.7325 GHz

2 de/

Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Mean
Peak
Crest

10 %
1 %
1%
.01 %

Trac
20.15
27 .32

7.17

3.44
5.60
6.48
6.96

e 1
dBm
dBm
dB

dB
dB
dB
dB

Date: 8.JAN.2014 20:16:26

Peak-to-Average Ratio on LTE Band 4 20MHz / 16QAM

®

Ref 30 dBm

“Att 30 dB

RBW 10 MHz

AQT 3.125 ms

=0 . 1.

Offget 15.6| dB

=0.01.

=1E-3

-1E-4

L1E-5

\

\

3DB

Center 1.7325 GHz

2 de/

Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Mean
Peak
Crest

10 %
1 %
1%
.01 %

Trac
19.13
27.75

8.62

3.60
6.08
7.16
8.12

e 1
dBm
dBm
dB

dB
dB
dB
dB

Date: 8.JAN.2014 20:16:10
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Peak-to-Average Ratio on LTE Band 5 1.4MHz / QPSK

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
Ooffdet 15.6|dB |‘

=0 . 1.

=0.01.

=1E-3

L 1E-4

L1E-5

3DB

Center 836.5 MHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 22.64 dBm
Peak 27 .25 dBm
Crest 4.61 dB

10 % 2.56 dB
1 % 4.48 dB
1% 4.56 dB
.01 % 4.64 dB

Date: 9.JAN.2014 10:24:40

Peak-to-Average Ratio on LTE Band 5 1.4MHz / 16QAM

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
offdet 15.6|dB |‘

=0 . 1.

=0.01.

|

=1E-3

-1E-4

L1E-5

3DB

Center 836.5 MHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 21.68 dBm
Peak 27 .25 dBm
Crest 5.57 dB

10 % 3.00 dB
1 % 5.28 dB
1% 5.44 dB
.01 % 5.52 dB

Date: 9.JAN.2014 10:24:55
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Peak-to-Average Ratio on LTE Band 5 3MHz / QPSK

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms

Ooffdet 15.6|dB |‘
=0 . 1.
SGL
=0.01.
\
=1E-3 LvVL
164 \
L1E-5 \
\ 3DB
Center 836.5 MHz 2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 22.56 dBm
Peak 27 .39 dBm
Crest 4.83 dB

10 % 2.52 dB
1 % 4.52 dB
1% 4.76 dB
.01 % 4.80 dB

Date: 9.JAN.2014 10:25:32

Peak-to-Average Ratio on LTE Band 5 3MHz / 16QAM

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
offdet 15.6|dB |‘

=0 . 1.

=0.01.

\

=1E-3

- \

L1E-5

3DB

Center 836.5 MHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 21.59 dBm
Peak 27 .39 dBm
Crest 5.80 dB

10 % 3.04 dB
1 % 5.28 dB
1% 5.68 dB
.01 % 5.76 dB

Date: 9.JAN.2014 10:25:16
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Peak-to-Average Ratio on LTE Band 5 5MHz / QPSK

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
Ooffdet 15.6|dB |‘
=0 . 1.
SGL
=0.01.
[CLRWR} \
=1E-3 LvVL
L 1E-4 \
L1E-5 \
\ 3DB
Center 836.5 MHz 2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 22.53 dBm
Peak 27 .75 dBm
Crest 5.21 dB

10 % 2.52 dB
1 % 4.44 dB
1% 4.92 dB
.01 % 5.08 dB

Date: 9.JAN.2014 10:25:50

Peak-to-Average Ratio on LTE Band 5 5MHz / 16QAM

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
offdet 15.6|dB |‘

=0 . 1.

=0.01.

[CLRVR \
L1E-3 LVL

- \

L1E-5

3DB

Center 836.5 MHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 21 .58 dBm
Peak 27 .68 dBm
Crest 6.09 dB

10 % 3.04 dB
1 % 5.12 dB
1% 5.76 dB
.01 % 5.96 dB

Date: 9.JAN.2014 10:26:03
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Peak-to-Average Ratio on LTE Band 5 10MHz / QPSK

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
\Oﬁset 15.6] dB |‘
=0 . 1.
SGL
=0.01.
[CLRWR}
= 1E -3, LvVL
el \
L1E-5
3DB
Center 836.5 MHz 2 des VMean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)
Trace 1

Mean 22.46 dBm

Peak 28.66 dBm

Crest 6.21 dB

10 % 2.68 dB
1 % 4.44 dB
1% 5.32 dB
.01 % 5.80 dB

Date: 9.JAN.2014 10:26:32

Peak-to-Average Ratio on LTE Band 5 10MHz / 16QAM

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
offdet 15.6|dB |‘

=0 . 1.

=0.01.

=1E-3 LvVL

-1E-4

e \

Center 836.5 MHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)
Trace 1

Mean 21.47 dBm

Peak 28.73 dBm

Crest 7.27 dB

10 % 3.12 dB
1 % 5.12 dB
1% 6.12 dB
.01 % 6.84 dB

Date: 9.JAN.2014 10:26:18
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Peak-to-Average Ratio on LTE Band 12 1.4MHz / QPSK

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
Ooffdet 15.6|dB |‘

=0 . 1.

=0.01.

=1E-3 LvVL

L 1E-4

L1E-5

3DB

Center 707.5 MHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 23.74 dBm
Peak 28.31 dBm
Crest 4.57 dB

10 % 2.56 dB
1 % 4.44 dB
1% 4.52 dB
.01 % 4.60 dB

Date: 10.JAN.2014 11:17:51

Peak-to-Average Ratio on LTE Band 12 1.4MHz / 16QAM

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
offdet 15.6|dB |‘

=0 . 1.

=0.01.

\

=1E-3

-1E-4

L1E-5

3DB

Center 707.5 MHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 22.80 dBm
Peak 28.31 dBm
Crest 5.51 dB

10 % 2.92 dB
1 % 5.20 dB
1% 5.40 dB
.01 % 5.44 dB

Date: 10.JAN.2014 11:17:41

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number . 47 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



seonron as.  FCC RF Test Report Report No. : FG3D2003B

Peak-to-Average Ratio on LTE Band 12 3MHz / QPSK

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms

Ooffdet 15.6|dB |‘
=0 . 1.
SGL
=0.01.
\
=1E-3 LvVL
164 \
L1E-5 l
\ 3DB
Center 707.5 MHz 2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)
Trace 1

Mean 23.76 dBm

Peak 28.73 dBm

Crest 4.98 dB

10 % 2.48 dB
1 % 4.52 dB
1% 4.80 dB
.01 % 4.92 dB

Date: 10.JAN.2014 11:18:13

Peak-to-Average Ratio on LTE Band 12 3MHz / 16QAM

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
offdet 15.6|dB |‘

=0 . 1.

=0.01.

\

=1E-3

» \
s \

\ a8

Center 707.5 MHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)
Trace 1

Mean 22.83 dBm

Peak 28.73 dBm

Crest 5.90 dB

10 % 2.92 dB
1 % 5.28 dB
1% 5.72 dB
.01 % 5.84 dB

Date: 10.JAN.2014 11:18:25
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Peak-to-Average Ratio on LTE Band 12 5MHz / QPSK

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
Ooffdet 15.6|dB |‘

=0 . 1.

=0.01.

\

=1E-3

e \
e \
\ 308

Center 707.5 MHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)
Trace 1

Mean 23.82 dBm

Peak 29.23 dBm

Crest 5.41 dB

10 % 2.56 dB
1 % 4.52 dB
1% 5.00 dB
.01 % 5.20 dB

Date: 10.JAN.2014 11:19:00

Peak-to-Average Ratio on LTE Band 12 5MHz / 16QAM

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
offdet 15.6|dB |‘

=0 . 1.

=0.01.

[CLRWR} \\
=1E-3 LvVL

-1E-4

L1E-5

\ a8

Center 707.5 MHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)
Trace 1

Mean 22.84 dBm

Peak 29.09 dBm

Crest 6.24 dB

10 % 3.00 dB
1 % 5.12 dB
1% 5.88 dB
.01 % 6.08 dB

Date: 10.JAN.2014 11:18:47
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Peak-to-Average Ratio on LTE Band 12 10MHz / QPSK

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
&O\met 15.6| dB |‘
=0 . 1.
SGL
=0.01.
[CLRWR}
=1E-3 LvVL
es \
L1E-5
3DB
Center 707.5 WHz 2 a8/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 23.54 dBm
Peak 29.65 dBm
Crest 6.11 dB

10 % 2.68 dB
1 % 4.60 dB
1% 5.40 dB
.01 % 5.88 dB

Date: 10.JAN.2014 11:19:20

Peak-to-Average Ratio on LTE Band 12 10MHz / 16QAM

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
offdet 15.6|dB |‘

=0 . 1.

=0.01.

=1E-3 LvVL

N 1\

Center 707.5 MHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 22.62 dBm
Peak 30.00 dBm
Crest 7.38 dB

10 % 3.16 dB
1 % 5.24 dB
1% 6.28 dB
.01 % 6.88 dB

Date: 10.JAN.2014 11:19:38
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Peak-to-Average Ratio on LTE Band 17 5MHz / QPSK

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
Ooffdet 15.6|dB |‘

=0 . 1.

=0.01.

=1E-3 LvVL

» \
s \

Center 710 MHz 2 de/ Mean Pwr + 20 dB

3DB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 24 .92 dBm
Peak 30.85 dBm
Crest 5.93 dB

10 % 2.64 dB
1 % 4.64 dB
1% 5.44 dB
.01 % 5.80 dB

Date: 9.JAN.2014 13:36:24

Peak-to-Average Ratio on LTE Band 17 5MHz / 16QAM

® RBW 10 MHz

Ref 30 dBm “Att 30 dB AQT 3.125 ms
offdet 15.6|dB |‘

=0 . 1.

=0.01.

=1E-3 LvVL

e \
e \
\ 308

Center 710 MHz 2 de/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 23.95 dBm
Peak 30.85 dBm
Crest 6.90 dB

10 % 3.04 dB
1 % 5.24 dB
1% 6.28 dB
.01 % 6.68 dB

Date: 9.JAN.2014 13:36:37
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Peak-to-Average Ratio on LTE Band 17 10MHz / QPSK

®

Ref 30 dBm

“Att 30 dB

RBW 10 MHz

AQT 3.125 ms

—2""

=0 . 1.

Offget 15.6|dB

=0.01.

=1E-3

L 1E-4

L1E-5

\

3DB

Center 710 MHz

2 de/

Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Mean
Peak
Crest

10 %
1 %
1%
.01 %

Trac
24 .65
31.06

6.41

2.72
4.60
5.56
6.08

e 1
dBm
dBm
dB

dB
dB
dB
dB

Date: 9.JAN.2014 13:37:15

Peak-to-Average Ratio on LTE Band 17 10MHz / 16QAM

®

Ref 30 dBm

“Att 30 dB

RBW 10 MHz

AQT 3.125 ms

3DB

offdet 15.6|dB |‘
=0 . 1.
=0.01.
[CLRWR}
=1E-3

Center 710 MHz

2 de/

Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Mean
Peak
Crest

10 %
1 %
1%
.01 %

Trac
23.60
31.34

7.74

3.16
5.20
6.36
6.96

e 1
dBm
dBm
dB

dB
dB
dB
dB

Date: 9.JAN.2014 13:36:59
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3.3 Effective Radiated Power and Equivalent Isotropic Radiated Power
Measurement

3.3.1 Description of the ERP/EIRP Measurement

Effective radiated power output measurements by substitution method according to ANSI/ TIA/
EIA-603-C-2004, and the spectrum analyzer configuration follows KDB 971168 D01 Power Meas.
License Digital Systems v02r01. Mobile and portable (hand-held) stations operating are limited to
average ERP of 7 watts with LTE band 5 and 3 watt with LTE band 12 and 17.

Equivalent isotropic radiated power output measurements by substitution method according to ANSI /
TIA / EIA-603-C-2004, and the spectrum analyzer configuration follows KDB 971168 D01 Power
Meas. License Digital Systems v02r01. Mobile and portable (hand-held) stations operating are limited
to average EIRP of 2 watts with LTE band 2 and 1 watt with LTE band 4.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Procedures

1.  The EUT was placed on a turntable with 1.5 meter height in a fully anechoic chamber.

2. The EUT was set at 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. The radiated emission at the fundamental frequency was measured at 3 m with a test antenna
and a spectrum analyzer which used a channel power option across EUT’s signal bandwidth
per section 4.0 of KDB 971168 DO1.
The table was rotated 360 degrees to determine the position of the highest radiated power.
The height of the receiving antenna is adjusted to look for the maximum ERP/EIRP.
Taking the record of maximum ERP/EIRP.
A dipole antenna was substituted in place of the EUT and was driven by a signal generator.
The conducted power at the terminal of the dipole antenna is measured.
Repeat step 3 to step 5 to get the maximum ERP/EIRP of the substitution antenna.
0. ERP/EIRP=Ps+Et—Es+Gs=Ps+Rt—Rs+Gs

Ps (dBm) : Input power to substitution antenna.

Gs (dBi or dBd) : Substitution antenna Gain.

Et=Rt+ AF

Es =Rs + AF

AF (dB/m) : Receive antenna factor

Rt : The highest received signal in spectrum analyzer for EUT.

Rs : The highest received signal in spectrum analyzer for substitution antenna.

o> © N O
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3.3.4 Test Setup

RX Antenna

Link &nt

|

Ant. feed point :

Absorber Ground
Spectrum Anabyzer o
System Simulater
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3.3.5 Test Result of ERP/EIRP

LTE Band 2 Radiated Power EIRP

Channel RB Configuration
LTE BW Modulation Freq. EIRP EIRP "y
Band (MH2) RB RB (MHz) (dBm) (W)
Size Offset
2 1.4 QPSK 1 2 1850.7 18.58 0.0721 H
2 1.4 QPSK 1 0 1880 18.69 0.0740 H
2 1.4 QPSK 3 2 1909.3 18.63 0.0729 H
2 1.4 QPSK 1 2 1850.7 17 0.0501 \Y
2 1.4 QPSK 1 0 1880 16.69 0.0467 \Y
2 1.4 QPSK 3 2 1909.3 16.78 0.0476 \Y
2 1.4 16QAM 1 0 1850.7 17.42 0.0552 H
2 1.4 16QAM 1 0 1880 17.6 0.0575 H
2 1.4 16QAM 1 2 1909.3 17.56 0.0570 H
2 1.4 16QAM 1 0 1850.7 15.89 0.0388 \Y
2 1.4 16QAM 1 0 1880 15.67 0.0369 \
2 1.4 16QAM 1 2 1909.3 15.82 0.0382 \Y
2 3 QPSK 1 14 1851.5 18.74 0.0748 H
2 3 QPSK 1 0 1880 18.82 0.0762 H
2 3 QPSK 1 14 1908.5 18.56 0.0718 H
2 3 QPSK 1 14 1851.5 17.04 0.0506 \Y
2 3 QPSK 1 0 1880 16.85 0.0484 \Y
2 3 QPSK 1 14 1908.5 16.73 0.0471 \Y
2 3 16QAM 1 14 1851.5 17.6 0.0575 H
2 3 16QAM 1 14 1880 17.67 0.0585 H
2 3 16QAM 1 0 1908.5 17.77 0.0598 H
2 3 16QAM 1 14 1851.5 15.95 0.0394 \
2 3 16QAM 1 14 1880 15.31 0.0340 \
2 3 16QAM 1 0 1908.5 15.73 0.0374 \Y
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LTE Band 2 Radiated Power EIRP

Channel RB Configuration
LTE Freq. EIRP EIRP
S BW Modulation - - (MH2) (@Bm) w) HIV
(MHz)
Size Offset
2 5 QPSK 1 24 1852.5 18.89 0.0774 H
2 5 QPSK 1 0 1880 18.79 0.0757 H
2 5 QPSK 1 24 1907.5 18.59 0.0723 H
2 5 QPSK 1 24 1852.5 16.96 0.0497 \Y
2 5 QPSK 1 0 1880 16.94 0.0494 \Y
2 5 QPSK 1 24 1907.5 16.72 0.0470 \Y
2 5 16QAM 1 12 1852.5 17.43 0.0553 H
2 5 16QAM 1 0 1880 17.66 0.0583 H
2 5 16QAM 1 24 1907.5 17.73 0.0593 H
2 5 16QAM 1 12 1852.5 15.79 0.0379 \
2 5 16QAM 1 0 1880 15.81 0.0381 \
2 5 16QAM 1 24 1907.5 15.78 0.0378 \
2 10 QPSK 1 49 1855 18.9 0.0776 H
2 10 QPSK 1 0 1880 18.65 0.0733 H
2 10 QPSK 1 0 1905 18.45 0.0700 H
2 10 QPSK 1 49 1855 16.29 0.0426 \Y%
2 10 QPSK 1 0 1880 17.03 0.0505 \Y%
2 10 QPSK 1 0 1905 16.65 0.0462 \Y%
2 10 16QAM 1 24 1855 17.66 0.0583 H
2 10 16QAM 1 49 1880 17.53 0.0566 H
2 10 16QAM 1 49 1905 17.68 0.0586 H
2 10 16QAM 1 24 1855 15.7 0.0372 vV
2 10 16QAM 1 49 1880 14.76 0.0299 \Y%
2 10 16QAM 1 49 1905 15.7 0.0372 vV
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LTE Band 2 Radiated Power EIRP

Channel RB Configuration
LTE BW Modulation Freq. EIRP EIRP "
Band (MH2) RB RB (MHz) (dBm) (W)
Size Offset
2 15 QPSK 1 74 1857.5 19.16 0.0824 H
2 15 QPSK 1 0 1880 18.66 0.0735 H
2 15 QPSK 1 74 1902.5 18.45 0.0700 H
2 15 QPSK 1 74 1857.5 16.78 0.0476 \Y
2 15 QPSK 1 0 1880 17.21 0.0526 \Y
2 15 QPSK 1 74 1902.5 16.58 0.0455 \Y
2 15 16QAM 1 37 1857.5 17.7 0.0589 H
2 15 16QAM 1 0 1880 17.45 0.0556 H
2 15 16QAM 1 74 1902.5 17.71 0.0590 H
2 15 16QAM 1 37 1857.5 15.43 0.0349 \
2 15 16QAM 1 0 1880 16.05 0.0403 \
2 15 16QAM 1 74 1902.5 15.72 0.0373 \
2 20 QPSK 1 0 1860 18.28 0.0673 H
2 20 QPSK 1 0 1880 18.6 0.0724 H
2 20 QPSK 1 0 1900 18.73 0.0746 H
2 20 QPSK 1 0 1860 16.55 0.0452 \Y
2 20 QPSK 1 0 1880 171 0.0513 \Y
2 20 QPSK 1 0 1900 16.31 0.0428 \Y
2 20 16QAM 1 0 1860 17.27 0.0533 H
2 20 16QAM 1 0 1880 17.55 0.0569 H
2 20 16QAM 1 0 1900 17.45 0.0556 H
2 20 16QAM 1 0 1860 15.75 0.0376 \
2 20 16QAM 1 0 1880 16.1 0.0407 \Y
2 20 16QAM 1 0 1900 15.01 0.0317 \Y
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LTE Band 4 Radiated Power EIRP

Channel RB Configuration
LTE BW Modulation Freq. EIRP EIRP "
Band (MH2) RB RB (MHz) (dBm) (W)
Size Offset
4 1.4 QPSK 1 2 1710.7 18.52 0.0711 H
4 1.4 QPSK 3 2 1732.5 18.86 0.0769 H
4 1.4 QPSK 3 2 1754.3 19.34 0.0859 H
4 1.4 QPSK 1 2 1710.7 15.84 0.0384 \Y
4 1.4 QPSK 3 2 1732.5 16.54 0.0451 \Y
4 1.4 QPSK 3 2 1754.3 17.54 0.0568 \Y
4 1.4 16QAM 1 5 1710.7 17.56 0.0570 H
4 1.4 16QAM 1 0 1732.5 17.77 0.0598 H
4 1.4 16QAM 1 0 1754.3 18.16 0.0655 H
4 1.4 16QAM 1 5 1710.7 14.99 0.0316 \
4 1.4 16QAM 1 0 1732.5 15.56 0.0360 \
4 1.4 16QAM 1 0 1754.3 16.47 0.0444 \Y
4 3 QPSK 1 14 1711.5 18.66 0.0735 H
4 3 QPSK 1 0 1732.5 19.16 0.0824 H
4 3 QPSK 1 7 1753.5 19.41 0.0873 H
4 3 QPSK 1 14 1711.5 16.04 0.0402 \Y
4 3 QPSK 1 0 1732.5 16.74 0.0472 \Y
4 3 QPSK 1 7 1753.5 17.54 0.0568 \Y
4 3 16QAM 1 7 1711.5 17.46 0.0557 H
4 3 16QAM 1 0 1732.5 17.97 0.0627 H
4 3 16QAM 1 0 1753.5 18.19 0.0659 H
4 3 16QAM 1 7 1711.5 14.89 0.0308 \
4 3 16QAM 1 0 1732.5 15.69 0.0371 \Y
4 3 16QAM 1 0 1753.5 16.44 0.0441 \Y
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LTE Band 4 Radiated Power EIRP

Channel RB Configuration
LTE BW Modulation Freq. EIRP EIRP "
Band (MH2) RB RB (MHz) (dBm) (W)
Size Offset
4 5 QPSK 1 24 1712.5 18.84 0.0766 H
4 5 QPSK 1 12 1732.5 19.04 0.0802 H
4 5 QPSK 1 0 1752.5 19.39 0.0869 H
4 5 QPSK 1 24 1712.5 15.96 0.0394 \Y
4 5 QPSK 1 12 1732.5 16.56 0.0453 \Y
4 5 QPSK 1 0 1752.5 17.37 0.0546 \Y
4 5 16QAM 1 12 1712.5 17.34 0.0542 H
4 5 16QAM 1 0 1732.5 17.84 0.0608 H
4 5 16QAM 1 0 1752.5 18.06 0.0640 H
4 5 16QAM 1 12 1712.5 14.91 0.0310 \
4 5 16QAM 1 0 1732.5 15.61 0.0364 \
4 5 16QAM 1 0 1752.5 16.31 0.0428 \Y
4 10 QPSK 1 49 1715 18.88 0.0773 H
4 10 QPSK 1 0 1732.5 19.08 0.0809 H
4 10 QPSK 1 0 1750 19.47 0.0885 H
4 10 QPSK 1 49 1715 16.06 0.0404 \Y
4 10 QPSK 1 0 1732.5 16.51 0.0448 \Y
4 10 QPSK 1 0 1750 17.31 0.0538 \Y
4 10 16QAM 1 24 1715 17.52 0.0565 H
4 10 16QAM 1 0 1732.5 17.89 0.0615 H
4 10 16QAM 1 0 1750 18.17 0.0656 H
4 10 16QAM 1 24 1715 14.91 0.0310 \
4 10 16QAM 1 0 1732.5 15.62 0.0365 \
4 10 16QAM 1 0 1750 16.29 0.0426 \Y
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LTE Band 4 Radiated Power EIRP

Channel RB Configuration
LTE Freq. EIRP EIRP
S BW Modulation - - (MH2) (@Bm) w) HIV
(MHz)
Size Offset
4 15 QPSK 1 74 1717.5 18.98 0.0791 H
4 15 QPSK 1 0 1732.5 18.96 0.0787 H
4 15 QPSK 1 0 1747.5 19.29 0.0849 H
4 15 QPSK 1 74 1717.5 16.27 0.0424 \Y
4 15 QPSK 1 0 1732.5 16.29 0.0426 \Y
4 15 QPSK 1 0 1747.5 17.06 0.0508 \Y
4 15 16QAM 1 37 1717.5 17.66 0.0583 H
4 15 16QAM 1 0 1732.5 17.78 0.0600 H
4 15 16QAM 1 0 1747.5 18.05 0.0638 H
4 15 16QAM 1 37 1717.5 15.05 0.0320 \
4 15 16QAM 1 0 1732.5 15.44 0.0350 \
4 15 16QAM 1 0 1747.5 16.09 0.0406 \
4 20 QPSK 1 49 1720 18.92 0.0780 H
4 20 QPSK 1 49 1732.5 19.01 0.0796 H
4 20 QPSK 1 49 1745 19.38 0.0867 H
4 20 QPSK 1 49 1720 16.14 0.0411 \Y
4 20 QPSK 1 49 1732.5 16.58 0.0455 \Y
4 20 QPSK 1 49 1745 17.2 0.0525 \Y
4 20 16QAM 1 49 1720 17.7 0.0589 H
4 20 16QAM 1 49 1732.5 17.98 0.0628 H
4 20 16QAM 1 49 1745 18.26 0.0670 H
4 20 16QAM 1 49 1720 15.21 0.0332 \
4 20 16QAM 1 49 1732.5 15.63 0.0366 \
4 20 16QAM 1 49 1745 16.18 0.0415 \Y
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LTE Band 5 Radiated Power ERP

Channel RB Configuration
LTE Freq. ERP ERP
S BW Modulation - - (MH2) (@Bm) w) HIV
(MHz)
Size Offset
5 1.4 QPSK 3 0 824.7 15 0.0316 H
5 1.4 QPSK 1 2 836.5 14.58 0.0287 H
5 1.4 QPSK 1 5 848.3 14.05 0.0254 H
5 1.4 QPSK 3 0 824.7 9.27 0.0085 \
5 1.4 QPSK 1 2 836.5 9.42 0.0087 \
5 1.4 QPSK 1 5 848.3 9.29 0.0085 \
5 14 16QAM 3 0 824.7 14.66 0.0292 H
5 14 16QAM 3 1 836.5 13.73 0.0236 H
5 14 16QAM 1 0 848.3 12.68 0.0185 H
5 14 16QAM 3 0 824.7 9.18 0.0083 \
5 14 16QAM 3 1 836.5 8.86 0.0077 \
5 14 16QAM 1 0 848.3 8.31 0.0068 \
5 3 QPSK 1 0 825.5 15.38 0.0345 H
5 3 QPSK 1 14 836.5 14.49 0.0281 H
5 3 QPSK 1 0 847.5 13.84 0.0242 H
5 3 QPSK 1 0 825.5 9.68 0.0093 \
5 3 QPSK 1 14 836.5 9.49 0.0089 \Y
5 3 QPSK 1 0 847.5 9.1 0.0081 \Y
5 3 16QAM 1 0 825.5 15.84 0.0384 H
5 3 16QAM 1 14 836.5 13.33 0.0215 H
5 3 16QAM 1 7 847.5 12.62 0.0183 H
5 3 16QAM 1 0 8255 13.31 0.0214 \
5 3 16QAM 1 14 836.5 8.58 0.0072 \
5 3 16QAM 1 7 847.5 8.2 0.0066 \
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LTE Band 5 Radiated Power ERP

LTE Channel RB Configuration Freq. ERP ERP
S BW Modulation - (MH2) (@Bm) w) HIV
(MHz) RB Size
Offset
5 5 QPSK 1 0 826.5 15.24 0.0334 H
5 5 QPSK 1 0 836.5 14.72 0.0296 H
5 5 QPSK 1 24 846.5 13.9 0.0245 H
5 5 QPSK 1 0 826.5 9.55 0.0090 \
5 5 QPSK 1 0 836.5 9.36 0.0086 \
5 5 QPSK 1 24 846.5 9.12 0.0082 \Y
5 5 16QAM 1 0 826.5 14.42 0.0277 H
5 5 16QAM 1 12 836.5 13.39 0.0218 H
5 5 16QAM 1 0 846.5 12.55 0.0180 H
5 5 16QAM 1 0 826.5 8.76 0.0075 \
5 5 16QAM 1 12 836.5 8.47 0.0070 \
5 5 16QAM 1 0 846.5 8.3 0.0068 \
5 10 QPSK 1 0 829 15.3 0.0339 H
5 10 QPSK 1 0 836.5 14.95 0.0313 H
5 10 QPSK 1 0 844 13.99 0.0251 H
5 10 QPSK 1 0 829 9.64 0.0092 \Y
5 10 QPSK 1 0 836.5 9.44 0.0088 \Y
5 10 QPSK 1 0 844 9.25 0.0084 \Y
5 10 16QAM 1 0 829 14.39 0.0275 H
5 10 16QAM 1 0 836.5 13.97 0.0249 H
5 10 16QAM 1 0 844 12.99 0.0199 H
5 10 16QAM 1 0 829 8.74 0.0075 Vv
5 10 16QAM 1 0 836.5 8.56 0.0072 \
5 10 16QAM 1 0 844 8.42 0.0070 Vv
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LTE Band 12 Radiated Power ERP

Channel RB Configuration
LTE Freq. ERP ERP
S BW Modulation - - (MH2) (@Bm) w) HIV
(MHz)
Size Offset
12 1.4 QPSK 1 0 699.7 16.1 0.0407 H
12 1.4 QPSK 1 0 707.5 17.27 0.0533 H
12 1.4 QPSK 3 0 715.3 16.45 0.0442 H
12 1.4 QPSK 1 0 699.7 -0.07 0.0010 \Y
12 1.4 QPSK 1 0 707.5 1 0.0013 \
12 1.4 QPSK 3 0 715.3 1.26 0.0013 \Y
12 1.4 16QAM 1 0 699.7 16.09 0.0406 H
12 1.4 16QAM 3 0 707.5 16.1 0.0407 H
12 1.4 16QAM 1 2 715.3 15.27 0.0337 H
12 1.4 16QAM 1 0 699.7 -0.1 0.0010 \Y%
12 1.4 16QAM 3 0 707.5 0.16 0.0010 \
12 1.4 16QAM 1 2 715.3 0.11 0.0010 \
12 3 QPSK 1 7 700.5 17.09 0.0512 H
12 3 QPSK 1 0 707.5 17.04 0.0506 H
12 3 QPSK 1 0 714.5 16.49 0.0446 H
12 3 QPSK 1 7 700.5 1.05 0.0013 \Y
12 3 QPSK 1 0 707.5 1.18 0.0013 \Y
12 3 QPSK 1 0 714.5 1.03 0.0013 \Y
12 3 16QAM 1 7 700.5 16.02 0.0400 H
12 3 16QAM 1 7 707.5 15.82 0.0382 H
12 3 16QAM 1 0 714.5 15.53 0.0357 H
12 3 16QAM 1 7 700.5 -0.28 0.0009 \Y%
12 3 16QAM 1 7 707.5 -0.15 0.0010 \Y%
12 3 16QAM 1 0 714.5 0.07 0.0010 \
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LTE Band 12 Radiated Power ERP

Channel RB Configuration
LTE Freq. ERP ERP
S BW Modulation - - (MH2) (@Bm) w) HIV
(MHz)
Size Offset
12 5 QPSK 1 0 701.5 17.15 0.0519 H
12 5 QPSK 1 24 707.5 16.74 0.0472 H
12 5 QPSK 1 12 7135 16.41 0.0438 H
12 5 QPSK 1 0 701.5 1.07 0.0013 \Y
12 5 QPSK 1 24 707.5 1.12 0.0013 \Y
12 5 QPSK 1 12 7135 1.13 0.0013 \Y
12 5 16QAM 1 12 701.5 16.06 0.0404 H
12 5 16QAM 1 0 707.5 16.07 0.0405 H
12 5 16QAM 1 12 713.5 15.44 0.0350 H
12 5 16QAM 1 12 701.5 -0.38 0.0009 Vv
12 5 16QAM 1 0 707.5 -0.2 0.0010 \Y%
12 5 16QAM 1 12 713.5 -0.03 0.0010 Vv
12 10 QPSK 1 24 704 17.17 0.0521 H
12 10 QPSK 1 24 707.5 16.72 0.0470 H
12 10 QPSK 1 24 711 16.57 0.0454 H
12 10 QPSK 1 24 704 0.97 0.0013 \
12 10 QPSK 1 24 707.5 0.79 0.0012 \Y%
12 10 QPSK 1 24 711 1.02 0.0013 \Y
12 10 16QAM 1 49 704 15.79 0.0379 H
12 10 16QAM 1 49 707.5 15.66 0.0368 H
12 10 16QAM 1 49 711 15.29 0.0338 H
12 10 16QAM 1 49 704 -0.02 0.0010 Vv
12 10 16QAM 1 49 707.5 0.13 0.0010 \
12 10 16QAM 1 49 711 0.18 0.0010 \Y%
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LTE Band 17 Radiated Power ERP

Channel RB Configuration
LTE Freqg. ERP ERP
Band W Modulation RB RB (MHz) (dBm) (W) .
Ll Size Offset
17 5 QPSK 1 12 706.5 19.02 0.0798 H
17 5 QPSK 1 0 710 19 0.0794 H
17 5 QPSK 1 0 713.5 18.67 0.0736 H
17 5 QPSK 1 12 706.5 2.87 0.0019 \Y
17 5 QPSK 1 0 710 3.05 0.0020 \Y
17 5 QPSK 1 0 713.5 3.04 0.0020 \
17 5 16QAM 1 0 706.5 18.19 0.0659 H
17 5 16QAM 1 0 710 17.85 0.0610 H
17 5 16QAM 1 24 713.5 17.16 0.0520 H
17 5 16QAM 1 0 706.5 1.99 0.0016 \Y
17 5 16QAM 1 0 710 1.96 0.0016 \Y
17 5 16QAM 1 24 713.5 2.02 0.0016 \Y
17 10 QPSK 1 24 709 18.7 0.0741 H
17 10 QPSK 1 24 710 18.65 0.0733 H
17 10 QPSK 1 24 711 18.59 0.0723 H
17 10 QPSK 1 24 709 2.74 0.0019 \Y
17 10 QPSK 1 24 710 2.84 0.0019 \Y
17 10 QPSK 1 24 711 2.88 0.0019 \Y
17 10 16QAM 1 24 709 17.63 0.0579 H
17 10 16QAM 1 24 710 17.58 0.0573 H
17 10 16QAM 1 24 711 17.52 0.0565 H
17 10 16QAM 1 24 709 1.87 0.0015 \Y
17 10 16QAM 1 24 710 1.91 0.0016 \Y
17 10 16QAM 1 24 711 1.91 0.0016 \
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3.4 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.4.1 Description of 99% Occupied Bandwidth and 26dB Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26dB occupied bandwidth is the width of a frequency band such that, below the lower and above
the upper frequency limits, the mean powers emitted are each equal 26 dB.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.4.3 Test Procedures

1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.
2. The 26dB and 99% occupied bandwidth (BW) of the middle channel for the highest RF powers

with full RB sizes were measured.

3.4.4 Test Setup

Power Divider
System Simulator - <y

EUT
[T
Spectrum Analyzer
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3.4.5 Test Result of 99% Occupied Bandwidth and 26dB Bandwidth

Modes LTE Band 2
BW / Mod. 1.4MHz / QPSK |1.4MHz / 16QAM | 3MHz/QPSK | 3MHz /16QAM
99% OBW (MHz) 1.0920 1.1032 2.7360 2.7360
26dB BW (MHz) 1.2880 1.2936 3.0480 3.0480
BW / Mod. 5MHz / QPSK | 5MHz / 16QAM | 10MHz/QPSK | 10MHz / 16QAM
99% OBW (MHz) 4.5200 4.5000 9.1600 9.1200
26dB BW (MHz) 5.0200 4.9600 10.1200 10.0000
BW / Mod. 15MHz / QPSK | 15MHz / 16QAM | 20MHz / QPSK | 20MHz / 16QAM
99% OBW (MHz) 13.5000 13.5600 18.7200 18.8000
26dB BW (MHz) 14.7000 14.7000 21.2000 21.2800
Modes LTE Band 4
BW / Mod. 1.4MHz / QPSK |1.4MHz / 16QAM | 3MHz/QPSK | 3MHz /16QAM
99% OBW (MHz) 1.0920 1.1032 2.7240 2.7360
26dB BW (MHz) 1.2936 1.2824 3.0360 3.0480
BW / Mod. 5MHz / QPSK | 5MHz / 16QAM | 10MHz /QPSK | 10MHz / 16QAM
99% OBW (MHz) 4.5200 4.5200 9.1600 9.0800
26dB BW (MHz) 5.0200 5.0200 10.1200 10.0000
BW / Mod. 15MHz / QPSK | 15MHz / 16QAM | 20MHz / QPSK | 20MHz / 16QAM
99% OBW (MHz) 13.5000 13.5600 18.6400 18.6400
26dB BW (MHz) 14.6400 14.7600 21.2000 21.2800
Modes LTE Band 5
BW / Mod. 1.4MHz / QPSK |1.4MHz / 16QAM | 3MHz/QPSK | 3MHz /16QAM
99% OBW (MHz) 1.0920 1.0920 2.7240 2.7360
26dB BW (MHz) 1.2824 1.2824 3.0480 3.0480
BW / Mod. 5MHz / QPSK | 5MHz / 16QAM | 10MHz /QPSK | 10MHz / 16QAM
99% OBW (MHz) 4.5000 4.4800 9.2000 9.1200
26dB BW (MHz) 5.0000 4.9000 10.1200 10.0400
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Modes LTE Band 12
BW / Mod. 1.4MHz / QPSK |1.4MHz / 16QAM | 3MHz/QPSK | 3MHz /16QAM
99% OBW (MHz) 1.0920 1.0976 2.7240 2.7360
26dB BW (MHz) 1.2880 1.2656 3.0240 3.0360
BW / Mod. 5MHz / QPSK | 5MHz / 16QAM | 10MHz /QPSK | 10MHz / 16QAM
99% OBW (MHz) 4.5000 4.5000 9.1600 9.1200
26dB BW (MHz) 4.9800 4.9400 10.0400 10.0400
Modes LTE Band 17
BW / Mod. BMHz / QPSK | 5MHz / 16QAM | 10MHz / QPSK | 10MHz / 16QAM
99% OBW (MHz) 4.5000 4.5200 9.1600 9.1600
26dB BW (MHz) 5.0200 4.9600 10.1200 10.0400

Note:
The maximum RB configurations of the 99% Occupied Bandwidth and 26dB Bandwidth summary as
below:
BW1.4MHz RB setting : RB Size 6, RB offset 0
BW3.0MHz RB setting : RB Size 15, RB offset 0
BW5.0MHz RB setting : RB Size 25, RB offset 0
BW10MHz RB setting : RB Size 50, RB offset 0
BW15MHz RB setting : RB Size 75, RB offset 0
BW20MHz RB setting : RB Size 100, RB offset 0
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3.4.6 Test Result (Plots) of Occupied Bandwidth

Band :

LTE Band 2 BW /Mod. : 1.4MHz / QPSK

99% Occupied Bandwidth Plot on Channel 18900
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26dB Bandwidth Plot on Channel 18900
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Band : LTE Band 2 BW /Mod. : 1.4MHz / 16QAM

99% Occupied Bandwidth Plot on Channel 18900
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26dB Bandwidth Plot on Channel 18900
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Band : LTE Band 2 BW / Mod. : 3MHz / QPSK

99% Occupied Bandwidth Plot on Channel 18900
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26dB Bandwidth Plot on Channel 18900
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Band : LTE Band 2 BW / Mod. : 3MHz / 16QAM

99% Occupied Bandwidth Plot on Channel 18900
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26dB Bandwidth Plot on Channel 18900
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Band : LTE Band 2 BW / Mod. : 5MHz / QPSK

99% Occupied Bandwidth Plot on Channel 18900
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26dB Bandwidth Plot on Channel 18900
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Band :

LTE Band 2

BW / Mod. :

5MHz / 16QAM

99% Occupied Bandwidth Plot on Channel 18900
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26dB Bandwidth Plot on Channel 18900
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Band : LTE Band 17 BW / Mod. : 10MHz / QPSK
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3.5 Conducted Band Edge Measurement

3.5.1 Description of Conducted Band Edge Measurement

22.917(a) For Band 5

For operations in the 824 — 849 MHz band, the FCC limit is 43 + 10logo(P[Watts]) dB below the
transmitter power P(Watts) in a 100kHz bandwidth. However, in the 1TMHz bands immediately outside
and adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent of the

emission bandwidth of the fundamental emission of the transmitter may be employed.

24.238 (a) For Band 2

For operations in the 1850-1910 and 1930-1990 MHz band, the FCC limit is 43 + 10log1o(P[Watts]) dB
below the transmitter power P(Watts) in a 1MHz bandwidth. However, in the 1 MHz bands
immediately outside and adjacent to the frequency block a resolution bandwidth of at least one

percent of the emission bandwidth of the fundamental emission of the transmitter may be employed.

27.53 (f) For Band 12, 17

For operations in the 698 -746 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB below the
transmitter power P(Watts) in a 100 kHz bandwidth. However, in the 100 kilohertz bands immediately
outside and adjacent to a licensee's frequency block, a resolution bandwidth of at least 30 kHz may

be employed.

27.53 (g) For Band 4

For operations in the 1710 — 1755 MHz band, the FCC limit is 43 + 10log+(P[Watts]) dB below the
transmitter power P(Watts) in a 1 MHz bandwidth. However, in the 1MHz bands immediately outside
and adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent of the

emission bandwidth of the fundamental emission of the transmitter may be employed.

3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.5.3 Test Procedures

1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.
2. The band edges of low and high channels for the highest RF powers were measured. Setting
RBW = 1% EBW, and measuring bandwidth = 1MHz.
3. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
4. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.

3.5.4 Test Setup

Power Divider
System Simulator - <>

EUT
(alw
Spectrum Analyzer
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3.5.5 Test Result (Plots) of Conducted Band Edge

Band : LTE Band 2
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 24
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 24
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 14
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 24
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Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0
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Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 99
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 5
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 14
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 24
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Higher Band Edge Plot for 16QAM -RB Size 1, RB Offset 24
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 24
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Date: 10.JAN.2014 13:49:51
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 49

*RBW 30 kHz
*VBW 100 kHz

Ref 30 dBm “Att 30 dB SWT 15 ms
offdet 15.6| dB |
=t
{ \ SGL
0.
1 RS ) k
AVCI
aE JARNNII 8
swp| 100 of 100 / \
- | N el ~
[ SRUSUYUNN BPeYe4 e
Center 711 MHz 1.1 MHz/ Span 11 MHz
Tx Channel
Bandwidth 10 MHz
Adjacent Channel
Bandwidth 100 kHz
Spacing 5.05 MHz Upper -35.03 dBm
Alternate Channel
Bandwidth 100 kHz
Spacing 5.15 MHz Upper -37.20 dBm

Date: 10.JAN.2014 13:46:38

Higher Band Edge Plot for QPSK-RB Size 50, RB Offset 0

*RBW 30 kHz
*VBW 100 kHz

Ref 30 dBm “Att 30 dB SWT 15 ms

Offdet 15.6| dB |
L,
o - [ ° i
B |
:_ syb[ 100 of 100 N
: 308
Center 711 MHz 1.1 MHz/ Span 11 MHz
Tx Channel
Bandwidth 10 MHz
Adjacent Channel
Bandwidth 100 kHz
Spacing 5.05 MHz Upper -28.23 dBm
Alternate Channel
Bandwidth 100 kHz
Spacing 5.15 MHz Upper -28.27 dBm
Date: 10.JAN.2014 13:45:45
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Band : LTE Band 12 Band Width : 10MHz / 16QAM
Lower Band Edge Plot for 16QAM -RB Size 1, RB Offset 0
® *RBW 30 kHz
*VBW 100 kHz
Ref 30 dBm “Att 30 dB SWT 15 ms
Offdet 15.6[dB |
B
I l SGL
[ 7]
DA
: /é\,w "\wo o 100
N \ I
: AT -
- 3DB
Center 704 MHz 1.1 MHz/ Span 11 MHz
Tx Channel
Bandwidth 10 MHz
ng.zﬁthcmme' 100 kHz Lower -36.42 dBm
Spacing 5.05 MHz
snantatn ' 0w Lower -38.13 dBm
Spacing 5.15 MHz
Date: 10.JAN.2014 13:49:07
Lower Band Edge Plot for 16QAM -RB Size 50, RB Offset 0
® *RBW 30 kHz
*VBW 100 kHz
Ref 30 dBm “Att 30 dB SWT 15 ms
offdet 15.6|dB |
N
m
Bi 10
B 5]? 100 o 100 \
n [
:: 3DB
Center 704 MHz 1.1 MHz/ Span 11 MHz
Tx Channel
Bandwidth 10 MHz
ng.zﬁthcmme' 100 kHz Lower -31.44 dBm
Spacing 5.05 MHz
aanawiatn a0 we  Lower -32.28 dBnm
Spacing 5.15 MHz
Date: 10.JAN.2014 13:49:34
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Higher Band Edge Plot for 16QAM -RB Size 1, RB Offset 49

*RBW 30 kHz
*VBW 100 kHz

Ref 30 dBm “Att 30 dB SWT 15 ms

_|[[offdet 15.¢ B |
; i
Lo

1 RV B ! \

. / \ LvL

swp| 100 o 100 / \

N /
| il /! N L~ N
[~ IS SV e
Center 711 MHz 1.1 MHz/ Span 11 MHz

Tx Channel
Bandwidth 10 MHz

Adjacent Channel

Bandwidth 100 kHz

Spacing 5.05 MHz Upper -36.17 dBm
Alternate Channel

Bandwidth 100 kHz

Spacing 5.15 MHz Upper -38.57 dBm

Date: 10.JAN.2014 13:46:21

Higher Band Edge Plot for 16QAM -RB Size 50, RB Offset 0

*RBW 30 kHz
*VBW 100 kHz

Ref 30 dBm “Att 30 dB SWT 15 ms
Offdet 15.6| dB |
L,
o - [ ° [ S h
[T |
B syb| 100 of 100 N
: 308
Center 711 MHz 1.1 MHz/ Span 11 MHz
Tx Channel
Bandwidth 10 MHz
Adjacent Channel
Bandwidth 100 kHz
Spacing 5.05 MHz Upper -29.31 dBm
Alternate Channel
Bandwidth 100 kHz
Spacing 5.15 MHz Upper -30.03 dBm
Date: 10.JAN.2014 13:46:00
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Band : LTE Band 17

Band Width :

5MHz / QPSK

Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0

Ref 30 dBm

“Att 30 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 10 ms

grfdet 15.6]

M

T
A ]

[E]

SGL

-—10:

A

-—20:

100 of 100

--30:

l

et
-—50:

=

-—60:

B e

3DB

Center 706.5 MHz

Tx Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Channel

Bandwidth
Spacing

Date:

100
2.55

kHz
MHz

100
2.65

kHz
MHz

10.JAN.2014 14:25:18

600 kHz/

Lower

Lower

Span 6 MHz

-24.91 dBm

-33.16 dBm

Lower Band Edge Plot for QPSK-RB Size 25, RB Offset 0

Ref 30 dBm

“Att 30 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 10 ms

grfdet 15.¢]

[E]

SGL

I ]

20 |

vpl” 100 o

L-40

-—50:

--60:

3DB

Center 706.5 MHz

Tx Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Channel

Bandwidth
Spacing

Date:

600 kHz/

100
2.55

kHz
MHz

100
2.65

kHz
MHz

10.JAN.2014 14:26:14

Lower

Lower

Span 6 MHz

-24.67 dBm

-25.43 dBm
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 24

Ref 30 dBm “Att 30 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 10 ms

W

Offdet 15.6| dB
-20.
-10
-0
1 RS
10
-—20:
WP 100 o 100
30
40
NI
-—60:

Center 713.5 MHz

Tx Channel
Bandwidth 5

Adjacent Channel
Bandwidth 100
Spacing 2.55

Alternate Channel

Bandwidth 100
Spacing 2.65

Date: 10.JAN.2014 14:24:45

MHz

kHz
MHz

kHz
MHz

600 kHz/

Upper

Upper

Span 6 MHz
-22.21 dBm
-28.70 dBm

Higher Band Edge Plot for QPSK-RB Size 25, RB Offset 0

Ref 30 dBm “Att 30 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 10 ms

Offdet 15.6| dB

--10: j

--20:

M| 100 o 100
-—30:

t-40

--50:

-—60:

Center 713.5 MHz

Tx Channel
Bandwidth 5

Adjacent Channel
Bandwidth 100
Spacing 2.55

Alternate Channel

Bandwidth 100
Spacing 2.65

Date: 10.JAN.2014 14:23:48

MHz

kHz
MHz

kHz
MHz

600 kHz/

Upper

Upper

Span 6 MHz

-24.69 dBm

-25.98 dBm
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Band : LTE Band 17

Band Width :

5MHz / 16QAM

Lower Band Edge Plot for 16QAM-RB Size 1, RB Offset 0

Ref 30 dBm

“Att 30 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 10 ms

grfdet 15.6]

M

T
A |

[E]

SGL

-—10:

N

20—+

100 of

--30:

_—

-—50:

\

-—60:

T e

M

3DB

Center 706.5 MHz

Tx Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

Date: 10.JAN.2014 14:25:35

100
2.55

100
2.65

kHz
MHz

kHz
MHz

600 kHz/

Lower

Lower

Span 6 MHz

-26.73 dBm

-34.47 dBm

Lower Band Edge Plot for 16QAM-RB Size 25, RB Offset 0

Ref 30 dBm

“Att 30 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 10 ms

grfdet 15.¢]

RV 6 [

20 I

wpl/ 100 o
-3

L-40

-—50:

--60:

Center 706.5 MHz

Tx Channel
Bandwidth 5

Adjacent Channel
Bandwidth
Spacing

100
2.55

Alternate Channel
Bandwidth
Spacing

100
2.65

Date: 10.JAN.2014 14:25:59

kHz
MHz

kHz
MHz

600 kHz/

Lower

Lower

Span 6 MHz

-25.63 dBm

-27.31 dBm

[E]

SGL

LVL

3DB
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 24

Ref 30 dBm “Att 30 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 10 ms

Offdet 15.6| dB

[

|
\

|
]
/!/ LVL

-20.
-10
-0
1 RV
-0
-—20:
WP 100 o 100
-—30;
-—40: )

| ol L\

-—60:

Center 713.5 MHz

Tx Channel
Bandwidth 5

Adjacent Channel
Bandwidth 100
Spacing 2.55

Alternate Channel

Bandwidth 100
Spacing 2.65

Date: 10.JAN.2014 14:24:25

MHz

kHz
MHz

kHz
MHz

600 kHz/

Upper

Upper

Span 6 MHz

-23.42 dBm

-30.54 dBm

Higher Band Edge Plot for 16QAM-RB Size 25, RB Offset 0

Ref 30 dBm “Att 30 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 10 ms

Offdet 15.6| dB

--10: }

20— 7
L /\,W 100 o 100

t-40

--50:

-—60:

Center 713.5 MHz

Tx Channel
Bandwidth 5

Adjacent Channel
Bandwidth 100
Spacing 2.55

Alternate Channel

Bandwidth 100
Spacing 2.65

Date: 10.JAN.2014 14:24:03

MHz

kHz
MHz

kHz
MHz

600 kHz/

Upper

Upper

Span 6 MHz

-25.15 dBm

-26.37 dBm
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Band : LTE Band 17 Band Width : 10MHz / QPSK
Lower Band Edge Plot for QPSK-RB Size 1, RB Offset 0
® *RBW 30 kHz
*VBW 100 kHz
Ref 30 dBm “Att 30 dB SWT 15 ms
Offdet 15.6[dB |
ol |
I \ SGL
[T
B2
: ﬁwp \EUO o 100
\
-] N I
oY et
- 3DB
Center 709 MHz 1.1 MHz/ Span 11 MHz
Tx Channel
Bandwidth 10 MHz
ng.zﬁthcmme' 100 kHz Lower -34.18 dBm
Spacing 5.05 MHz
aanawiatn ' a0 we  Lower -37.28 dBnm
Spacing 5.15 MHz
Date: 10.JAN.2014 14:20:00
Lower Band Edge Plot for QPSK-RB Size 50, RB Offset 0
® *RBW 30 kHz
*VBW 100 kHz
Ref 30 dBm “Att 30 dB SWT 15 ms
offdet 15.6|dB |
N
ol I
B ' LVL
: E,IP 100 o 100
:: 3DB
Center 709 MHz 1.1 MHz/ Span 11 MHz
Tx Channel
Bandwidth 10 MHz
ng.zﬁthcmme' 100 kHz Lower -25.88 dBm
Spacing 5.05 MHz
snantatn ' 0w Lower -26.46 dBm
Spacing 5.15 MHz
Date: 10.JAN.2014 14:13:27
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Higher Band Edge Plot for QPSK-RB Size 1, RB Offset 49

*RBW 30 kHz
*VBW 100 kHz

Ref 30 dBm “Att 30 dB SWT 15 ms
offdet 15.6| dB |
=t
’ \ SGL
0.
1 RS / \
AVCI
=T 7T
swp| 100 of 100 / \
- il A N~ e
[~ o C————
" 308
Center 711 MHz 1.1 MHz/ Span 11 MHz
Tx Channel
Bandwidth 10 MHz
Adjacent Channel
Bandwidth 100 kHz
Spacing 5.05 MHz Upper -32.14 dBm
Alternate Channel
Bandwidth 100 kHz
Spacing 5.15 MHz Upper -35.35 dBm

Date: 10.JAN.2014 14:21:13

Higher Band Edge Plot for QPSK-RB Size 50, RB Offset 0

*RBW 30 kHz
*VBW 100 kHz

Ref 30 dBm “Att 30 dB SWT 15 ms
Offdet 15.6| dB |
L,
o - [ ° h
: \ LVL
| 100 of 100 L
: 308
Center 711 MHz 1.1 MHz/ Span 11 MHz
Tx Channel
Bandwidth 10 MHz
Adjacent Channel
Bandwidth 100 kHz
Spacing 5.05 MHz Upper -26.90 dBm
Alternate Channel
Bandwidth 100 kHz
Spacing 5.15 MHz Upper -27 .63 dBm
Date: 10.JAN.2014 14:22:42
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Band :

LTE Band 17

Band Width :

10MHz / 16QAM

Lower Band Edge Plot for 16QAM-RB Size 1, RB Offset 0

Ref 30 dBm

“Att 30 dB

*RBW 30 kHz
*VBW 100 kHz
SWT 15 ms

offdet 15.6|dB |
B If i
SGL
o
- I
AVGI o
el DALY v
Awp] Yoo o 100
o ™~ I\ JI
P——— A
- 308
Center 709 MHz 1.1 MHz/ Span 11 MHz
Tx Channel
Bandwidth 10 MHz
Adjacent Channel
Bandwidth 100 kHz Lower -35.54 dBm
Spacing 5.05 MHz
Alternate Channel
Bandwidth 100 kHz Lower -38.57 dBm
Spacing 5.15 MHz

Date: 10.JAN.2014 14:14:04

Lower Band Edge Plot for 16QAM-RB Size 50, RB Offset 0

Date:

*RBW 30 kHz
*VBW 100 kHz

Ref 30 dBm “Att 30 dB SWT 15 ms
offdet 15.6|dB |
=Y
SGL
-0 g
- ' l LVL
5//P 100 o 100 \\
Lo A
L 308
Center 709 MHz 1.1 MHz/ Span 11 MHz
Tx Channel
Bandwidth 10 MHz
Adjacent Channel
Bandwidth 100 kHz Lower -27.35 dBm
Spacing 5.05 MHz
Alternate Channel
Bandwidth 100 kHz Lower -27.79 dBm
Spacing 5.15 MHz

10.JAN.2014 14:13:42
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Higher Band Edge Plot for 16QAM-RB Size 1, RB Offset 49

®

*RBW 30 kHz
*VBW 100 kHz

Ref 30 dBm “Att 30 dB SWT 15 ms
offdet 15.6| dB |
=t
’ \ SGL
0.
1 RV J \
AVCI
=T AR
swp| 100 of 100 J \
IO Vi N
e 308
Center 711 MHz 1.1 MHz/ Span 11 MHz
Tx Channel
Bandwidth 10 MHz
Adjacent Channel
Bandwidth 100 kHz
Spacing 5.05 MHz Upper -33.13 dBm
Alternate Channel
Bandwidth 100 kHz —= = T T
Spacing 5.15 MHz Upper -35.85 dBm

Date: 10.JAN.2014 14:21:56

Higher Band Edge Plot for 16QAM-RB Size 50, RB Offset 0

®

*RBW 30 kHz
*VBW 100 kHz

Ref 30 dBm “Att 30 dB SWT 15 ms
Offdet 15.6| dB |
=t
o SGL
1 Rvidll [
AVCI
&= |
spb| 100 o 100 N
= ™
- 308
Center 711 MHz 1.1 MHz/ Span 11 MHz
Tx Channel
Bandwidth 10 MHz
Adjacent Channel
Bandwidth 100 kHz - - - -
Spacing 5.05 MHz Upper -28.86 dBm
Alternate Channel
Bandwidth 100 kHz
Spacing 5.15 MHz Upper -28.79 dBm

Date: 10.JAN.2014 14:22:24
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3.6 Conducted Spurious Emission Measurement

3.6.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 9 kHz up to a frequency

including its 10™ harmonic.

3.6.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures

1. The EUT was connected to spectrum analyzer and base station via power divider.
2.  The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.
4. The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.6.4 Test Setup

=

Power Divider
System Simulator - <y
EUT
(alw
Spectrum Analyzer
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3.6.5 Test Result (Plots) of Conducted Spurious Emission

Band :

LTE Band 2

Channel :

CH18607 (Low)

Band Width :

1.4MHz

QPSK (RB Size 1, RB Offset 2)

Ref O dBm
offdet 15.6dB |
- Put - 1
L—20.
--30.
[MAXH Il peitle)
LVL
--50.
--60.
K~??V*“-N“‘“M**\meAAwavhvahmxdﬂwhhA [ oAt A AN AA s A Arn prrman ]
-7
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 111.965000 M  -26.88 -13.88
Date: 16.JAN.2014 19:00:09
Ref O dBm
Offdet 15.6[dB |
- = = =) 1
L—20.
--30.
[MAXH mtle)
-504 22N LVL
-—ec'
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.041432 G  -38.65 -25.65
1.923 G 3.000 G 1.00 M  1.930539 G  -47.43 -34.43
3.000 G 7.000 G 1.00 M 3.244000 G  -46.48  -33.48
7.000 G 13.600 G 1.00 M 9.032800 G -48.18 -35.18
13.600 G 19.100 G 1.00 M 17.177750 G  -38.39 -25.39
Date: 16.JAN.2014 18:59:44
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SPUEM

Date

®

SPUEM

Date:

16QAM (RB Size 1, RB Offset 0)

16.JAN.2014 18:59:24

Ref 0 dBm
Offdet 15.6| dB |
- — + HEE—P 1
L-20.
-30.
+-40.
| o LvL
--60.
-, " e i
-70:
-80:
00 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 111.965000 M -27.08 -14.08
: 16.JAN.2014 19:00:25
Ref 0 dBm
Offdet 15.6| dB |
- — + HEE—P 1
L-20.
-30.
-40.
1 PN LvL
L33m~v
-60.
-70:
-80:
00 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.041850 G -38.94 -25.94
1.923 G 3.000 G 1.00 M 1.930539 G -45.88 -32.88
3.000 G 7.000 G 1.00 M 3.254000 G -46.77 -33.77
7.000 G 13.600 G 1.00 M 9.739000 G -48.52 -35.52
13.600 G 19.100 G 1.00 M 17.155750 G -38.63 -25.63

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835

Page Number

: 206 of 401

Report Issued Date : Mar. 04, 2014

Report Version

. Rev. 01



seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 2 Channel : CH18900 (Middle)
Band Width : | 1.4MHz

QPSK (RB Size 1, RB Offset 0)

offdet 15.6dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH Il peitle)
LVL
--50.
--60.
- M AP e r A A A AN AL AN AL AN I i
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 141.065000 M  -26.68 -13.68

Date: 16.JAN.2014 18:34:26

®

Ref O dBm
Offdet 15.6[dB | |
L—20.
--30.
1
HAXH —40.
,50; SN LVt
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.070726 G  -36.57 -23.57
1.923 G 3.000 G 1.00 M  1.960157 G  -47.26 -34.26
3.000 G 7.000 G 1.00 M 3.244000 G  -46.73  -33.73
7.000 G 13.600 G 1.00 M  9.029500 G  -47.88 -34.88
13.600 G 19.100 G 1.00 M 16.564500 G  -38.09 -25.09
Date: 16.JAN.2014 18:35:29
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm

Offdet 15.6| dB |
— 1 - Tt HECT P 1
L-20.
-30.
VAXH N s
LvL
-50:
--60.
HANAMAL, A P AAAAL o P Al A A AN A B SN 0
-70:
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 141.065000 M -28.76 -15.76
Date: 16.JAN.2014 18:34:13
Ref 0 dBm
Offdet 15.6| dB |
— - Tt HECT P 1
L-20.
-30.
-40
_504 ey LvL
o
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.070726 G -38.81 -25.81
1.923 G 3.000 G 1.00 M 1.960157 G -47.05 -34.05
3.000 G 7.000 G 1.00 M 3.244000 G -46.93 -33.93
7.000 G 13.600 G 1.00 M 9.692800 G -48.39 -35.39
13.600 G 19.100 G 1.00 M 16.605750 G -38.35 -25.35
Date: 16.JAN.2014 18:36:02
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band :

LTE Band 2

Channel :

CH19193 (High)

Band Width :

1.4MHz

QPSK (RB Size 3, RB Offset 2)

Ref O dBm
offdet 15.6dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH Il peitle)
LVL
--50.
--60.
> hoan) TRV P JUNL N} A A ARt g A
-7
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 170.650000 M  -23.44  -10.44
Date: 16.JAN.2014 19:01:12
Ref O dBm
Offdet 15.6[dB |
- = = = 1
L—20.
--30.
MAXH [ mile)
N Jo SN LVL
591
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.100022 G -38.18 -25.18
1.923 G 3.000 G 1.00 M 1.989235 G  -48.07 -35.07
3.000 G 7.000 G 1.00 M  3.258000 G  -46.95 -33.95
7.000 G 13.600 G 1.00 M  9.732400 G  -48.32 -35.32
13.600 G 19.100 G 1.00 M 17.144750 G  -38.12 -25.12

Date: 16.JAN.2014 19:01:36

SPORTON INTERNATIONAL (KUNSHAN) INC.
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FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835

Page Number : 209 of 401
Report Issued Date : Mar. 04, 2014
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 2)

Ref 0 dBm
Offdet 15.6| dB |
- — + HEE—P 1
L-20.
-30.
VAXH N s
LvL
-50:
-60.
[y A A APINAAIN G AN b Mtmimin}
-70:
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 170.650000 M -23.04 -10.04
Date: 16.JAN.2014 19:01:00
Ref 0 dBm
Offdet 15.6| dB |
- — + HEE—P 1
L-20.
-30.
MAXHN e
LvL
_504 P
A
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.099603 G -37.08 -24.08
1.923 G 3.000 G 1.00 M 1.989235 G -46.79 -33.79
3.000 G 7.000 G 1.00 M 3.252000 G -46.65 -33.65
7.000 G 13.600 G 1.00 M 9.069100 G -47.98 -34.98
13.600 G 19.100 G 1.00 M 16.608500 G -38.04 -25.04

Date: 16.JAN.2014 19:02:00

SPORTON INTERNATIONAL (KUNSHAN) INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 2

Channel :

CH18615 (Low)

Band Width : | 3MHz

QPSK (RB Size 1, RB Offset 14)

Ref O dBm
offdet 15.6dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH Il peitle)
LVL
--50.
60
AN Al o A T R 2 ooy Gr IRV WA
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 111.965000 M  -26.95 -13.95
Date: 16.JAN.2014 18:58:00
Ref O dBm
Offdet 15.6[dB |
- = = = 1
L—20.
--30.
MAXH mtle)
| Lo LVL
550,
(X
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.041432 G  -38.50 -25.50
1.923 G 3.000 G 1.00 M 1.931078 G  -45.58 -32.58
3.000 G 7.000 G 1.00 M  3.700000 G  -46.43  -33.43
7.000 G 13.600 G 1.00 M  9.686200 G  -48.30 -35.30
13.600 G 19.100 G 1.00 M 16.564500 G  -38.34 -25.34

Date: 16.JAN.2014 18:58:28

SPORTON INTERNATIONAL (KUNSHAN) INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Ref 0 dBm

16QAM (RB Size 1, RB Offset 14)

Offdet 15.6| dB |
— 1 - Tt HECT L 1
L-20.
--30.
VAXH N s
LVL
--50.
-60.
24 S Ao ] I AAAIA A A AN
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 111.965000 M -26.12 -13.12
Date: 16.JAN.2014 18:57:44
Ref 0 dBm
Offdet 15.6| dB |
— - Tt HECT L 1
L-20.
--30.
MAXH] e
[ PN LvL
250
| v
--60.
--70.
--80.
SPUEM | g4 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.041850 G -37.81 -24.81
1.923 G 3.000 G 1.00 M 1.931078 G -45.45 -32.45
3.000 G 7.000 G 1.00 M 3.178000 G -46.76 -33.76
7.000 G 13.600 G 1.00 M 9.646600 G -48.26 -35.26
13.600 G 19.100 G 1.00 M 14.944750 G -38.32 -25.32
Date: 16.JAN.2014 18:58:46

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band :

LTE Band 2

Channel :

CH18900 (Middle)

Band Width :

3MHz

QPSK (RB Size 1, RB Offset 0)

Ref O dBm
offdet 15.6dB |
= i ELﬁ::ffgL 1
L—20.
g --30.
[MAXH Il peitle)
LVL
--50.
60
A M~ ~ TN SVoN STy
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 140.580000 M  -26.29  -13.29
Date: 16.JAN.2014 18:40:37
Ref 0 dBm
offdet 15.6|dB |
- = = =) 1
L—20.
g --30.
MAXHI mile)
FE 2SN LvL
S50k
--60.
--70.
--80.
SPUEM | _g, 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.069889 G -37.34 -24.34
1.923 G 3.000 G 1.00 M 1.960157 G -45.72 -32.72
3.000 G 7.000 G 1.00 M 3.176000 G -46.54 -33.54
7.000 G 13.600 G 1.00 M  9.052600 G  -48.21 -35.21
13.600 G 19.100 G 1.00 M 16.512250 G  -38.27 -25.27
Date: 16.JAN.2014 18:40:08

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Ref 0 dBm

16QAM (RB Size 1, RB Offset 14)

Offdet 15.6| dB |
— 1 - it HECT P 1
L-20.
-30.
VAXH I s
LvL
-50:
60
Moo 4 A A " o NP 'V IEVEY NP7 GURURNSPIR SNSRI
-70:
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 140.580000 M -26.89 -13.89
Date: 16.JAN.2014 18:40:57
Ref 0 dBm
offdet 15.6| dB |
— - it HECT P 1
L-20.
-30.
MAXH
LvL
-504
{
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.069889 G -37.44 -24._44
1.923 G 3.000 G 1.00 M 1.959618 G -46.91 -33.91
3.000 G 7.000 G 1.00 M 3.232000 G -46.66 -33.66
7.000 G 13.600 G 1.00 M 9.669700 G -48.30 -35.30
13.600 G 19.100 G 1.00 M 16.575500 G -38.43 -25.43

Date: 16.JAN.2014 18:39:47

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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seamron as.  FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 2

Channel :

CH19185 (High)

Band Width : | 3MHz

QPSK (RB Size 1, RB Offset 14)

Ref 0 dBm
offdet 15.6dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
--60.
N S A AAAAAA o bnr Y e ASNTRUNY G
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 168.710000 M  -25.69 -12.69
Date: 16.JAN.2014 19:03:31
Ref 0 dBm
Offdet 15.6[dB |
- = = =) 1
L—20.
--30.
MAXH | mile)
v
504 A, LVt
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.098348 G  -36.59 -23.59
1.923 G 3.000 G 1.00 M 1.988158 G  -46.66 -33.66
3.000 G 7.000 G 1.00 M  3.262000 G  -46.04 -33.04
7.000 G 13.600 G 1.00 M  9.696100 G  -48.38 -35.38
13.600 G 19.100 G 1.00 M 16.550750 G  -38.23 -25.23

Date: 16.JAN.2014 19:03:04

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

®

SPUEM

Date

®

SPUEM

Date:

16QAM (RB Size 1, RB Offset 0)

16.JAN.2014 19:02:44

Ref 0 dBm
Offdet 15.6| dB |
- — + HEEH P 1
-—20:
-—30
40
-—50:
-— 60
Sy N R A ey » AR AARIAA—AA M At S N AAR A~
-—70:
-—80:
90
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 168.710000 M -22.65 -9.65
: 16.JAN.2014 19:03:45
Ref 0 dBm
offdet 15.6| dB |
- — + HEEH P 1
-—20:
-—30
—40
_504
50,
-—60:
-—70:
-—80:
-—90:
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.098348 G -35.43 -22.43
1.923 G 3.000 G 1.00 M 1.988158 G -46.69 -33.69
3.000 G 7.000 G 1.00 M 3.196000 G -46.71 -33.71
7.000 G 13.600 G 1.00 M 9.669700 G -48.43 -35.43
13.600 G 19.100 G 1.00 M 16.592000 G -38.23 -25.23

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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seamron as.  FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 2

Channel :

CH18625 (Low)

Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 24)

Ref 0 dBm
offdet 15.6dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
T NP Y B i m
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 111.965000 M  -26.61  -13.61
Date: 16.JAN.2014 18:56:56
Ref 0 dBm
Offdet 15.6[dB |
- = = =) 1
L—20.
--30.
[MAXH wtle)
| LV
—50;
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.041432 G  -38.02 -25.02
1.923 G 3.000 G 1.00 M  1.933232 G  -44.79 -31.79
3.000 G 7.000 G 1.00 M  3.172000 G  -47.03  -34.03
7.000 G 13.600 G 1.00 M  9.679600 G  -48.23 -35.23
13.600 G 19.100 G 1.00 M 17.117250 G  -38.35 -25.35

Date: 16.JAN.2014 18:56:24

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Ref 0 dBm

16QAM (RB Size 1, RB Offset 12)

Offget 15.6|dB

- =+

--20-

-—30-

a0

--50:

i-—60-

Mo

-—70:

--80:

SPUEM | g,

Start 30 MHz
Start

[Hz]
30.000 M 1.

Date: 16.JAN.2014

®

Ref 0 dBm

Stop RBW
[Hz]

97 MHz/ Stop 1 GHz

PwrAbs
[dBm]
-28.06

ALimit
[dB]
-15.06

Freq
[Hz] [Hz]
000 G 100.00 k 111.965000 M

18:57:11

Offget 15.6|d
’gAbLI

[740
-501
—

SPUEM | _

Start 1 GHz

Start
[Hz]
1.000 G
1.923 G
3.000 G 7.
7.000 G 13.
13.600 G 19.

Date: 16.JAN.2014

Stop RBW
[Hz]

.837
-000

1.81 GHz/ Stop 19.1 GHz

PwrAbs ALimit
[dBm] [dB]
-39.99 -26.99
-46.55 -33.55
-46.90 -33.90
-48.37 -35.37
-38.24 -25.24

Freq

[Hz]
-041013
-931078
-180000
.768700
-553500

[Hz]
00
00
00
00
00

000
600
100

[aNoNaN~Nal
PRRPRPR
zz=z=zx
OO WwR R
00006

I

18:56:05

SPORTON INTERNATIONAL (KUNSHAN) INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 2

Channel :

CH18900 (Middle)

Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 0)

|

SPUEM | _

3DB

Start 30 MHz

Start

[Hz1

30.000 M

Stop
[Hz]

RBW

[Hz]
1.000 G 100.00 k 139.610000 M

Date: 16.JAN.2014 18:41:32

Ref O dBm

97 MHz/

Freq
[Hz1

PwrAbs
[dBm]
-26.88

Stop 1 GHz

ALImit
[dBe]
-13.88

g

let 15.6

=t

-—20-
--30:

MAXH mile)

_s0l

LV

--60-

| W

-—70:

-—80-

SPUEM | _g0,

3DB

Start 1 GHz

Start
[Hz]

1.
1.
3.
7.
13.

000
923
000
000
600

Stop
[Hz]

.837
.000
.000
13.
19.

600
100

[oNoNoNaN0)

RBW

[Hz1
1.00
1.00
1.00
1.00
1.00

Date: 16.JAN.2014 18:43:25

=z=z=z=

1.81 GHz/

I

DO WkR R

Freq
[Hz1

-069053
-958003
-166000
.682900
-.570000

[2NoNoNoNol

PwrAbs

[dBm]
-38.06
-44.47
-46.94
-48.28
-38.13

Stop 19.1 GHz
ALImit
[dB]
-25.06
-31.47
-33.94
-35.28
-25.13

SPORTON INTERNATIONAL (KUNSHAN) INC.
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
Offdet 15.6| dB |
— 1 - it HECT P 1
L-20.
-30.
VAXH I s
LvL
-50:
60
A I A A AN A -
-70:
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 139.610000 M -27.22 -14.22

Date: 16.JAN.2014 18:41:51

®

Ref 0 dBm
offdet 15.6| dB |
L—20
a -30.
-40 ,
ey - LvL
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.069053 G -37.18 -24.18
1.923 G 3.000 G 1.00 M 1.960695 G -44 .34 -31.34
3.000 G 7.000 G 1.00 M 3.260000 G -46.69 -33.69
7.000 G 13.600 G 1.00 M 9.692800 G -47.87 -34.87
13.600 G 19.100 G 1.00 M 16.548000 G -38.00 -25.00
Date: 16.JAN.2014 18:43:06
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 2 Channel : CH19175 (High)
Band Width : | SMHz

QPSK (RB Size 1, RB Offset 24)

offdet 15.6dB |
- spot Q@L |

SPUEM | _, 308

Start 30 MHz 97 MHz/ Stop 1 GHz

Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 167.255000 M -25.35 -12.35

Date: 16.JAN.2014 19:06:32

®

Ref 0 dBm
Offdet 15.6[dB | |
| 20
-30:
1]
AXH —40:
’Scfh-ﬁ ol Lvi
-60:
+-70.
-80.
SPUEM | _g0, 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.096674 G -37.94 -24.94
1.923 G 3.000 G 1.00 M 1.988158 G -44.89 -31.89
3.000 G 7.000 G 1.00 M 3.810000 G -45.45 -32.45
7.000 G 13.600 G 1.00 M 9.646600 G -48.37 -35.37
13.600 G 19.100 G 1.00 M 16.564500 G -38.15 -25.15
Date: 16.JAN.2014 19:07:28
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 24)

Ref 0 dBm
offdet 15.6|dB AL |
L-20.
--30.
-0 ,
| _so. LvL
--60.
ey ey e e i b i AR At
--80.
SPUEM L _50. 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 167.255000 M  -28.82 -15.82
Date: 16.JAN.2014 19:06:46
E Ref 0 dBm
offdet 15.6[dB |
L-20.
--30.
LvL
oy
--60.
--70.
--80.
SPUEM L _50. 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.096674 G -38.65 -25.65
1.923 G 3.000 G 1.00 M 1.989235 G  -46.18 -33.18
3.000 G 7.000 G 1.00 M  3.164000 G  -47.12 -34.12
7.000 G 13.600 G 1.00 M  9.072400 G  -48.24 -35.24
13.600 G 19.100 G 1.00 M 16.559000 G  -38.22 -25.22
Date: 16.JAN.2014 19:07:10
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seamron as.  FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 2 Channel :

CH18650 (Low)

Band Width : | 1T0MHz

QPSK (RB Size 1, RB Offset 49)

Ref 0 dBm
offdet 15.6dB |
= i ELﬁ::ffgL 1
L 20
--30.
[MAXH i peitle)
LVL
--50.
--60.
U Al a AP
70
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 112.450000 M  -29.42  -16.42
Date: 16.JAN.2014 18:54:37
Ref 0 dBm
Offdet 15.6[dB |
- = = =) 1
L—20.
--30.
MAXH mtle)
1 PV, N LVL
S
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.041432 G -38.06 -25.06
1.923 G 3.000 G 1.00 M  1.934847 G  -45.18 -32.18
3.000 G 7.000 G 1.00 M  3.700000 G  -45.74 -32.74
7.000 G 13.600 G 1.00 M  9.689500 G  -48.25 -35.25
13.600 G 19.100 G 1.00 M 16.586500 G  -38.43 -25.43

Date: 16.JAN.2014 18:55:05

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835

Page Number : 223 of 401
Report Issued Date : Mar. 04, 2014
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No

.. FG3D2003B

16QAM (RB Size 1, RB Offset 24)

Ref 0 dBm

Offdet 15.6| dB |
- — + HEE—P 1
L-20.
-30.
VAXH I s
LvL
-50:
—60-
[ " - " UPTOUH VPSP Py X
-70:
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 112.450000 M -27.50 -14.50
Date: 16.JAN.2014 18:54:21
Ref 0 dBm
Offdet 15.6[dB
— - L3 HECT L
L-20.
-30.
[MAXH [ S
5 | LvL
L,SW
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.041850 G -38.76 -25.76
1.923 G 3.000 G 1.00 M 1.934847 G -44._20 -31.20
3.000 G 7.000 G 1.00 M 3.700000 G -46.50 -33.50
7.000 G 13.600 G 1.00 M 9.709300 G -48.57 -35.57
13.600 G 19.100 G 1.00 M 16.572750 G -37.81 -24.81
Date: 16.JAN.2014 18:55:23

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835

Page Number
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 2 Channel : CH18900 (Middle)
Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 0)

offdet 15.6dB |
- spot Q&L |

SPUEM | _, 308

Start 30 MHz 97 MHz/ Stop 1 GHz

Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
30.000 M 1.000 G 100.00 k 137.185000 M -23.99 -10.99

Date: 16.JAN.2014 18:45:18

Ref 0 dBm
Offdet 15.6[dB | |
L—20.
-30:
1]
AXH 74Cl
LVL
500 PN
-60:
+-70.
-80.
SPUEM | o4 3DB
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
1.000 G 1.837 G 1.00 M 1.066960 G -38.44 -25.44
1.923 G 3.000 G 1.00 M 1.962311 G -44.17 -31.17
3.000 G 7.000 G 1.00 M 3.750000 G -46.37 -33.37
7.000 G 13.600 G 1.00 M 9.069100 G -48.44 -35.44
13.600 G 19.100 G 1.00 M 16.594750 G -38.24 -25.24
Date: 16.JAN.2014 18:44:14
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Ref 0 dBm

16QAM (RB Size 1, RB Offset 49)

Ooffg

et 15.6

- t

--20-

-—30-

-0

--50:

-—60-

M~ an
+-70

--80:

SPUEM | g,

Start 30 MHz

Start

[Hz]

30.000 M

Stop
[Hz]

1.000 G

100.00 k 137.185000 M

RBW
[Hz]

Date: 16.JAN.2014 18:45:01

Ref 0O dB

m

97 MHz/

Freq
[Hz]

PwrAbs
[dBm]
-26.17

ALimit

[dB]

-13.17

Stop 1 GHz

Offget 15.6
'*EAJE\/U

SPUEM | _

Start 1 G

Start
[Hz]
1.000
1.923
3.000
7.000
13.600

Hz

Stop
[Hz]

.837
-000
-000
13.
19.

600
100

[aNoNaN~Nal

P RRPRPR

RBW

[Hz]

0o
0o
0o
0o
0o

Date: 16.JAN.2014 18:44:37

z===z=z=

1.81 GHz/

I

OO WwR R

Freq

[Hz]
-066960
-959080
-750000
-029500
-589250

[eNoNoNoNal

PwrAbs
[dBm]

-36.
-45.
-43.
-48.
-38.

48
19
78
28
24

Stop 19.1 GHz

ALimit
[dB]

-23.
-32.
-30.
-35.
-25.

48
19
78
28
24
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seamron as.  FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 2 Channel :

CH19150 (High)

Band Width : | 1T0MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
--60. |
= ~ A T ey pOV SN\ SN \WAENWRUN
-7
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 162.405000 M  -23.74 -10.74
Date: 16.JAN.2014 19:08:56
Ref 0 dBm
Offdet 15.6[dB |
- = = =) 1
L—20.
--30.
MAXH | mile)
s0d o, LvL
v
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.092070 G -37.84 -24.84
1.923 G 3.000 G 1.00 M 1.982235 G  -44.38 -31.38
3.000 G 7.000 G 1.00 M 3.178000 G  -46.85 -33.85
7.000 G 13.600 G 1.00 M  9.742300 G  -48.49 -35.49
13.600 G 19.100 G 1.00 M 16.603000 G  -38.47 -25.47

Date: 16.JAN.2014 19:08:07

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 49)

Ref 0 dBm

Offdet 15.6| dB |
- — + HEE—P 1
L-20.
-30.
VAXH I s
LvL
-50:
-60. -
S I A A A AA A AT~ A pAr A Mg I AN A PV At bnsnan Wi
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 162.405000 M -24.38 -11.38
Date: 16.JAN.2014 19:08:41
Ref 0 dBm
offdet 15.6| dB |
- — + HEEK—P 1
L-20.
-30.
MAXH N |
_04 P LvL
NaA
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.091652 G -37.30 -24.30
1.923 G 3.000 G 1.00 M 1.987081 G -45.84 -32.84
3.000 G 7.000 G 1.00 M 3.248000 G -47.05 -34.05
7.000 G 13.600 G 1.00 M 9.567400 G -48.42 -35.42
13.600 G 19.100 G 1.00 M 16.633250 G -38.48 -25.48

Date: 16.JAN.2014 19:08:22

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835

Page Number
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seamron as.  FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 2

Channel :

CH18675 (Low)

Band Width : | 15MHz

QPSK (RB Size 1, RB Offset 74)

Ref 0 dBm
offdet 15.6dB |
- Yot - 4
L—20.
-30.
[MAXH i peitle)
LVL
-50.
- 60:
n P A PN N N Pt N M
-7
-80.
SPUEM | o4 30B
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 112.450000 M -29.47 -16.47
Date: 16.JAN.2014 18:53:23
Ref 0 dBm
Offdet 15.6[dB |
- = = =) 1
L—20.
-30:
[MAXH N mitd
50/} PN LVL
nr
-60:
+-70.
-80.
SPUEM | o4 3DB
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.042269 G -39.81 -26.81
1.923 G 3.000 G 1.00 M 1.939694 G -45.31 -32.31
3.000 G 7.000 G 1.00 M 3.242000 G -46.70 -33.70
7.000 G 13.600 G 1.00 M 9.709300 G -48.50 -35.50
13.600 G 19.100 G 1.00 M 16.561750 G -38.38 -25.38

Date: 16.JAN.2014 18:52:30

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 37)

Ref 0 dBm
Offdet 15.6| dB |
— 1 - it HECT P 1
L-20.
-30.
VAXH I s
LvL
-50:
60
P ¥ SVORTRN A MAAAMAANMNAAANNNM A ANAASIAA eI AN AP AN, o
-70:
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 112.450000 M -31.78 -18.78
Date: 16.JAN.2014 18:53:42
Ref 0 dBm
offdet 15.6| dB |
— - it HECT P 1
L-20.
-30.
VAXH N aet
| LVL
S
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.042269 G -40.62 -27.62
1.923 G 3.000 G 1.00 M 1.935924 G -43.80 -30.80
3.000 G 7.000 G 1.00 M 3.248000 G -46.82 -33.82
7.000 G 13.600 G 1.00 M 9.075700 G -48.30 -35.30
13.600 G 19.100 G 1.00 M 17.122750 G -38.19 -25.19
Date: 16.JAN.2014 18:52:50

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 2

Channel :

CH18900 (Middle)

Band Width : | 15MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
--60.
R L P A A A
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 135.245000 M  -26.77  -13.77
Date: 16.JAN.2014 18:45:45
Ref 0 dBm
Offdet 15.6[dB |
- = = =) 1
L—20.
--30.
MAXH mile)
550} Lt
|
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.064868 G  -38.63 -25.63
1.923 G 3.000 G 1.00 M  1.956387 G  -45.27 -32.27
3.000 G 7.000 G 1.00 M  3.124000 G  -47.01  -34.01
7.000 G 13.600 G 1.00 M 10.339600 G  -48.24 -35.24
13.600 G 19.100 G 1.00 M 16.605750 G  -38.45 -25.45

Date: 16.JAN.2014 18:47:02

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
Offdet 15.6| dB |
— 1 - it HECT P 1
L-20.
-30.
VAXH I s
LvL
-50:
60
> FRNGSTNUNIY "N NN DUV AT SRSV YN PO PRI
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 135.245000 M -25.45 -12.45
Date: 16.JAN.2014 18:46:01
Ref 0 dBm
offdet 15.6| dB |
— - it HECT P 1
L-20.
-30.
[MAXH ] s
ol o
oA [
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.064449 G -36.39 -23.39
1.923 G 3.000 G 1.00 M 1.959080 G -43.75 -30.75
3.000 G 7.000 G 1.00 M 3.172000 G -46.85 -33.85
7.000 G 13.600 G 1.00 M 9.161500 G -48.22 -35.22
13.600 G 19.100 G 1.00 M 16.548000 G -37.83 -24.83
Date: 16.JAN.2014 18:46:43

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band :

LTE Band 2

Channel :

CH19125 (High)

Band Width :

15MHz

QPSK (RB Size 1, RB Offset 74)

Ref 0 dBm
offdet 15.6dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
--60.
ACTOT o A WA Ay VI VOVARNWNIAY
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 157.555000 M  -24.72  -11.72
Date: 16.JAN.2014 19:09:32
Ref 0 dBm
Offdet 15.6[dB |
- = = =) 1
L—20.
--30.
MAXHI | aile)
504 L
ARATA
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.086629 G -36.54 -23.54
1.923 G 3.000 G 1.00 M 1.984389 G -45.82 -32.82
3.000 G 7.000 G 1.00 M  3.174000 G  -46.70  -33.70
7.000 G 13.600 G 1.00 M  9.732400 G  -48.27 -35.27
13.600 G 19.100 G 1.00 M 17.136500 G  -38.30 -25.30
Date: 16.JAN.2014 19:10:49

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 74)

Ref 0 dBm
offdet 15.6[dB |

- t HHHF—eHEer i 1

L-20.
L 30

-0

LVL
--50:

L-60 "

-—70:

--80:

SPUEM | g, 3pB

Start 30 MHz 97 MHz/ Stop 1 GHz

Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 157.555000 M -24.80 -11.80

Date: 16.JAN.2014 19:09:47

®

Ref 0 dBm
offdet 15.6| dB |
L—20
a -30.
-0
504 LvL
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.087048 G -36.98 -23.98
1.923 G 3.000 G 1.00 M 1.976312 G -45.45 -32.45
3.000 G 7.000 G 1.00 M 3.180000 G -46.69 -33.69
7.000 G 13.600 G 1.00 M 9.069100 G -48.35 -35.35
13.600 G 19.100 G 1.00 M 16.553500 G -38.04 -25.04
Date: 16.JAN.2014 19:10:30
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 234 of 401
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seamron as.  FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 2 Channel :

CH18700 (Low)

Band Width : | 20MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
--60.
I N ) o~ "
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 112.935000 M  -27.90 -14.90
Date: 16.JAN.2014 18:50:01
Ref 0 dBm
Offdet 15.6[dB |
- = = =) 1
| 20
--30.
[MAXH 7401
— LN, LVL
50,
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 1.837 G 1.00 M  1.042269 G  -40.32 -27.32
1.923 G 3.000 G 1.00 M 1.935924 G  -44.16 -31.16
3.000 G 7.000 G 1.00 M 3.246000 G  -47.14 -34.14
7.000 G 13.600 G 1.00 M  9.079000 G  -48.14 -35.14
13.600 G 19.100 G 1.00 M 17.155750 G  -38.14 -25.14

Date: 16.JAN.2014 18:51:22

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Ref 0 dBm

16QAM (RB Size 1, RB Offset 0)

Offdet 15.6| dB |
— 1 - it HECT P 1
L-20.
-30.
VAXH I s
LvL
-50:
-60.
o _——— HAAANAINM A A A Ar A A A s AN ]
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 112.935000 M -29.91 -16.91
Date: 16.JAN.2014 18:50:15
Ref 0 dBm
offdet 15.6| dB |
— - it HECT P 1
L-20.
-30.
[MAXH I iy
_s0l LvL
A
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.042269 G -39.57 -26.57
1.923 G 3.000 G 1.00 M 1.946694 G -44._91 -31.91
3.000 G 7.000 G 1.00 M 3.228000 G -46.69 -33.69
7.000 G 13.600 G 1.00 M 9.739000 G -48.13 -35.13
13.600 G 19.100 G 1.00 M 16.592000 G -37.99 -24.99
Date: 16.JAN.2014 18:51:00

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835

Page Number
Report Issued Date : Mar. 04, 2014

Report Version

: 236 of 401

. Rev. 01



seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 2 Channel : CH18900 (Middle)
Band Width : | 20MHz

QPSK (RB Size 1, RB Offset 0)

offdet 15.6dB |
= i A&L 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
--60: +
a RANVEVIUY WOWSTIEN § ¥ IRV, SFPSVIRRIY R TIWAPRY SO e FENTV AR TIVAVITSE Y
--80.
SPUEM | o4 3DB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 132.820000 M  -27.12 -14.12

Date: 16.JAN.2014 18:48:30

®

Ref 0 dBm
Offdet 15.6[dB | |
L—20.
-30:
1]
HAXH 74CI
LVL
~sof— O
-60:
+-70.
-80.
SPUEM | _g0, 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
1.000 G 1.837 G 1.00 M 1.062356 G -37.32 -24.32
1.923 G 3.000 G 1.00 M 1.961234 G -44.39 -31.39
3.000 G 7.000 G 1.00 M 3.250000 G -46.71 -33.71
7.000 G 13.600 G 1.00 M 9.036100 G -48.21 -35.21
13.600 G 19.100 G 1.00 M 16.526000 G -38.28 -25.28
Date: 16.JAN.2014 18:47:34
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 237 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
Offdet 15.6| dB |
— 1 - it HECT P 1
L-20.
-30.
VAXH I s
LvL
-50:
60
o A A A 4 Ad
--70:
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 132.820000 M -27.91 -14.91

Date: 16.JAN.2014 18:48:15

®

Ref 0 dBm
offdet 15.6| dB |
L-20.
a -30.
-40 ,
'5CLV. LvL
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.061938 G -37.33 -24.33
1.923 G 3.000 G 1.00 M 1.966619 G -44 .25 -31.25
3.000 G 7.000 G 1.00 M 3.158000 G -46.72 -33.72
7.000 G 13.600 G 1.00 M 9.082300 G -48.40 -35.40
13.600 G 19.100 G 1.00 M 16.570000 G -38.31 -25.31
Date: 16.JAN.2014 18:47:52
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 238 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 2 Channel : CH19100 (High)
Band Width : | 20MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
- 60: t
o maadh PN A A AN AAAN IS A A A NAAARAANIMAAAAAA e
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 152.705000 M  -21.80 -8.80

Date: 16.JAN.2014 19:12:19

Ref 0 dBm
Offdet 15.6[dB | |
L—20.
--30.
1
HAXH [;ji
LVL
—schw~‘
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
1.000 G 1.837 G 1.00 M 1.082026 G -37.76 -24.76
1.923 G 3.000 G 1.00 M 1.984928 G -45.72 -32.72
3.000 G 7.000 G 1.00 M 3.144000 G -46.99 -33.99
7.000 G 13.600 G 1.00 M 9.042700 G -48.36 -35.36
13.600 G 19.100 G 1.00 M 17.133750 G -38.27 -25.27
Date: 16.JAN.2014 19:11:26
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 239 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
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seamron as.  FCC RF Test Report

Report No. : FG3D2003B

SPUEM

Date

®

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
Offdet 15.6| dB |
- tt HHHFerfer— 1
L—20
-30.
-40.
| o LvL
60
A PIVTY OV S
-70:
-80:
00 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 152.705000 M -27.65 -14.65

: 16.JAN.2014 19:12:04

Ref 0 dBm
offdet 15.6| dB |
- — HHHFerter— 1
L-20.
a -30.
MAXH N e
T o o
Ao [l
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 1.81 GHz/ Stop 19.1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.837 G 1.00 M 1.082026 G -37.36 -24.36
1.923 G 3.000 G 1.00 M 1.976312 G -45.36 -32.36
3.000 G 7.000 G 1.00 M 3.226000 G -46.97 -33.97
7.000 G 13.600 G 1.00 M 9.164800 G -48.27 -35.27
13.600 G 19.100 G 1.00 M 16.559000 G -38.28 -25.28
Date: 16.JAN.2014 19:11:44
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 240 of 401

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 4

Channel :

CH19957 (Low)

Band Width : | 1.4MHz

QPSK (RB Size 1, RB Offset 2)

Ref 0 dBm
offdet 15.6dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
60 {
§N . A , JNTY Y AN ~
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 901.545000 M  -41.76 -28.76
Date: 16.JAN.2014 19:26:01
Ref 0 dBm
Offdet 15.6[dB |
- = = =) 1
L—20.
--30.
|
[MAXH [l petle)
AL~ LV
L_so. L
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.695557 G -51.88 -38.88
1.768 G 3.000 G 1.00 M 2.110496 G  -49.17 -36.17
3.000 G 7.000 G 1.00 M 3.420000 G  -29.48 -16.48
7.000 G 13.600 G 1.00 M  9.620200 G  -48.24 -35.24
13.600 G 18.000 G 1.00 M 16.556800 G  -38.25 -25.25
Date: 16.JAN.2014 19:25:04

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835

Page Number 1 241 of 401
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Ref 0 dBm

16QAM (RB Size 1, RB Offset 5)

Offdet 15.6| dB |
— 1 - it HECT P 1
L-20.
-30.
VAXH I s
LvL
-50:
60 |
ATV PN N ” STIVORD PRSIUNTS U FYURWSTTY BV BT -
-70:
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 901.545000 M -42.71 -29.71
Date: 16.JAN.2014 19:25:47
Ref 0 dBm
Offdet 15.6| dB |
— - it HECT P 1
L-20.
-30.
40 l
MAXHN o
Ll [ e
st
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.696604 G -51.45 -38.45
1.768 G 3.000 G 1.00 M 2.110496 G -47.91 -34.91
3.000 G 7.000 G 1.00 M 3.420000 G -29.23 -16.23
7.000 G 13.600 G 1.00 M 9.692800 G -48.50 -35.50
13.600 G 18.000 G 1.00 M 16.539200 G -38.18 -25.18

Date: 16.JAN.2014 19:25:22

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835

Page Number
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Channel : CH20175 (Middle)
Band Width : | 1.4MHz

QPSK (RB Size 3, RB Offset 2)

Ref 0 dBm
offdet 15.6dB |
- spot Q&L s |
L—20.
--30.
[MAXH i peitle)
LVL
--50.
L-c0 I
MAAAASIA A sammstrbl St A A land Kb
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 923.370000 M  -42.48  -29.48

Date: 16.JAN.2014 19:44:17

Ref 0 dBm
Offdet 15.6[dB | |
| 20
b [ o]
e | sot [ L
-60:
+-70.
-80.
SPUEM | _g0, 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
1.000 G 1.698 G 1.00 M 1.295952 G -51.87 -38.87
1.768 G 3.000 G 1.00 M 2.132672 G -47.17 -34.17
3.000 G 7.000 G 1.00 M 3.464000 G -31.93 -18.93
7.000 G 13.600 G 1.00 M 9.590500 G -48.07 -35.07
13.600 G 18.000 G 1.00 M 16.556800 G -38.15 -25.15
Date: 16.JAN.2014 19:44:44
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 243 of 401
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
Offdet 15.6| dB |
L—20
30
40 ,
| o LvL
-“;glz\wwm M A i n VW"'N“’WMJW"“
-—80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 923.370000 M -43.52 -30.52
Date: 16.JAN.2014 19:44:04
Ref 0 dBm
Offdet 15.6| dB |
L—20
-—30
-0 i
| 50—t /su.»\ ,— LvL
A AT
60
-—70:
--80.
SPUEM | g4 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.326664 G -52.49 -39.49
1.768 G 3.000 G 1.00 M 2.132672 G -47.68 -34.68
3.000 G 7.000 G 1.00 M 3.464000 G -34.01 -21.01
7.000 G 13.600 G 1.00 M 9.768700 G -48.24 -35.24
13.600 G 18.000 G 1.00 M 17.148600 G -38.11 -25.11
Date: 16.JAN.2014 19:45:02
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 244 of 401
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 4

Channel :

CH20393 (High)

Band Width : | 1.4MHz

QPSK (RB Size 3, RB Offset 2)

Ref 0 dBm
offdet 15.6dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH i peitle)
| LV
--50. l
--60.
MNAAAAAAAN At A M NN A
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 945.680000 M  -44.48  -31.48
Date: 16.JAN.2014 19:46:30
Ref 0 dBm
Offdet 15.6[dB |
- = = =) 1
L—20.
--30.
|
[MAXH [l petle)
|
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 1.698 G 1.00 M  1.325966 G -52.32 -39.32
1.768 G 3.000 G 1.00 M 2.984600 G  -49.91  -36.91
3.000 G 7.000 G 1.00 M 3.508000 G -32.88 -19.88
7.000 G 13.600 G 1.00 M 9.577300 G  -48.15 -35.15
13.600 G 18.000 G 1.00 M 16.545800 G  -38.49 -25.49
Date: 16.JAN.2014 19:46:05

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

SPUEM

Date

®

SPUEM

Date:

16QAM (RB Size 1, RB Offset 0)

16.JAN.2014 19:45:49

Ref 0 dBm
Offdet 15.6| dB |
— 1 - it HECT L 1
L-20.
--30.
--40.
| <o N LVL
o 1|
7 AAMANAMAN AN M A AMAAANAAN A AR AATAAMA A Aot o i v
--80.
L_o0. 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 945.680000 M -46.80 -33.80
: 16.JAN.2014 19:46:43
Ref 0 dBm
Offdet 15.6| dB |
— - it HECT L 1
L-20.
--30. |
LVL
R0
--60.
70
--80.
L_o0. 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.318288 G -51.58 -38.58
1.768 G 3.000 G 1.00 M 2.154232 G -49.13 -36.13
3.000 G 7.000 G 1.00 M 3.506000 G -31.39 -18.39
7.000 G 13.600 G 1.00 M 9.597100 G -48.24 -35.24
13.600 G 18.000 G 1.00 M 17.153000 G -38.11 -25.11

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 4

Channel :

CH19965 (Low)

Band Width : | 3MHz

QPSK (RB Size 1, RB Offset 14)

Ref 0 dBm
offdet 15.6dB |
= i - 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
|
ey & VIV VN O W
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 901.545000 M -42.57 -29.57
Date: 16.JAN.2014 19:26:47
Ref 0 dBm
Offdet 15.6[dB |
- = = =) 1
L—20.
--30.
AYH —40: l
| 50—} /'JLN\ ’V LVL
ot et
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.696604 G -50.60 -37.60
1.768 G 3.000 G 1.00 M 2.110496 G -47.25 -34.25
3.000 G 7.000 G 1.00 M 3.420000 G -29.62 -16.62
7.000 G 13.600 G 1.00 M 9.735700 G -48.47 -35.47
13.600 G 18.000 G 1.00 M 16.618400 G -38.47 -25.47
Date: 16.JAN.2014 19:27:40

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Ref 0 dBm

16QAM (RB Size 1, RB Offset 7)

Offdet 15.6| dB |
— 1 - it HECT L 1
L-20.
--30.
VAXH I s
LVL
--50.
L_60. |
- I M | et
-70. =
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 901.545000 M -43.50 -30.50
Date: 16.JAN.2014 19:26:59
Ref 0 dBm
Offdet 15.6| dB |
— - it HECT L 1
L-20.
--30.
40 ‘
AXHIN o
50—t f‘l—u, { LVL
RSV P o
--60.
70
--80.
SPUEM | g, 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.696604 G -50.73 -37.73
1.768 G 3.000 G 1.00 M 2.111728 G -46.62 -33.62
3.000 G 7.000 G 1.00 M 3.420000 G -30.19 -17.19
7.000 G 13.600 G 1.00 M 9.686200 G -48.06 -35.06
13.600 G 18.000 G 1.00 M 16.554600 G -38.18 -25.18
Date: 16.JAN.2014 19:27:24

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835

Page Number
Report Issued Date : Mar. 04, 2014

Report Version
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Channel : CH20175 (Middle)
Band Width : | 3MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB |
- spot Q@L |
L—20.
--30.
[MAXH i peitle)
LVL
--50.
60 I
W.ﬁ» A . M siritPrdommmtpprsimmntnn L 1]
-7
--80.
SPUEM | o4 30B
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 922.885000 M  -43.15 -30.15

Date: 16.JAN.2014 19:43:24

Ref 0 dBm
offdet 15.6] dB | |
|20
)
el [
-60:
+-70.
-80.
SPUEM | o4 3DB
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
1.000 G 1.698 G 1.00 M 1.148325 G -51.78 -38.78
1.768 G 3.000 G 1.00 M 2.132056 G -47.07 -34.07
3.000 G 7.000 G 1.00 M 3.462000 G -31.79 -18.79
7.000 G 13.600 G 1.00 M 9.036100 G -48.27 -35.27
13.600 G 18.000 G 1.00 M 16.537000 G -38.03 -25.03
Date: 16.JAN.2014 19:43:04
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 249 of 401
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Ref 0 dBm

16QAM (RB Size 1, RB Offset 0)

Offdet 15.6| dB |
— 1 - it HECT L 1
L-20.
--30.
VAXH I s
| LvL
--50.
o i
» - A e NPT PNy YW N "
70
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 922.885000 M -44._.30 -31.30
Date: 16.JAN.2014 19:43:38
Ref 0 dBm
Offdet 15.6| dB |
— - it HECT L 1
L-20.
--30.
40 l
AXHIN o
ot [ v
CoNC7
--60.
70
--80.
SPUEM | g, 3pB
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.332248 G -51.73 -38.73
1.768 G 3.000 G 1.00 M 2.132056 G -45.91 -32.91
3.000 G 7.000 G 1.00 M 3.462000 G -30.75 -17.75
7.000 G 13.600 G 1.00 M 9.686200 G -47.99 -34.99
13.600 G 18.000 G 1.00 M 16.539200 G -38.36 -25.36

Date: 16.JAN.2014 19:42:49

SPORTON INTERNATIONAL (KUNSHAN) INC.
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FAX : 86-0512-5790-0958
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Channel : CH20385 (High)
Band Width : | 3SMHz

QPSK (RB Size 1, RB Offset 7)

Ref 0 dBm
offdet 15.6dB |
- spot Q@L |
L—20.
L-30
[MAXH i peitle)
LVL
50
60 |
- ISV IV BT NN W TS TOw | AN
-7
80
SPUEM | o4 30B
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz] [Hz] [dBm] [aB]
30.000 M 1.000 G 100.00 k 943.740000 M  -42.59  -29.59

Date: 16.JAN.2014 19:47:27

Ref 0 dBm
offdet 15.6] dB | |
| 20
B [
-60:
+-70.
-80.
SPUEM | _g0, 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.201722 G -51.95 -38.95
1.768 G 3.000 G 1.00 M 2.153616 G -46.15 -33.15
3.000 G 7.000 G 1.00 M 3.504000 G -30.92 -17.92
7.000 G 13.600 G 1.00 M 9.689500 G -48.29 -35.29
13.600 G 18.000 G 1.00 M 17.161800 G -38.13 -25.13
Date: 16.JAN.2014 19:47:57
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6| dB AL |
. - 1
L-20.
--30.
MAXH I mes
| LvL
--50. 0 l
--60.
= B U U T N S By Lo U Py PSRN
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 943.740000 M -43.89 -30.89
Date: 16.JAN.2014 19:47:15
Ref 0 dBm
Offdet 15.6| dB |
— - it HECT L 1
L-20.
--30.
40 |||
AXHIN o
| 50—t [ LVL
WASEUW S o
--60.
--70.
--80.
SPUEM | g, 3pB
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.309214 G -51.03 -38.03
1.768 G 3.000 G 1.00 M 2.153616 G -47.49 -34.49
3.000 G 7.000 G 1.00 M 3.504000 G -31.82 -18.82
7.000 G 13.600 G 1.00 M 9.072400 G -48.24 -35.24
13.600 G 18.000 G 1.00 M 16.532600 G -38.11 -25.11
Date: 16.JAN.2014 19:48:14

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Channel : CH19975 (Low)
Band Width : | SMHz

QPSK (RB Size 1, RB Offset 24)

Ref 0 dBm
offdet 15.6dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
--60. |
Pabarnat s W PSR M-t
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 901.545000 M  -43.93  -30.93

Date: 16.JAN.2014 19:31:42

Ref 0 dBm
Offdet 15.6[dB | |
L—20.
--30.
|
[MAXH [l petle)
I [
--60.
--70.
--80.
SPUEM | g0, 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.695906 G -51.08 -38.08
1.768 G 3.000 G 1.00 M 2.113576 G  -46.62 -33.62
3.000 G 7.000 G 1.00 M 3.420000 G  -29.79 -16.79
7.000 G 13.600 G 1.00 M  9.082300 G  -48.27 -35.27
13.600 G 18.000 G 1.00 M 16.629400 G  -38.19 -25.19
Date: 16.JAN.2014 19:30:35
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 253 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 12)

Ref 0 dBm
offdet 15.6| dB AL |
. - 1
L-20.
--30.
MAXH I mes
LVL
--50.
- 60. i
[etrt s m el Y
--70.
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 901.545000 M -43.84 -30.84

Date: 16.JAN.2014 19:31:29

®

Ref 0 dBm

offdet 15.6[dB |
. T it HEEH L 1

--20-

-—30-

|

a0
TN

[~~~
60

-—70:

--80:

SPUEM | g,

Start 1 GHz

Start
[Hz]
1.000 G
1.768 G
3.000 G
7.000 G
13.600 G

1.7 GHz/ Stop 18 GHz

Stop RBW Freq PwrAbs ALIMIt

[Hz] [Hz] [Hz] [dBm] [dB]

1.698 G 1.00 M 1.349698 G -51.98 -38.98

3.000 G 1.00 M 2.110496 G -44_.97 -31.97

7.000 G 1.00 M 3.420000 G -30.60 -17.60
13.600 G 1.00 M 9.626800 G -48.33 -35.33
18.000 G 1.00 M 13.870600 G -38.03 -25.03

Date: 16.JAN.2014 19:30:55

SPORTON INTERNATIONAL (KUNSHAN) INC.
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Channel : CH20175 (Middle)
Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 12)

Ref 0 dBm
offdet 15.6dB |
= i A&L 1
L 20
--30.
[MAXH i peitle)
LVL
--50.
- 60: }
s PORAEOVIS WUV "SI ROV UONTIIUIY AURVIINEIS b YT PO PR ~
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 921.915000 M  -42.38 -29.38

Date: 16.JAN.2014 19:40:59

Ref 0 dBm
offdet 15.6] dB | |
|20
)
-60:
+-70.
-80.
SPUEM | o4 3DB
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
1.000 G 1.698 G 1.00 M 1.318288 G -51.89 -38.89
1.768 G 3.000 G 1.00 M 2.133904 G -45.97 -32.97
3.000 G 7.000 G 1.00 M 3.460000 G -31.89 -18.89
7.000 G 13.600 G 1.00 M 9.029500 G -47.89 -34.89
13.600 G 18.000 G 1.00 M 16.633800 G -38.14 -25.14
Date: 16.JAN.2014 19:42:02
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 255 of 401
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm

Offdet 15.6| dB |
— 1 - it HECT L 1
L-20.
--30.
VAXH I s
LVL
--50.
L 60 1
Lol . FUTINI FRYEr e SR ¢ A
70
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 921.915000 M  -42.41  -29.41
Date: 16.JAN.2014 19:41:12
Ref 0 dBm
Offdet 15.6| dB |
— - it HECT L 1
L-20.
--30.
“ '
AXHIN o
ot Ll [ v
WEShow v
--60.
70
--80.
SPUEM | g, 3pB
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.315845 G  -51.37 -38.37
1.768 G 3.000 G 1.00 M 2.132056 G -45.03 -32.03
3.000 G 7.000 G 1.00 M  3.460000 G  -34.94 -21.94
7.000 G 13.600 G 1.00 M 9.709300 G  -48.44 -35.44
13.600 G 18.000 G 1.00 M 17.117800 G  -38.27 -25.27

Date: 16.JAN.2014 19:42:21
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Channel : CH20375 (High)
Band Width : | SMHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB |
= i - 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
60 ‘I
\vaawxax N Detiind o NP
-7
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 941.800000 M -41.20 -28.20

Date: 16.JAN.2014 19:49:23

Ref 0 dBm
offdet 15.6] dB | |
|20
B [
P S
-60:
+-70.
-80.
SPUEM | _g0, 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
1.000 G 1.698 G 1.00 M 1.527688 G -52.28 -39.28
1.768 G 3.000 G 1.00 M 2.151152 G -46.30 -33.30
3.000 G 7.000 G 1.00 M 3.490000 G -31.30 -18.30
7.000 G 13.600 G 1.00 M 9.607000 G -48.04 -35.04
13.600 G 18.000 G 1.00 M 16.548000 G -37.77 -24.77
Date: 16.JAN.2014 19:51:02
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 257 of 401
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6|dB AL |
L-20.
--30.
-0 ,
| <o LVL
60 1
— IS ISR Y FUAFYYON "I RO W ey Jilx
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 941.800000 M  -42.43  -29.43
Date: 16.JAN.2014 19:49:38
Ref 0 dBm
offdet 15.6[dB |
L-20.
--30.
o——|
| 50—t /-J—« [ LVL
ERROT
--60.
--70.
--80.
SPUEM | g, 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.318288 G -51.89 -38.89
1.768 G 3.000 G 1.00 M 2.153616 G  -46.71  -33.71
3.000 G 7.000 G 1.00 M  3.500000 G  -31.00 -18.00
7.000 G 13.600 G 1.00 M  9.696100 G  -48.34 -35.34
13.600 G 18.000 G 1.00 M 16.559000 G  -38.13 -25.13
Date: 16.JAN.2014 19:48:50
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Channel : CH20000 (Low)
Band Width : | 1T0MHz

QPSK (RB Size 1, RB Offset 49)

Ref 0 dBm
offdet 15.6dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
--60. +
A A S I SOV [t P
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 902.030000 M  -43.71  -30.71

Date: 16.JAN.2014 19:32:16

Ref 0 dBm
offdet 15.6] dB | |
|20
AYH :jz I A
IO [ w
g
-60:
+-70.
-80.
SPUEM | o4 3DB
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
1.000 G 1.698 G 1.00 M 1.693463 G -43.89 -30.89
1.768 G 3.000 G 1.00 M 2.112960 G -44.25 -31.25
3.000 G 7.000 G 1.00 M 3.420000 G -30.12 -17.12
7.000 G 13.600 G 1.00 M 9.712600 G -48.36 -35.36
13.600 G 18.000 G 1.00 M 16.512800 G -37.74 -24.74
Date: 16.JAN.2014 19:33:13
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 259 of 401
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Ref 0 dBm

16QAM (RB Size 1, RB Offset 24)

Offget 15.6

- t

--20-

-—30-

L-40

--50:

-—60-

-—70:

M lA AN AL,

--80:

SPUEM | g,

Start 30 MHz
Start

[Hz]
30.000 M

Date:

®

Ref 0 dBm

Stop
[Hz]
1.000 G 100.00 k 902.030000 M

97 MHz/ Stop 1 GHz

RBW
[Hz]

PwrAbs
[dBm]
-43.65

Freq
[Hz]

ALimit
[dB]
-30.65

16.JAN.2014 19:32:28

Offget 15
'*Eﬂ tt

-6

|

—1

SPUEM | _

Start 1 GHz

Start
[Hz]
1.000 G
1.768 G
3.000 G
7.000 G
13.600 G

Date:

Stop
[Hz]

13.
18.

1.7 GHz/ Stop 18 GHz

RBW
[Hz]
00
00
00
00
00

PwrAbs

[dBm]
-49.65
-44._.97
-32.07
-48.29
-37.95

Freq

[Hz]
-694161
-116656
-420000
-706000
-587600

ALimit
[dB]
-36.65
-31.97
-19.07
-35.29
-24.95

.698
-000
-000
600
000

[aNoNaN~Nal
P RRPRPR
zzz=zx
DO WN R
00006

I

16.JAN.2014 19:32:55
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Channel : CH20175 (Middle)
Band Width : | 10MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB |
= i A&L 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
--60: t
AA.;C A A AM A WA A AN, A,
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 919.490000 M  -41.40 -28.40

Date: 16.JAN.2014 19:40:34

Ref 0 dBm
offdet 15.6] dB | |
|20
B [
el [
AN Y o
-60:
+-70.
-80.
SPUEM | o4 3DB
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
1.000 G 1.698 G 1.00 M 1.293858 G -52.06 -39.06
1.768 G 3.000 G 1.00 M 2.133288 G -45.68 -32.68
3.000 G 7.000 G 1.00 M 3.452000 G -34.04 -21.04
7.000 G 13.600 G 1.00 M 9.055900 G -48.34 -35.34
13.600 G 18.000 G 1.00 M 14.948600 G -38.30 -25.30
Date: 16.JAN.2014 19:38:58
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Ref 0 dBm

16QAM (RB Size 1, RB Offset 0)

Offdet 15.6| dB |
- tt HHHF—eHe P 1
-—20:
-—30
40
-—50:
-— 60 1
YOV FERVROUE N I - ~ o
-—70:
-—80:
SPUEM | g4
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 919.490000 M -42.58 -29.58
Date: 16.JAN.2014 19:40:21
Ref 0 dBm
Offdet 15.6| dB |
- tt HHHF—eHe P 1
20
-—30
40 '
MAXHN o
| ot |l [
WEShow v
-—60:
-—70:
-—80:
SPUEM | g4
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.315845 G -51.37 -38.37
1.768 G 3.000 G 1.00 M 2.132056 G -45.03 -32.03
3.000 G 7.000 G 1.00 M 3.460000 G -34.94 -21.94
7.000 G 13.600 G 1.00 M 9.709300 G -48.44 -35.44
13.600 G 18.000 G 1.00 M 17.117800 G -38.27 -25.27
Date: 16.JAN.2014 19:42:21

SPORTON INTERNATIONAL (KUNSHAN) INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 4

Channel :

CH20350 (High)

Band Width : | 1T0MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB |
= i A&L 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
--60. |
-y Lo pe bt IS TSN N PPN N
-7
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 936.950000 M  -42.86 -29.86
Date: 16.JAN.2014 19:50:29
Ref 0 dBm
Offdet 15.6[dB |
- = = =) 1
L—20.
--30.
AYH —40: l
50—} f“‘"'\ [ LvL
Lo I
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.527688 G  -52.28 -39.28
1.768 G 3.000 G 1.00 M 2.151152 G -46.30 -33.30
3.000 G 7.000 G 1.00 M  3.490000 G  -31.30 -18.30
7.000 G 13.600 G 1.00 M  9.607000 G  -48.04 -35.04
13.600 G 18.000 G 1.00 M 16.548000 G  -37.77 -24.77
Date: 16.JAN.2014 19:51:02

SPORTON INTERNATIONAL (KUNSHAN) INC.
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
Offdet 15.6| dB |
L-20.
a -30.
40 ,
| o i LvL
- L
: NV U Y A A A A A PUNVPNS W AP PP
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 936.950000 M -44_55 -31.55
Date: 16.JAN.2014 19:50:14
Ref 0 dBm
Offdet 15.6| dB |
L-20.
-30.
-o——
| 50—t /'\Jm [ LvL
[RESAQSY BV
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.334691 G -51.73 -38.73
1.768 G 3.000 G 1.00 M 2.146840 G -46.35 -33.35
3.000 G 7.000 G 1.00 M 3.490000 G -32.66 -19.66
7.000 G 13.600 G 1.00 M 9.729100 G -48.20 -35.20
13.600 G 18.000 G 1.00 M 17.126600 G -37.92 -24.92
Date: 16.JAN.2014 19:51:19
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Channel : CH20025 (Low)
Band Width : | 15SMHz

QPSK (RB Size 1, RB Offset 74)

Ref 0 dBm
offdet 15.6dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
--60. ¥
Rl A A
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 902.030000 M  -44.20 -31.20

Date: 16.JAN.2014 19:34:42

Ref 0O dBm
offdet 15.6] dB | |
» =t -
2
AYH |
L LA [ e
AN
--60.
70
L—s0
SPUEM | o4 3DB
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
1.000 G 1.698 G 1.00 M 1.697651 G -19.67 -6.67
1.768 G 3.000 G 1.00 M 2.122200 G -45.84 -32.84
3.000 G 7.000 G 1.00 M 3.422000 G -31.57 -18.57
7.000 G 13.600 G 1.00 M 9.696100 G -48.29 -35.29
13.600 G 18.000 G 1.00 M 16.574400 G -37.94 -24.94
Date: 16.JAN.2014 19:33:53
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 37)

Ref 0 dBm
offdet 15.6[dB |

- t HHHF—eHEer i 1

L-20.
L 30

-0

LVL
--50:

- 60 4

-—70:

--80:

SPUEM | g, 3pB

Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt

[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 902.030000 M -44_35 -31.35

Date: 16.JAN.2014 19:34:29

Ref 0 dBm
vgﬂtoffset 15.6| dB |
-—Z(i
EAXH N }
- L | v
[~ T
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.697651 G -22.02 -9.02
1.768 G 3.000 G 1.00 M 2.119120 G -45.33 -32.33
3.000 G 7.000 G 1.00 M 3.422000 G -35.16 -22.16
7.000 G 13.600 G 1.00 M 9.758800 G -48.14 -35.14
13.600 G 18.000 G 1.00 M 14.915600 G -38.32 -25.32
Date: 16.JAN.2014 19:34:10
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 4

Channel :

CH20175 (Middle)

Band Width : | 15MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB |
= i - 1
L—20.
--30.
[MAXH i peitle)
\
L _so. i L
--60.
bt
-—70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 917.550000 M -44.82 -31.82
Date: 16.JAN.2014 19:37:57
Ref 0 dBm
Offdet 15.6[dB |
- = = =) 1
L—20.
--30.
HAYH —40: |
| 50—} V‘JL\ [ LVL
AN N L
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.293858 G -52.06 -39.06
1.768 G 3.000 G 1.00 M 2.133288 G -45.68 -32.68
3.000 G 7.000 G 1.00 M 3.452000 G -34.04 -21.04
7.000 G 13.600 G 1.00 M 9.055900 G -48.34 -35.34
13.600 G 18.000 G 1.00 M 14.948600 G -38.30 -25.30
Date: 16.JAN.2014 19:38:58

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Ref 0 dBm

16QAM (RB Size 1, RB Offset 0)

offdet 15.6[dB |

- t

--20-

-—30-

-0

--50:

- 60-

-—70:

--80:

SPUEM | g,

Start 30 MHz

Start
[Hz]
30.000 M

97 MHz/ Stop 1 GHz

Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 100.00 k 917.550000 M -46.99 -33.99

Date: 16.JAN.2014 19:38:09

®

Ref 0 dBm

.6| dB |

Offget 15
'*Eﬂ tt

--20-

-—30-

|

a0
NN

W o
h-—60:

-—70:

--80-

SPUEM | g,

Start 1 GHz

Start
[Hz]
1.000 G
1.768 G
3.000 G
7.000 G
13.600 G

1.7 GHz/ Stop 18 GHz

Stop RBW Freq PwrAbs ALIMIt

[Hz] [Hz] [Hz] [dBm] [dB]

1.698 G 1.00 M 1.284784 G -51.78 -38.78

3.000 G 1.00 M 2.130208 G -44._.67 -31.67

7.000 G 1.00 M 3.450000 G -33.26 -20.26
13.600 G 1.00 M 9.696100 G -48.35 -35.35
18.000 G 1.00 M 16.576600 G -38.32 -25.32

Date: 16.JAN.2014 19:38:44

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Channel : CH20325 (High)
Band Width : | 15SMHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH i peitle)
| LVL
--50.
o 1
Iaatan M NPT W, JPURVN Pyl DN P
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 932.100000 M  -46.07  -33.07

Date: 16.JAN.2014 19:52:30

Ref 0 dBm
offdet 15.6] dB | |
|20
B [
- | 5oL /\L\ f LVt
oA
-60:
+-70.
-80.
SPUEM | o4 3DB
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.325617 G -52.07 -39.07
1.768 G 3.000 G 1.00 M 2.145608 G -45._44 -32.44
3.000 G 7.000 G 1.00 M 3.482000 G -32.05 -19.05
7.000 G 13.600 G 1.00 M 9.686200 G -48.24 -35.24
13.600 G 18.000 G 1.00 M 17.166200 G -38.31 -25.31
Date: 16.JAN.2014 19:52:13
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
Offdet 15.6| dB |
L-20.
--30.
AxHI S
| <o 1 LVL
:jz by TV P My S AANAMY A AAMAN L
--80.
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 932.100000 M -45.04 -32.04
Date: 16.JAN.2014 19:52:43
Ref 0 dBm
Offdet 15.6| dB |
L-20.
e i -
. | 50l /\»L\ [ LVL
LA e
--60.
70
--80.
SPUEM | g4 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.314798 G -51.77 -38.77
1.768 G 3.000 G 1.00 M 2.152384 G -44.94 -31.94
3.000 G 7.000 G 1.00 M 3.480000 G -35.73 -22.73
7.000 G 13.600 G 1.00 M 9.593800 G -47.96 -34.96
13.600 G 18.000 G 1.00 M 17.139800 G -37.80 -24.80
Date: 16.JAN.2014 19:51:55
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Channel : CH20050 (Low)
Band Width : | 20MHz

QPSK (RB Size 1, RB Offset 49)

Ref 0 dBm
offdet 15.6dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
--60. ¥
TN hidn Laan A A
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 1.000 G 100.00 k 902.515000 M  -42.08 -29.08

Date: 16.JAN.2014 19:35:11

®

Ref 0O dBm
offdet 15.6] dB | |
L >
AYH - l
I P [ e
s
60
70
L—s0
SPUEM | o4 3DB
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
1.000 G 1.698 G 1.00 M 1.693463 G -21.29 -8.29
1.768 G 3.000 G 1.00 M 2.123432 G -45.23 -32.23
3.000 G 7.000 G 1.00 M 3.422000 G -30.65 -17.65
7.000 G 13.600 G 1.00 M 9.042700 G -48.25 -35.25
13.600 G 18.000 G 1.00 M 14.922200 G -38.14 -25.14
Date: 16.JAN.2014 19:36:09
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 49)

Ref 0 dBm
Offdet 15.6| dB |
— 1 - it HECT L 1
L-20.
--30.
VAXH I s
LVL
--50.
- 60.
~ SUYSITIR TETIIYY SUTTW SUVIPIONYN TSI (TSI SYVUIYPRY W S R
--80.
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 902.515000 M -41.93 -28.93
Date: 16.JAN.2014 19:35:24
Ref 0 dBm
Offdet 15.6| dB |
— - it HECT L 1
L-20.
|
VMAXH]
P LA ] [ e
| 5 -
--60.
70
--80.
SPUEM | g, 3pB
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.693812 G -22.11 -9.11
1.768 G 3.000 G 1.00 M 2.123432 G -44_.56 -31.56
3.000 G 7.000 G 1.00 M 3.422000 G -32.26 -19.26
7.000 G 13.600 G 1.00 M 9.676300 G -47.91 -34.91
13.600 G 18.000 G 1.00 M 17.111200 G -37.81 -24.81
Date: 16.JAN.2014 19:35:51

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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seamron as.  FCC RF Test Report

Report No. : FG3D2003B

Band :

LTEB

and 4

Channel : CH20175 (Middle)

Band Width :

20MHz

QPSK (RB Size 1, RB Offset 49)

Ref 0 dBm
offdet 15.6dB |
= i - 1
L 20
--30.
[MAXH i peitle)
LVL
--50.
L-60 +
bertas AP AU WM AN A A X s
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
30.000 M 1.000 G 100.00 k 915.125000 M -41.94 -28.94
Date: 16.JAN.2014 19:37:35
Ref 0 dBm
Offdet 15.6[dB |
- = = =) 1
| 20
--30.
HAYH —40; | a
| cod AN [ i
gy o
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
1.000 G 1.698 G 1.00 M 1.697302 G -50.85 -37.85
1.768 G 3.000 G 1.00 M 2.126512 G -45.07 -32.07
3.000 G 7.000 G 1.00 M 3.446000 G -31.85 -18.85
7.000 G 13.600 G 1.00 M 9.072400 G -48.37 -35.37
13.600 G 18.000 G 1.00 M 16.554600 G -37.79 -24.79
Date: 16.JAN.2014 19:36:40

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Ref 0 dBm

16QAM (RB Size 1, RB Offset 49)

Offdet 15.6| dB |
— 1 - it HECT L 1
L-20.
--30.
VAXH I s
| LVL
--50. n
.se. " Py Y P " X i\
--70.
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 915.125000 M -43.84 -30.84
Date: 16.JAN.2014 19:37:24
Ref 0 dBm
Offdet 15.6| dB |
— - it HECT L 1
L-20.
--30.
40 |
AXHIN o
s0—b 1~Jn~ [ LVL
WAL e
--60.
70
--80.
SPUEM | g, 3pB
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.688577 G -50.53 -37.53
1.768 G 3.000 G 1.00 M 2.135136 G -45.43 -32.43
3.000 G 7.000 G 1.00 M 3.446000 G -32.96 -19.96
7.000 G 13.600 G 1.00 M 9.669700 G -47.96 -34.96
13.600 G 18.000 G 1.00 M 17.170600 G -38.05 -25.05
Date: 16.JAN.2014 19:37:03

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835

Page Number
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band :

LTE Band 4 Channel : CH20300 (High)

Band Width :

20MHz

QPSK (RB Size 1, RB Offset 49)

Ref 0 dBm
offdet 15.6dB |
= i - 1
L—20.
--30.
[MAXH i peitle)
| LVL
--50.
oo 1
- et N A W PUSEN NN VY| S VSSNSFITA IUTVUry SUS S G
-7 v
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
30.000 M 1.000 G 100.00 k 927.735000 M -44.98 -31.98

Date: 16.JAN.2014 19:53:24

Ref 0 dBm
Offdet 15.6[dB |
- = = =) 1
L—20.
-30:
AYH -74C| A}M [
i LVL
s v
-60:
+-70.
-80.
SPUEM | o4 3DB
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
1.000 G 1.698 G 1.00 M 1.360168 G -51.00 -38.00
1.768 G 3.000 G 1.00 M 1.771080 G -35.57 -22.57
3.000 G 7.000 G 1.00 M 3.472000 G -31.94 -18.94
7.000 G 13.600 G 1.00 M 9.620200 G -48.13 -35.13
13.600 G 18.000 G 1.00 M 16.583200 G -37.94 -24.94
Date: 16.JAN.2014 19:53:48
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 275 of 401
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Ref 0 dBm

16QAM (RB Size 1, RB Offset 49)

Offdet 15.6| dB |
— 1 - it HECT L 1
L-20.
--30.
VAXH I s
| LVL
--50.
L-60 | [
A A Aot -~ L]
-70: =
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 1.000 G 100.00 k 927.735000 M -43.47 -30.47
Date: 16.JAN.2014 19:53:13
Ref 0 dBm
Offdet 15.6| dB |
— - it HECT L 1
L-20.
--30.
49 |
AXHIN o
J 1 r*J»\ r LvL
=S
--60.
70
--80.
SPUEM | g, 3pB
Start 1 GHz 1.7 GHz/ Stop 18 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 1.698 G 1.00 M 1.695208 G -51.61 -38.61
1.768 G 3.000 G 1.00 M 1.771696 G -40.71 -27.71
3.000 G 7.000 G 1.00 M 3.472000 G -33.30 -20.30
7.000 G 13.600 G 1.00 M 9.112000 G -48.30 -35.30
13.600 G 18.000 G 1.00 M 16.561200 G -37.74 -24.74
Date: 16.JAN.2014 19:54:07

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 5

Channel :

CH20407 (Low)

Band Width : | 1.4MHz

QPSK (RB Size 3, RB Offset 0)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
= i =i 2 T C 1
L—20.
--30.
[MAXH i peitle)
LVL
--50. i
[-60 TV s
A AAAK Acptmnsoimon I At A oI AN
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 811.500 M 100.00 k 38.205750 M  -62.15 -49.15
861.500 M 1.000 G 100.00 k 870.156250 M  -47.86 -34.86
Date: 9.JAN.2014 11:23:37
Ref 0 dBm
Offdet 15.6[dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH [l petle)
| LVL
50,
P Y W g
-60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.649000 G  -29.23 -16.23
3.000 G 7.000 G 1.00 M  3.162000 G  -46.68 -33.68
7.000 G 9.000 G 1.00 M 8.979000 G  -48.28 -35.28
Date: 9.JAN.2014 11:22:40

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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seamron as.  FCC RF Test Report

Report No. : FG3D2003B

16QAM(RB Size 3, RB Offset 0)

Ref 0 dBm
Offdet 15.6| dB ‘ ‘ |
L _ i + HEe— T T 1
L-20.
--30.
g -
VAXH I s
LVL
--50.
L-60.
o P AL A W A A A A MAA A AR
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 811.500 M 100.00 k 31.953750 M -61.84 -48.84
861.500 M 1.000 G 100.00 k 869.463750 M -46.81 -33.81
Date: 9.JAN.2014 11:23:22
Ref 0 dBm
Offdet 15.6| dB |
- — + HEe— 1
L-20.
--30.
- |
MAXH I mas
| <o N LVL
[~ I AL~
-60.
70
--80.
SPUEM | g, 3pB
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.649000 G -35.38 -22.38
3.000 G 7.000 G 1.00 M 3.250000 G -46.53 -33.53
7.000 G 9.000 G 1.00 M 8.643000 G -47.97 -34.97

Date: 9.JAN.2014 11:23:00
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band :

LTE Band 5

Channel :

CH20525 (Middle)

Band Width :

1.4MHz

QPSK (RB Size 1, RB Offset 2)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
= i =i 2 T L 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
L-60. 5
WMW At A~ AS AN
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 811.500 M 100.00 k 31.953750 M  -62.13  -49.13
861.500 M 1.000 G 100.00 k 880.959250 M  -47.42  -34.42
Date: 9.JAN.2014 11:20:41
Ref 0 dBm
Offdet 15.6[dB |
= i gLﬁ::ffgL 1
L—20.
--30.
[MAXH [l petle)
50 N LVL
|
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.672000 G  -31.12 -18.12
3.000 G 7.000 G 1.00 M  3.196000 G  -46.65 -33.65
7.000 G 9.000 G 1.00 M  8.882000 G  -47.90  -34.90
Date: 9.JAN.2014 11:22:01

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Ref 0 dBm

16QAM (RB Size 3, RB Offset 1)

Offdet 15.6| dB ‘ ‘ |
. tni=. £ T T 1
L-20.
--30.
k
VAXH I s
. LVL
--50. A
[.60 ad A
e AR Aot e AN b A AALIAAAMANAAIA At A A
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 811.500 M 100.00 k 731.396250 M  -61.78 -48.78
861.500 M 1.000 G 100.00 k 881.097750 M  -47.75 -34.75
Date: 9.JAN.2014 11:21:16
Ref 0 dBm
Offdet 15.6| dB |
— - mi= P 1
L-20.
--30.
o [+o—}
AXHIN o
| | | LVL
- I AT
-60.
70
--80.
SPUEM | g, 3pB
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.672000 G  -34.53 -21.53
3.000 G 7.000 G 1.00 M  3.254000 G  -46.78 -33.78
7.000 G 9.000 G 1.00 M  8.991000 G  -48.28 -35.28
Date: 9.JAN.2014 11:21:41

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 5

Channel :

CH20643 (High)

Band Width : | 1.4MHz

QPSK (RB Size 1, RB Offset 5)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
= i =i 2 T C 1
L—20.
--30.
[MAXH i peitle)
LVL
50. i
60
o P, A AIAAAAN A AUEAAM A A A NAAMA A AN
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 811.500 M 100.00 k 38.987250 M  -46.30 -33.30
861.500 M 1.000 G 100.00 k 892.870250 M  -47.84 -34.84
Date: 9.JAN.2014 11:24:08
Ref 0 dBm
Offdet 15.6[dB |
= i A@L 1
| 20
--30.
[MAXH [l petle)
5o LVL
PR |
-60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.695000 G  -29.39 -16.39
3.000 G 7.000 G 1.00 M 3.188000 G  -46.49  -33.49
7.000 G 9.000 G 1.00 M 8.988000 G  -47.94 -34.94
Date: 9.JAN.2014 11:25:03

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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seamron as.  FCC RF Test Report

Report No. : FG3D2003B

®

Ref 0 dBm

16QAM (RB Size 1, RB Offset 0)

Offdet 15.6| dB [ |
- i tni=. P T 1
L-20.
-30.
g
MAXH I pets
N LvL
-50: I
60: -
Mt taatn, A A A W A et
--70:
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 811.500 M 100.00 k 38.987250 M -45.61 -32.61
861.500 M 1.000 G 100.00 k 893.562750 M -47.31 -34.31
Date: 9.JAN.2014 11:24:21
Ref 0 dBm
Offdet 15.6| dB |
— - mi= P 1
L-20.
-30.
g
MAXH I mas
| s | LvL
n SNV | Voo
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.696000 G -29.33 -16.33
3.000 G 7.000 G 1.00 M 3.242000 G -46.51 -33.51
7.000 G 9.000 G 1.00 M 8.998000 G -47.94 -34.94

Date: 9.JAN.2014

11:24:50
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 5

Channel :

CH20415 (Low)

Band Width : | 3MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
= i =i 2 T L 1
L—20.
--30.
[MAXH i peitle)
LVL
--50. j
)50 oy YT s N
MM o LA LAt raaio
-70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 811.500 M 100.00 k 31.953750 M  -61.41  -48.41
861.500 M 1.000 G 100.00 k 870.641000 M  -48.03  -35.03
Date: 9.JAN.2014 11:27:54
Ref 0 dBm
Offdet 15.6[dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH [l petle)
I LVL
-5
”
(-60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.649000 G  -30.65 -17.65
3.000 G 7.000 G 1.00 M 3.296000 G  -46.47  -33.47
7.000 G 9.000 G 1.00 M  8.533000 G  -47.59  -34.59
Date: 9.JAN.2014 11:28:50

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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seamron as.  FCC RF Test Report

Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
Offdet 15.6| dB [ [ |
L _ i + HEe— T T 1
L-20.
--30.
k
VAXH I s
LVL
--50. i
[-60 [ARS ST VTR
}:’{E}" W TR AR A RNy W Vv
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 811.500 M 100.00 k 795.870000 M -62.35 -49.35
861.500 M 1.000 G 100.00 k 869.948500 M -48.18 -35.18
Date: 9.JAN.2014 11:28:07
Ref 0 dBm
Offdet 15.6| dB |
- — + HEe— 1
L-20.
--30.
k
MAXH I mas
| _so 1 LvL
N A
-60.
70
--80.
SPUEM | g4 308
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.648000 G -32.36 -19.36
3.000 G 7.000 G 1.00 M 3.172000 G -46.76 -33.76
7.000 G 9.000 G 1.00 M 8.993000 G -47.92 -34.92
Date: 9.JAN.2014 11:28:31

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 5

Channel :

CH20525 (Middle)

Band Width : | 3MHz

QPSK (RB Size 1, RB Offset 14)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
= i =i 2 T C 1
L—20.
--30.
[MAXH i peitle)
v
L _so. ﬁ LV
--60.
b N N N O O e e B
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
30.000 M 811.500 M 100.00 k 526.252500 M -61.65 -48.65
861.500 M 1.000 G 100.00 k 881.928750 M -44.66 -31.66
Date: 9.JAN.2014 11:27:21
Ref 0 dBm
Offdet 15.6[dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH [l petle)
v
. |l\ LVL
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
1.000 G 3.000 G 1.00 M 1.671000 G -29.61 -16.61
3.000 G 7.000 G 1.00 M 3.268000 G -47.00 -34.00
7.000 G 9.000 G 1.00 M 8.675000 G -48.03 -35.03
Date: 9.JAN.2014 11:26:18

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Ref 0 dBm

16QAM (RB Size 1, RB Offset 14)

Offdet 15.6| dB [ [ |
- i+ ni= P T T /|
L-20.
-30.
g
40
| o ﬂ LvL
-60. -
WA A A A A - AA e TPy R
--70:
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 811.500 M 100.00 k 38.205750 M -61.96 -48.96
861.500 M 1.000 G 100.00 k 881.998000 M -46.56 -33.56
Date: 9.JAN.2014 11:27:07
Ref 0 dBm
Offdet 15.6| dB |
- tt i P 1
L-20.
-30.
g
40
L_so. | o] LvL
UVEPTUN R Pevely
(-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.670000 G -28.91 -15.91
3.000 G 7.000 G 1.00 M 3.142000 G -46.97 -33.97
7.000 G 9.000 G 1.00 M 8.886000 G -47.80 -34.80
Date: 9.JAN.2014 11:26:33

SPORTON INTERNATIONAL (KUNSHAN) INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 5

Channel :

CH20635 (High)

Band Width : | 3MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
= i =i 2 T C 1
L—20.
--30.
[MAXH [l petle)
v
_so. i LVL
-60 L2
o g Aan Mgl ] S AV A, AN A I A AN A
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
30.000 M 811.500 M 100.00 k 37.424250 M -46.14 -33.14
861.500 M 1.000 G 100.00 k 892.108500 M -47.23 -34.23
Date: 9.JAN.2014 11:30:43
Ref 0 dBm
Offdet 15.6[dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH [l petle)
L 5 ) LVL
PNPITWNYE | e
-60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
1.000 G 3.000 G 1.00 M 1.693000 G -27.60 -14.60
3.000 G 7.000 G 1.00 M 3.196000 G -46.67 -33.67
7.000 G 9.000 G 1.00 M 8.206000 G -48.13 -35.13
Date: 9.JAN.2014 11:29:23

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 7)

®

Ref 0 dBm
Offdet 15.6| dB [ [ |
L-20.
_f-30
AxHI S
_so. i LvL
60 N
S WA Vgt A MR A ARSI ARAA A AR AR
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 811.500 M 100.00 k 37.424250 M -46.01 -33.01
861.500 M 1.000 G 100.00 k 892.870250 M -46.81 -33.81
Date: 9.JAN.2014 11:30:21
Ref 0 dBm
Offdet 15.6| dB |
L-20.
_I-30
MAXH ]
e | _so N o LvL
L T
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.693000 G -30.93 -17.93
3.000 G 7.000 G 1.00 M 3.168000 G -46.71 -33.71
7.000 G 9.000 G 1.00 M 8.896000 G -47.92 -34.92
Date: 9.JAN.2014 11:29:37
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band :

LTE Band 5

Channel :

CH20425 (Low)

Band Width :

5MHz

QPSK (RB Size 1, RB Offset 0)

i | |
1 LVL
A A AWt M~ M i A VIS
SPUEM | o4 30B
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]
30.000 M 811.500 M 100.00 k 31.953750 M -61.25 -48.25
861.500 M 1.000 G 100.00 k 871.333500 M -46.01 -33.01
Date: 9.JAN.2014 11:33:32
Ref 0O dBm
offdet 15.6] dB |
- HPott + 1
|20
-—30:
viAxHN el t
I LVL
50, !
Ty W NRA ¥ Wavao)
-—60:
70
-—80:
SPUEM | o4 3DB
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.649000 G -32.32 -19.32
3.000 G 7.000 G 1.00 M 3.178000 G -46.92 -33.92
7.000 G 9.000 G 1.00 M 8.984000 G -48.05 -35.05
Date: 9.JAN.2014 11:32:46

SPORTON INTERNATIONAL (KUNSHAN) INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

®

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6| dB AL ‘ ‘ |
. - T T 1
L-20.
-30.
-
MAXH I mes
L LvL
-50: n
- 60. Pl —
e7 P AN ANt A SN AN R m AT A AN
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 811.500 M 100.00 k 31.953750 M -61.90 -48.90
861.500 M 1.000 G 100.00 k 870.225500 M -45.99 -32.99
Date: 9.JAN.2014 11:33:17
Ref 0 dBm
Offdet 15.6| dB |
— - mi= P 1
L-20.
-30.
-
MAXH I mas
I N LvL
L5 4
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.648000 G -29.35 -16.35
3.000 G 7.000 G 1.00 M 3.124000 G -46.81 -33.81
7.000 G 9.000 G 1.00 M 8.999000 G -47.77 -34.77
Date: 9.JAN.2014 11:32:59

SPORTON INTERNATIONAL (KUNSHAN) INC.
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 5 Channel : CH20525 (Middle)
Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 0)

offdet 15.6dB ‘ ‘ |
= i =i 2 T C 1
L—20.
--30.
Ao
[MAXH i peitle)
LVL
--50. n
--60. x
WERVLRT Y VO P MArA~A Jy A A VT oy L4
- 70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 811.500 M 100.00 k 808.374000 M  -61.69  -48.69
861.500 M 1.000 G 100.00 k 881.236250 M  -46.68 -33.68

Date: 9.JAN.2014 11:31:30

Ref 0 dBm
Offdet 15.6[dB |
= i ELﬁ::ffgL 1
L—20.
--30.
Ao
[MAXH [l petle)
5 | LVL
SV A e
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.669000 G -26.36 -13.36

3.000 G 7.000 G 1.00 M 3.246000 G -46.80 -33.80
7.000 G 9.000 G 1.00 M 8.531000 G -48.02 -35.02

Date: 9.JAN.2014 11:32:20
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 12)

Ref 0 dBm
Offdet 15.6| dB [ [ |
— 1 - = P 1 T 1
L-20.
--30.
k
VAXH I s
. LVL
--50. n
-60. o
55;BA~Aow AAAAAA A A~A A AR A~ SN
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 811.500 M 100.00 k 31.953750 M -61.30 -48.30
861.500 M 1.000 G 100.00 k 882.482750 M -47.05 -34.05
Date: 9.JAN.2014 11:31:43
Ref 0 dBm
Offdet 15.6| dB |
— - mi= P 1
L-20.
--30.
o [+o—|
AXHIN o
| _so I 1 LvL
[BNS~VRNY. B SYVURUAZY b N7
-60.
70
--80.
SPUEM | g, 3pB
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.669000 G -33.39 -20.39
3.000 G 7.000 G 1.00 M 3.256000 G -46.55 -33.55
7.000 G 9.000 G 1.00 M 8.986000 G -47.89 -34.89
Date: 9.JAN.2014 11:32:08

SPORTON INTERNATIONAL (KUNSHAN) INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band :

LTE Band 5

Channel :

CH20625 (High)

Band Width :

5MHz

QPSK (RB Size 1, RB Offset 24)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
= i =i 2 T C 1
L—20.
--30.
-
[MAXH i peitle)
v
5o i LVL
-60. - =
s P o A A A A AN S W Fam AWM
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 811.500 M 100.00 k 35.470500 M  -46.73  -33.73
861.500 M 1.000 G 100.00 k 890.238750 M  -45.88 -32.88
Date: 9.JAN.2014 11:33:54
Ref 0 dBm
Offdet 15.6[dB |
= i A&L 1
L—20.
--30.
-
[MAXH [l petle)
5 LVL
[ A g
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.689000 G  -32.02 -19.02
3.000 G 7.000 G 1.00 M  3.260000 G  -46.71  -33.71
7.000 G 9.000 G 1.00 M 8.918000 G  -48.15 -35.15
Date: 9.JAN.2014 11:34:51
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6| dB AL ‘ ‘ |
L-20.
_f-30
40 ,
50 " LvL
S v v ey e e v S
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 811.500 M 100.00 k 35.470500 M -48.02 -35.02
861.500 M 1.000 G 100.00 k 892.731750 M -47.71 -34.71
Date: 9.JAN.2014 11:34:11
Ref 0 dBm
Offdet 15.6| dB |
L-20.
-30.
- |
[ l LvL
;i%LAJkKwAJ&ﬂAJV*
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.689000 G -34.37 -21.37
3.000 G 7.000 G 1.00 M 3.246000 G -46.94 -33.94
7.000 G 9.000 G 1.00 M 8.768000 G -48.36 -35.36
Date: 9.JAN.2014 11:34:37
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 5 Channel : CH20450 (Low)
Band Width : | 1T0MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
= i =i 2 T L 1
L—20.
--30.
-
[MAXH i peitle)
LVL
--50. f
--60.
5 Lt annilirs N WA 'V ISV W PN Ve
-7
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 811.500 M 100.00 k 188.644500 M  -61.75 -48.75
861.500 M 1.000 G 100.00 k 874.380500 M  -47.29  -34.29

Date: 9.JAN.2014 11:36:53

LVL

SPUEM | _g0, 308

Start 1 GHz 800 MHz/ Stop 9 GHz

Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]

1.000 G 3.000 G 1.00 M 1.649000 G -30.75 -17.75
3.000 G 7.000 G 1.00 M 3.152000 G -46.84 -33.84
7.000 G 9.000 G 1.00 M 8.947000 G -48.16 -35.16

Date: 9.JAN.2014 11:37:44
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6[dB ‘ ‘ |
L-20.
30
AXH I =
| <o ﬂ LVL
- 60.
s At v AN A, A AR AN A I s d At v o
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 811.500 M 100.00 k 801.340500 M  -61.89 -48.89
861.500 M 1.000 G 100.00 k 876.042500 M  -46.10 -33.10
Date: 9.JAN.2014 11:37:10
Ref 0 dBm
offdet 15.6[dB |
L-20.
--30.
’ | |
] I
Tsﬁ\ D P SRSV N Vg
-60.
70
--80.
SPUEM | g, 308
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.649000 G  -33.91 -20.91
3.000 G 7.000 G 1.00 M  3.244000 G  -46.66 -33.66
7.000 G 9.000 G 1.00 M  8.983000 G  -48.23 -35.23
Date: 9.JAN.2014 11:37:31
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 296 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX: 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 5

Channel :

CH20525 (Middle)

Band Width : | 1T0MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
= i =i 2 T L 1
L—20.
--30.
[MAXH i peitle)
v
. ﬂ LVL
[,-60 By v
=5 Y e N U N A AN A A A=A
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 811.500 M 100.00 k 810.718500 M  -62.00  -49.00
861.500 M 1.000 G 100.00 k 877.358250 M  -45.07  -32.07
Date: 9.JAN.2014 11:36:26
Ref 0 dBm
Offdet 15.6[dB |
= i A&L 1
L—20.
--30.
[MAXH [l petle)
50 | L
P
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.664000 G  -26.57 -13.57
3.000 G 7.000 G 1.00 M  3.254000 G  -46.98 -33.98
7.000 G 9.000 G 1.00 M  8.919000 G  -48.38 -35.38
Date: 9.JAN.2014 11:35:31
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seamron as.  FCC RF Test Report

Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
Offdet 15.6| dB [ |
- — + HEe— T 1
L-20.
--30.
g -
VAXH I s
U LVL
--50. ”
--60.
- S, A, ol A\ A M A ad
70
--80.
SPUEM | g, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 811.500 M 100.00 k 807.201750 M -62.23 -49.23
861.500 M 1.000 G 100.00 k 877.566000 M -44_.61 -31.61
Date: 9.JAN.2014 11:36:10
Ref 0 dBm
Offdet 15.6| dB |
- 5ot - S — |
L-20.
--30.
m [+o—]
AXHIN o
50 | l LVL
PSS, B P i
-60.
70
--80.
SPUEM | g, 308
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.664000 G -33.59 -20.59
3.000 G 7.000 G 1.00 M 3.180000 G -46.77 -33.77
7.000 G 9.000 G 1.00 M 8.915000 G -48.32 -35.32
Date: 9.JAN.2014 11:35:45

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 5

Channel :

CH20600 (High)

Band Width : | 1T0MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
= i =i 2 T L 1
L—20.
--30.
[MAXH i peitle)
\
5o ﬂ LVL
-60- A
o U ~aifian e T N B Y e
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 811.500 M 100.00 k 30.781500 M  -48.38 -35.38
861.500 M 1.000 G 100.00 k 891.900750 M  -45.38 -32.38
Date: 9.JAN.2014 11:38:57
Ref 0 dBm
Offdet 15.6[dB |
= i A@L 1
L—20.
--30.
[MAXH [l petle)
5o | LVL
L I ALY
-60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.680000 G -27.08 -14.08
3.000 G 7.000 G 1.00 M  3.192000 G  -46.82 -33.82
7.000 G 9.000 G 1.00 M  8.917000 G  -47.79  -34.79
Date: 9.JAN.2014 11:38:07

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Repor

t

Report No. : FG3D2003B

®

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
Offdet 15.6| dB ‘ ‘ |
L _ i tni=. £ T T 1
L-20.
--30.
g -
MAXH [ s
o LVL
-50. l
~60: ot
ok A A A A WA AU AR
--80.
SPUEM | g, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 811.500 M 100.00 k 30.781500 M -45.26 -32.26
861.500 M 1.000 G 100.00 k 893.355000 M -45.63 -32.63
Date: 9.JAN.2014 11:38:44
Ref 0 dBm
Offdet 15.6| dB |
— - mi= P 1
L-20.
--30.
g -
MAXH I mas
| <o LVL
. PN
--60.
70
--80.
SPUEM | g, 3pB
Start 1 GHz 800 MHz/ Stop 9 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.680000 G -30.72 -17.72
3.000 G 7.000 G 1.00 M 3.170000 G -46.70 -33.70
7.000 G 9.000 G 1.00 M 8.960000 G -48.42 -35.42
Date: 9.JAN.2014 11:38:22

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band :

LTE Band 12

Channel :

CH23017 (Low)

Band Width :

1.4MHz

QPSK (RB Size 1, RB Offset 0)

offdet 15.6dB ‘ ‘ |
= i 5B t 1
L—20.
--30.
[MAXH i peitle)
LVL
--50. l
--60.
Lan it Mt bl FIFTY PP WOH AW BFTENIE B G VIS U
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]
30.000 M 686.500 M 100.00 k 633.323500 M -62.39 -49.39
728.500 M 1.000 G 100.00 k 729.857500 M -49.25 -36.25
Date: 12.JAN.2014 11:03:56
Ref 0 dBm
Offdet 15.6[dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH i peitle)
50 | L
WANI WP Brevre
[-60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.398000 G -21.09 -8.09
3.000 G 7.000 G 1.00 M 3.234000 G -47.08 -34.08
7.000 G 8.000 G 1.00 M 7.997000 G -48.49 -35.49
Date: 12.JAN.2014 11:05:50

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
Offdet 15.6| dB [ 1] |
— 1 - it HEE Lt T T 1
L-20.
--30.
VAXH I s
LVL
--50. I
--60.
s I N I T T o e Pe P I e MR v SFC
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 686.500 M 100.00 k 38.206250 M -62.27 -49.27
728.500 M 1.000 G 100.00 k 729.721750 M -49.50 -36.50
Date: 12.JAN.2014 11:04:10
Ref 0 dBm
Offdet 15.6| dB |
— - it HECT L 1
L-20.
--30.
MAXH I mas
| <o | LVL
TS o v
[-60.
70
--80.
SPUEM | g, 3pB
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.399000 G -22.74 -9.74
3.000 G 7.000 G 1.00 M 3.256000 G -46.75 -33.75
7.000 G 8.000 G 1.00 M 7.194500 G -47.61 -34.61
Date: 12.JAN.2014 11:05:31

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band :

LTE Band 12

Channel :

CH23095 (Middle)

Band Width :

1.4MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
= i 5B t 1
L—20.
--30.
[MAXH i peitle)
LVL
--50. i
-—ez NIV M. M A s, [V I Rad el
-7
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
30.000 M 686.500 M 100.00 k 542.726500 M -62.22 -49.22
728.500 M 1.000 G 100.00 k 737.866750 M -48.18 -35.18
Date: 12.JAN.2014 18:22:15
Ref 0 dBm
Offdet 15.6[dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH [l petle)
| ~ N LVL
S0 I o
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
1.000 G 3.000 G 1.00 M 1.414000 G -22.62 -9.62
3.000 G 7.000 G 1.00 M 3.260000 G -47.16 -34.16
7.000 G 8.000 G 1.00 M 7.021000 G -47.76 -34.76

Date: 12.JAN.2014 18:21:19

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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seamron as.  FCC RF Test Report

Report No. : FG3D2003B

SPUEM | _

Date

®

SPUEM

Date:

16QAM (RB Size 3, RB Offset 0)

12.JAN.2014 18:21:35

Ref 0 dBm
Offdet 15.6| dB [ 1] |
— 1 - it HEE Lt T T 1
L-20.
-30.
-40.
| o I LvL
60 vy
Mo Ml Y VA AN A A A AN ;AR had
-70:
-80:
90. 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 686.500 M 100.00 k 32.954250 M -61.57 -48.57
728.500 M 1.000 G 100.00 k 737.731000 M -49.46 -36.46
: 12.JAN.2014 18:22:00
Ref 0 dBm
Offdet 15.6| dB |
— - it HECT P 1
L-20.
-30.
-40:
| <o | N LVL
WYY JRUN S
-60.
-70:
-80:
00 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.414000 G -22.95 -9.95
3.000 G 7.000 G 1.00 M 3.218000 G -46.98 -33.98
7.000 G 8.000 G 1.00 M 7.102000 G -48.23 -35.23

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band :

LTE Band 12

Channel :

CH23173 (High)

Band Width :

1.4MHz

QPSK (RB Size 3, RB Offset 0)

offdet 15.6dB ‘ ‘ |
= i 5 t 1
L—20.
--30.
[MAXH i peitle)
LVL
--50. l
--60.
! A YU S TRIVW N TS WD i e el Pe MY Ee |
-7
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 686.500 M 100.00 k 539.772250 M  -62.86 -49.86
728.500 M 1.000 G 100.00 k 744.925750 M  -49.81  -36.81
Date: 12.JAN.2014 11:07:19
Ref 0 dBm
Offdet 15.6[dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH i peitle)
| G
e
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.430000 G  -23.21 -10.21
3.000 G 7.000 G 1.00 M  3.284000 G  -46.92 -33.92
7.000 G 8.000 G 1.00 M  7.804500 G  -48.21 -35.21
Date: 12.JAN.2014 11:06:25

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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seamron as.  FCC RF Test Report

Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 2)

Ref 0 dBm
Offdet 15.6| dB [ 1] |
— 1 - mi= Lt T T 1
L-20.
-30.
VAXH I s
LvL
-50:
--60. AL [~
A A bAoA U PRTISUU WY . A
--70:
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 686.500 M 100.00 k 30.984750 M -61.82 -48.82
728.500 M 1.000 G 100.00 k 745.197250 M -49.55 -36.55
Date: 12.JAN.2014 11:07:06
Ref 0 dBm
Offdet 15.6| dB |
— - mi= P 1
L-20.
-30.
MAXH I mas
L_so. = o LVL
v SUN NNV BAw SN
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.430000 G -23.16 -10.16
3.000 G 7.000 G 1.00 M 3.250000 G -47.21 -34.21
7.000 G 8.000 G 1.00 M 7.432000 G -48.16 -35.16

Date: 12.JAN.2014 11:06:47

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band :

LTE Band 12

Channel :

CH23025 (Low)

Band Width :

3MHz

QPSK (RB Size 1, RB Offset 7)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
= i 5 t 1
L—20.
--30.
[MAXH i peitle)
LVL
--50. '1
AT PN YT S ] | IR A A Al A
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 686.500 M 100.00 k 685.187000 M  -60.94  -47.94
728.500 M 1.000 G 100.00 k 730.129000 M  -47.63 -34.63
Date: 12.JAN.2014 11:08:18
Ref 0 dBm
Offdet 15.6[dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH [l petle)
_50. ) = e LvL
LA A A A A
-60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.399000 G  -23.74 -10.74
3.000 G 7.000 G 1.00 M  3.250000 G  -47.41 -34.41
7.000 G 8.000 G 1.00 M  7.142000 G  -48.25 -35.25
Date: 12.JAN.2014 11:09:24

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
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16QAM (RB Size 1, RB Offset 7)

Ref 0 dBm
Offdet 15.6| dB [ 1] |
L—20
a -30.
40 ,
| o W LvL
-60. PR T X A pav e T
--70:
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 686.500 M 100.00 k 655.644500 M -61.18 -48.18
728.500 M 1.000 G 100.00 k 730.943500 M -48.28 -35.28
Date: 12.JAN.2014 11:08:44
Ref 0 dBm
Offdet 15.6| dB |
L—20
a -30.
40
| o | N LvL
VO USRI IVTLY
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.398000 G -20.06 -7.06
3.000 G 7.000 G 1.00 M 3.254000 G -46.96 -33.96
7.000 G 8.000 G 1.00 M 7.073000 G -47.97 -34.97
Date: 12.JAN.2014 11:09:10
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SPORTON LAB.

FCC RF Test Report

Report No

.- FG3D2003B

Band :

LTE Band 12

Channel :

CH23095 (Middle)

Band Width :

3MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
= i 5B t 1
L—20.
--30.
[MAXH i peitle)
LVL
--50.
TIPS NP R B M A [ T AT AA I
-70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 686.500 M 100.00 k 681.248000 M  -61.92  -48.92
728.500 M 1.000 G 100.00 k 738.409750 M  -48.31 -35.31
Date: 12.JAN.2014 18:22:42
Ref 0 dBm
Offdet 15.6[dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH [l petle)
- | N %
WSSV PYY W vy
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.413000 G  -20.89 -7.89
3.000 G 7.000 G 1.00 M  3.314000 G  -46.85 -33.85
7.000 G 8.000 G 1.00 M  7.122500 G  -47.44  -34.44
Date: 12.JAN.2014 18:23:31

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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Report No. : FG3D2003B

SPUEM

Date

®

SPUEM

Date:

16QAM (RB Size 1, RB Offset 7)

12.JAN.2014 18:23:16

Ref 0 dBm
Offdet 15.6| dB [ 1] |
— 1 - it HEE Lt T T 1
L-20.
--30.
--40.
| <o l LVL
--60.
B IEATIY WURIFRTT! WIPUO NV TV Bl eioaik St
--80.
L_o0. 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 686.500 M 100.00 k 516.794750 M -61.62 -48.62
728.500 M 1.000 G 100.00 k 737.052250 M -49.10 -36.10
: 12.JAN.2014 18:22:55
Ref 0 dBm
Offdet 15.6| dB |
— - it HECT L 1
L-20.
--30.
--40.
| <o LVL
--60.
70
--80.
L_o0. 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.413000 G -25.89 -12.89
3.000 G 7.000 G 1.00 M 3.182000 G -46.84 -33.84
7.000 G 8.000 G 1.00 M 7.992000 G -47.92 -34.92

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835

Page Number
Report Issued Date : Mar. 04, 2014
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 12

Channel :

CH23165 (High)

Band Width : | 3MHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
= i 5B t 1
L—20.
--30.
[MAXH i peitle)
LVL
--50. l
--60.
P Mttt s sisas | TN IR AN A
-—-70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]
30.000 M 686.500 M 100.00 k 674.683000 M -61.67 -48.67
728.500 M 1.000 G 100.00 k 743.568250 M -48.76 -35.76
Date: 12.JAN.2014 11:33:51
Ref 0 dBm
Offdet 15.6[dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH [l petle)
5o l LVL
[ A g
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.427000 G -24.22 -11.22
3.000 G 7.000 G 1.00 M 3.178000 G -46.99 -33.99
7.000 G 8.000 G 1.00 M 7.979000 G -48.27 -35.27
Date: 12.JAN.2014 11:34:43

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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Report No. : FG3D2003B

®

Ref 0 dBm

16QAM (RB Size 1, RB Offset 0)

Offdet 15.6| dB [ 1] |
— 1 - it HEE Lt T T 1
L-20.
-30.
VAXH I s
LvL
-50: l
.50 n A M A A | T AT AT AN IAAAN]
--70:
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 686.500 M 100.00 k 35.252000 M -62.33 -49.33
728.500 M 1.000 G 100.00 k 744.382750 M -49.57 -36.57
Date: 12.JAN.2014 11:34:07
Ref 0 dBm
Offdet 15.6| dB |
— - it HECT P 1
L-20.
-30.
MAXH I mas
| o LvL
NS~ Y\ R W P
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.427000 G -22.67 -9.67
3.000 G 7.000 G 1.00 M 3.254000 G -46.93 -33.93
7.000 G 8.000 G 1.00 M 7.818000 G -48.40 -35.40
Date: 12.JAN.2014 11:34:26

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 12

Channel :

CH23035 (Low)

Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 0)

offdet 15.6dB ‘ ‘ |
= i 5B t 1
L—20.
--30.
[MAXH i peitle)
LVL
--50. '\
‘jz LoV VN e ey v
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 686.500 M 100.00 k 31.969500 M  -60.10 -47.10
728.500 M 1.000 G 100.00 k 732.436750 M  -48.47  -35.47
Date: 12.JAN.2014 15:31:24
Ref 0 dBm
Offdet 15.6[dB |
= i A&L 1
L—20.
--30.
[MAXH i peitle)
1 i LvL
-5
IV Py Seere
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.399000 G  -24.00 -11.00
3.000 G 7.000 G 1.00 M  3.250000 G  -46.54  -33.54
7.000 G 8.000 G 1.00 M  7.291500 G  -48.15 -35.15
Date: 12.JAN.2014 15:30:01

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 12)

Ref 0 dBm
offdet 15.6| dB AL ‘ ‘ |
. - T T 1
L-20.
--30.
MAXH I mes
. LVL
--50. '\
—60.
INUVIRVNN WA TV FYSTISVY WRVIFPRDS POVIVIRN AP SRR AT
70
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 686.500 M 100.00 k 38.206250 M -61.28 -48.28
728.500 M 1.000 G 100.00 k 732.708250 M -47.23 -34.23
Date: 12.JAN.2014 15:31:10
Ref 0 dBm
Offdet 15.6| dB |
— - mi= P 1
L-20.
--30.
MAXH I mas
| <o N e [AY8
VN S TV
-60.
--70.
--80.
SPUEM | g, 3pB
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.399000 G -18.96 -5.96
3.000 G 7.000 G 1.00 M 3.162000 G -46.68 -33.68
7.000 G 8.000 G 1.00 M 7.202000 G -48.03 -35.03
Date: 12.JAN.2014 15:30:18

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 12

Channel :

CH23095 (Middle)

Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 24)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
= i 5 t 1
L—20.
--30.
[MAXH i peitle)
v
. ﬁ LVL
--60.
L e T e e i VAN
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 686.500 M 100.00 k 53.962250 M  -61.23 -48.23
728.500 M 1.000 G 100.00 k 737.866750 M  -45.92  -32.92
Date: 12.JAN.2014 18:24:41
Ref 0 dBm
Offdet 15.6[dB |
= i A&L 1
| 20
--30.
[MAXH [l petle)
| LVL
L5 =
D
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.411000 G  -23.38 -10.38
3.000 G 7.000 G 1.00 M  3.246000 G  -46.78 -33.78
7.000 G 8.000 G 1.00 M  7.119500 G  -48.12 -35.12
Date: 12.JAN.2014 18:23:55

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835

Page Number
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Report No. : FG3D2003B

SPUEM

Date

®

SPUEM

Date:

16QAM (RB Size 1, RB Offset 0)

12.JAN.2014 18:24:10

Ref 0 dBm
Offdet 15.6| dB [ 1] |
- tt HHHF—eHe P T /|
20
30
40
-—50: i
60 — — T ey
70— =
-—80:
-—90:
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 686.500 M 100.00 k 685.843500 M -62.04 -49.04
728.500 M 1.000 G 100.00 k 735.287500 M -47.29 -34.29
: 12.JAN.2014 18:24:27
Ref 0 dBm
Offdet 15.6| dB |
- tt HHHF—eHe P 1
-—20:
-—30
40
L5 =
SN VS P
-—60:
-—70:
-—80:
-—90:
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.411000 G -24.21 -11.21
3.000 G 7.000 G 1.00 M 3.238000 G -46.67 -33.67
7.000 G 8.000 G 1.00 M 7.215500 G -47 .51 -34.51

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835

Page Number
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SPORTON LAB.

FCC RF Test Repor

t

Report No. : FG3D2003B

Band : LTE Band 12

Channel :

CH23155 (High)

Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 12)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
-ttt = t /|
L—20.
--30.
[MAXH i peitle)
LVL
--50.
--60.
AN~ oottt i [T AR AR
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 686.500 M 100.00 k 38.206250 M  -61.84 -48.84
728.500 M 1.000 G 100.00 k 743.839750 M  -48.96 -35.96
Date: 12.JAN.2014 15:31:54
Ref 0 dBm
Offdet 15.6[dB |
- spot A&L |
L—20.
--30.
|
[MAXH [l petle)
| 50 s LVL
JSVAIIN BN PrEY )
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.423000 G  -19.53 -6.53
3.000 G 7.000 G 1.00 M 3.178000 G  -46.78 -33.78
7.000 G 8.000 G 1.00 M  7.991000 G  -48.31 -35.31
Date: 12.JAN.2014 15:33:02

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 12)

Ref 0 dBm
offdet 15.6| dB AL ‘ ‘ |
. - T T 1
L-20.
--30.
MAXH I mes
LVL
--50. “
--60.
A A A M bt AR N AP v AN
--70.
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 686.500 M 100.00 k 175.414750 M -61.98 -48.98
728.500 M 1.000 G 100.00 k 743.025250 M -48.93 -35.93
Date: 12.JAN.2014 15:32:16
Ref 0 dBm
Offdet 15.6| dB |
— - it HECT L 1
L-20.
--30.
MAXH I mas
| _50. | s LVL
INSES IS e DA Fo Pty
[-60.
--70.
--80.
SPUEM | g, 3pB
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.423000 G -24.27 -11.27
3.000 G 7.000 G 1.00 M 3.148000 G -46.49 -33.49
7.000 G 8.000 G 1.00 M 7.065500 G -47.91 -34.91
Date: 12.JAN.2014 15:32:44

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band :

LTE Band 12

Channel :

CH23060 (Low)

Band Width :

10MHz

QPSK (RB Size 1, RB Offset 24)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
-ttt = t /|
L—20.
--30.
[MAXH i peitle)
" LV
--50. f
60
N w VRN IFSRPVIE Ty reeeree weeeal Biasies
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 686.500 M 100.00 k 31.969500 M  -61.02  -48.02
728.500 M 1.000 G 100.00 k 733.115500 M  -46.98 -33.98
Date: 12.JAN.2014 15:35:33
Ref 0 dBm
Offdet 15.6[dB |
- spot A&L s |
L—20.
--30.
[MAXH [l petle)
5o I LVL
Lt et
-60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.399000 G  -17.71 -4.71
3.000 G 7.000 G 1.00 M 3.178000 G  -46.73  -33.73
7.000 G 8.000 G 1.00 M  7.927000 G  -48.26 -35.26
Date: 12.JAN.2014 15:36:25

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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16QAM (RB Size 1, RB Offset 49)

Ref 0 dBm
Offdet 15.6| dB [ 1] |
— 1 - it HEE Lt T T 1
L-20.
--30.
VAXH I s
LVL
--50. n
-—60.
e LA ] AAAA AR AAA A AAAAN LIS AN WS ATRAAAATAA
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 686.500 M 100.00 k 38.206250 M -61.42 -48.42
728.500 M 1.000 G 100.00 k 730.672000 M -47.40 -34.40

Date: 12.JAN.2014 15:35:47

®

Ref 0 dBm
offdet 15.6[dB |

—Hpoit st 1

L-20.
L 30
40 I

--50:
YO WY
-—60-

-—70:

--80-

SPUEM | g, 3pB

Start 1 GHz 700 MHz/ Stop 8 GHz

Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]

1.000 G 3.000 G 1.00 M 1.399000 G -24.11 -11.11
3.000 G 7.000 G 1.00 M 3.296000 G -46.39 -33.39
7.000 G 8.000 G 1.00 M 7.110000 G -47.93 -34.93

Date: 12.JAN.2014 15:36:09
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band :

LTE Band 12

Channel :

CH23095 (Middle)

Band Width :

10MHz

QPSK (RB Size 1, RB Offset 24)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
= i 5 t 1
L—20.
--30.
[MAXH i peitle)
LVL
--50. ,,4\
-60-
i NUSURTEW TR Wraewn el A
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 686.500 M 100.00 k 31.969500 M  -59.74  -46.74
728.500 M 1.000 G 100.00 k 738.952750 M -47.94  -34.94
Date: 12.JAN.2014 18:25:05
Ref 0 dBm
Offdet 15.6[dB |
= i A&L 1
| 20
--30.
[MAXH [l petle)
5o LVL
I AL JA s
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.406000 G  -22.33 -9.33
3.000 G 7.000 G 1.00 M  3.150000 G  -46.87 -33.87
7.000 G 8.000 G 1.00 M  7.972000 G  -47.15 -34.15
Date: 12.JAN.2014 18:26:05

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

®

16QAM (RB Size 1, RB Offset 49)

Ref 0 dBm
Offdet 15.6| dB [ 1] |
- tt HHHFerfer— T 1
L-20.
-30.
40
| o n LvL
i
- 60.
- NPTV R [N A~ TIAA AR o
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 686.500 M 100.00 k 31.969500 M -61.38 -48.38
728.500 M 1.000 G 100.00 k 739.631500 M -46.24 -33.24
Date: 12.JAN.2014 18:25:20
Ref 0 dBm
Offdet 15.6| dB |
- tt HHHFerter— 1
L-20.
-30.
40 l
| o e LvL
P . S STy D =y
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.406000 G -19.36 -6.36
3.000 G 7.000 G 1.00 M 3.174000 G -46.69 -33.69
7.000 G 8.000 G 1.00 M 7.120500 G -47.73 -34.73
Date: 12.JAN.2014 18:25:51
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band :

LTE Band 12

Channel :

CH23130 (High)

Band Width :

10MHz

QPSK (RB Size 1, RB Offset 24)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
= i 5 t 1
L—20.
--30.
[MAXH i peitle)
LVL
--50. ﬂ
60
= RV ST A A A RPN ]
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 686.500 M 100.00 k 38.206250 M  -60.89 -47.89
728.500 M 1.000 G 100.00 k 740.174500 M  -48.14 -35.14
Date: 12.JAN.2014 15:34:57
Ref 0 dBm
Offdet 15.6[dB |
= i A&L 1
L—20.
--30.
ViAXH [ i t
| _s0. l = LVL
TS O T e
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.413000 G  -24.85 -11.85
3.000 G 7.000 G 1.00 M 3.176000 G  -46.63 -33.63
7.000 G 8.000 G 1.00 M  7.114000 G  -48.42 -35.42
Date: 12.JAN.2014 15:33:44

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-ZTEN9835

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

®

16QAM (RB Size 1, RB Offset 49)

Ref 0 dBm
Offdet 15.6| dB [ 1] |
— 1 - = Lt T T 1
L-20.
-30.
40
| o ﬂ LvL
22 P NIt AL A AN AN I VYPTTY Gl F AT~
-70;
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 686.500 M 100.00 k 30.656500 M -61.67 -48.67
728.500 M 1.000 G 100.00 k 743.161000 M -47.62 -34.62
Date: 12.JAN.2014 15:34:43
Ref 0 dBm
Offdet 15.6| dB |
— - mi= P 1
L-20.
-30.
40 i
LvL
50
[ A~ OPNIN NP ONUYT g
-60.
-70:
-80:
SPUEM | g4 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.413000 G -21.19 -8.19
3.000 G 7.000 G 1.00 M 3.254000 G -47.07 -34.07
7.000 G 8.000 G 1.00 M 7.138000 G -48.51 -35.51
Date: 12.JAN.2014 15:34:20

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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seamron as.  FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 17

Channel :

CH23755 (Low)

Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 12)

Ref 0O dBm
Offget 15.6|dB
[0, et | !
|20
-—30
1
AXH --40:
LVL
50 H
ST s e T
L—s0
SPUEM | o4 3DB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]l
30.000 M 691.500 M 100.00 k 528.109500 M -61.56 -48.56
728.500 M 1.000 G 100.00 k 737.595250 M -48.26 -35.26
Date: 9.JAN.2014 15:33:35
Ref 0O dBm
Offget 15.6|dB
[ 1000, i — !
|20
30
1
AXH --40:
| < S e LvL
22 A
60
-—70:
-—80:
SPUEM | o4 3DB
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.413000 G -16.67 -3.67
3.000 G 6.000 G 1.00 M 3.235500 G -46.37 -33.37
6.000 G 8.000 G 1.00 M 7.086000 G -48.16 -35.16
Date: 9.JAN.2014 15:32:34
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
Offdet 15.6| dB ‘ ‘ |
— 1 - mi= Lt T T 1
L-20.
--30.
VAXH I s
LVL
--50. ﬂ
e AT T R
--80.
SPUEM | g, 3pB
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 691.500 M 100.00 k 31.984500 M -62.14 -49.14
728.500 M 1.000 G 100.00 k 738.681250 M -48.40 -35.40
Date: 9.JAN.2014 15:33:21
Ref 0 dBm
Offdet 15.6| dB |
— - mi= P 1
L-20.
--30.
.
MAXH I mas
| <o l LVL
vt TR VTV e
-60.
70
--80.
SPUEM | g, 3pB
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.413000 G -20.88 -7.88
3.000 G 6.000 G 1.00 M 3.250500 G -46.10 -33.10
6.000 G 8.000 G 1.00 M 7.426000 G -48.50 -35.50
Date: 9.JAN.2014 15:32:59

SPORTON INTERNATIONAL (KUNSHAN) INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 17

Channel :

CH23790 (Middle)

Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
- ettt + i i
L—20.
--30.
[MAXH i peitle)
. i LVL
--60. S
A At A AMAAAA A oM AN ! AT i s inny]
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 691.500 M 100.00 k 690.838500 M  -61.47  -48.47
728.500 M 1.000 G 100.00 k 738.817000 M  -46.78 -33.78
Date: 9.JAN.2014 15:30:19
Ref 0 dBm
Offdet 15.6[dB |
= i A&L 1
L—20.
--30.
[MAXH [l petle)
| _s0. | ) LVL
VRN P TUR
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.415000 G  -20.66 -7.66
3.000 G 6.000 G 1.00 M  3.214500 G  -46.70 -33.70
6.000 G 8.000 G 1.00 M  6.284000 G  -48.51  -35.51
Date: 9.JAN.2014 15:31:46

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

®

16QAM (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6[dB ‘ ‘ |
— 1 - = Lt T T 1
L-20.
--30.
-0
| _so. ,_| LvL
--60.
o b AAAML A - AL WW w VLWV W apevoy
--80.
SPUEM | g0, 30B
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 691.500 M 100.00 k 679.593000 M  -60.50  -47.50
728.500 M 1.000 G 100.00 k 741.939250 M  -48.02 -35.02
Date: 9.JAN.2014 15:30:38
Ref 0 dBm
offdet 15.6[dB |
— - mi= L 1
L-20.
--30.
-0 l
LvL
--50.
WY FON PV
-60.
70
--80.
SPUEM | g0, 30B
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.416000 G  -26.57 -13.57
3.000 G 6.000 G 1.00 M  3.141000 G  -46.80 -33.80
6.000 G 8.000 G 1.00 M 6.397000 G  -48.76 -35.76
Date: 9.JAN.2014 15:31:33

SPORTON INTERNATIONAL (KUNSHAN) INC.
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SPORTON LAB.

FCC RF Test Repor

t

Report No. : FG3D2003B

Band : LTE Band 17

Channel :

CH23825 (High)

Band Width : | 5SMHz

QPSK (RB Size 1, RB Offset 0)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
- ettt + i i
L—20.
--30.
[MAXH i peitle)
LVL
--50. i
--60.
WMM‘“ TOVN A ettt | VAN
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 691.500 M 100.00 k 38.268750 M  -62.05 -49.05
728.500 M 1.000 G 100.00 k 745.061500 M  -48.36 -35.36
Date: 9.JAN.2014 15:34:02
Ref 0 dBm
Offdet 15.6[dB |
= i A&L 1
L—20.
--30.
|
[MAXH [l petle)
. ,, LVL
NN I Sy Y Pvee g
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.423000 G  -15.61 -2.61
3.000 G 6.000 G 1.00 M  3.168000 G  -46.67 -33.67
6.000 G 8.000 G 1.00 M  7.197000 G  -48.55 -35.55
Date: 9.JAN.2014 15:35:05

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

16QAM (RB Size 1, RB Offset 24)

®

Ref 0 dBm
Offdet 15.6| dB [1] |
— 1 - it HEE Lt T T 1
L-20.
-30.
VAXH I s
N LvL
-50:
L-60. — - T A TR d oo
-70:
-80:
SPUEM | g4 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 691.500 M 100.00 k 184.460250 M -61.39 -48.39
728.500 M 1.000 G 100.00 k 741.532000 M -47.23 -34.23

Date: 9.JAN.2014 15:34:16

®

Ref 0 dBm
offdet 15.6[dB |

- im HHHF—eHEer i 1

L-20.

-—30-

-0 i

L _so. TP oo LvL
SV

-—60-

-—70:

--80-

SPUEM | g, 3pB

Start 1 GHz 700 MHz/ Stop 8 GHz

Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]

1.000 G 3.000 G 1.00 M 1.422000 G -23.61 -10.61
3.000 G 6.000 G 1.00 M 3.255000 G -46.40 -33.40
6.000 G 8.000 G 1.00 M 6.761000 G -48.60 -35.60

Date: 9.JAN.2014 15:34:50
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 17

Channel :

CH23780 (Low)

Band Width : | 1T0MHz

QPSK (RB Size 1, RB Offset 24)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
- ettt + i i
L—20.
--30.
[MAXH i peitle)
N LVL
I
S T AT NPT e Inrin’ [T e
--70.
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 691.500 M 100.00 k 38.268750 M  -61.54 -48.54
728.500 M 1.000 G 100.00 k 735.830500 M  -47.34 -34.34
Date: 9.JAN.2014 15:38:42
Ref 0 dBm
Offdet 15.6[dB |
= i ELﬁ::ffgL 1
L—20.
--30.
[MAXH [l petle)
5o I LV
_— TN P N T
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.409000 G  -17.14 -4.14
3.000 G 6.000 G 1.00 M  3.255000 G  -46.97 -33.97
6.000 G 8.000 G 1.00 M 6.801000 G  -48.09 -35.09
Date: 9.JAN.2014 15:39:52

SPORTON INTERNATIONAL (KUNSHAN) INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

®

16QAM (RB Size 1, RB Offset 24)

Ref 0 dBm
offdet 15.6[dB ‘ ‘ |
— 1 - mi= Lt T T 1
L-20.
30
-0
| _so. ﬂ LvL
L-60
o RV GENPORH NS FEPSWEPS RV FISSTRN R s By
--80
SPUEM | g0, 30B
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 691.500 M 100.00 k 38.268750 M  -62.56 -49.56
728.500 M 1.000 G 100.00 k 735.151750 M -46.13  -33.13
Date: 9.JAN.2014 15:38:56
E Ref 0 dBm
offdet 15.6[dB |
— - mi= L 1
L-20.
30
,
-0 |
LvL
H-50
[ TN WO IV
[-60
+-70
+-80
SPUEM | g0, 30B
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.409000 G  -18.01 -5.01
3.000 G 6.000 G 1.00 M 3.156000 G  -46.60 -33.60
6.000 G 8.000 G 1.00 M 7.068000 G -48.75 -35.75
Date: 9.JAN.2014 15:39:38
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 17

Channel :

CH23790 (Middle)

Band Width : | 1T0MHz

QPSK (RB Size 1, RB Offset 24)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
- ettt + i i
L—20.
--30.
[MAXH i peitle)
v
. n LVL
--60.
A N 3 W WAL
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [dBm] [dB]
30.000 M 691.500 M 100.00 k 38.268750 M  -61.45 -48.45
728.500 M 1.000 G 100.00 k 736.509250 M  -47.15 -34.15
Date: 9.JAN.2014 15:38:05
Ref 0 dBm
Offdet 15.6[dB |
= i ELﬁ::ffgL 1
L—20.
--30.
ViAXH [ i i
LVL
-50.
TP WV PP ra
-60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.411000 G -18.69 -5.69
3.000 G 6.000 G 3.256500 G -46.75 -33.75
6.000 G 8.000 G 6.248000 G -48.91  -35.91

Date: 9.JAN.2014 15:35:45

SPORTON INTERNATIONAL (KUNSHAN) INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

®

16QAM (RB Size 1, RB Offset 24)

Ref 0 dBm
offdet 15.6[dB ‘ ‘ |
— 1 - L3 HEE Lt T T 1
L-20.
30
-0
| _so. ﬂ LvL
60 7 ST
v AN A Al (A Ay
--80
SPUEM | g0, 30B
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 691.500 M 100.00 k 558.869250 M  -61.81  -48.81
728.500 M 1.000 G 100.00 k 737.323750 M -46.50  -33.50
Date: 9.JAN.2014 15:37:50
E Ref 0 dBm
offdet 15.6[dB |
- Tt + HEEH—p 1
L-20.
30
-0 i
LvL
50 -
f YOS W IR o
60
+-70
+-80
SPUEM | g0, 30B
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M 1.411000 G  -22.48 -9.48
3.000 G 6.000 G 1.00 M  3.249000 G  -46.57 -33.57
6.000 G 8.000 G 1.00 M 6.283000 G  -48.90 -35.90
Date: 9.JAN.2014 15:36:03
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SPORTON LAB.

FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 17

Channel :

CH23800 (High)

Band Width : | 1T0MHz

QPSK (RB Size 1, RB Offset 24)

Ref 0 dBm
offdet 15.6dB ‘ ‘ |
- ettt + i i
L—20.
--30.
[MAXH i peitle)
v
. ﬁ LVL
--60.
) Y Mo tter A bt St A n AN npibitn, | B Y A
--80.
SPUEM | _g0, 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz] [Hz1 [Hz1 [Hz1 [dBm] [dB]
30.000 M 691.500 M 100.00 k 666.032250 M  -61.66 -48.66
728.500 M 1.000 G 100.00 k 738.545500 M  -46.33 -33.33
Date: 9.JAN.2014 15:41:12
Ref 0 dBm
Offdet 15.6[dB |
= i A&L 1
L—20.
--30.
ViAXH [ i t
| _s0. I TS GO LVL
NS PU PV YT el
--60.
--70.
--80.
SPUEM | _g0, 308
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALImit
[Hz1 [Hz1 [Hz1 [Hz1 [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.414000 G  -19.50 -6.50
3.000 G 6.000 G 1.00 M  3.261000 G  -45.77 -32.77
6.000 G 8.000 G 1.00 M  6.215000 G  -48.99  -35.99
Date: 9.JAN.2014 15:40:17
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16QAM (RB Size 1, RB Offset 24)

®

Ref 0 dBm
offdet 15.6[dB ‘ ‘ |
L-20.
30
AXH I =
| _so. ﬂ LvL
K-S0 o " - o odea RS N V= o rew
ey v 4 w
--80
SPUEM L _50. 308
Start 30 MHz 97 MHz/ Stop 1 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30.000 M 691.500 M 100.00 k 31.984500 M  -61.76 -48.76
728.500 M 1.000 G 100.00 k 744.382750 M  -46.72  -33.72
Date: 9.JAN.2014 15:40:58
E Ref 0 dBm
offdet 15.6[dB |
L-20.
30
4o |
LvL
IO S P
60
+-70
+-80
SPUEM | g0, 30B
Start 1 GHz 700 MHz/ Stop 8 GHz
Start Stop RBW Freq PwrAbs ALIMIt
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
1.000 G 3.000 G 1.00 M  1.413000 G  -16.63 -3.63
3.000 G 6.000 G 1.00 M 3.195000 G  -46.39  -33.39
6.000 G 8.000 G 1.00 M 6.417000 G  -48.54 -35.54
Date: 9.JAN.2014 15:40:32
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3.7 Radiated Spurious Emission Measurement

3.7.1 Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI / TIA /
EIA-603-C-2004. The power of any emission outside of the authorized operating frequency ranges
must be attenuated below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

3.7.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.7.3 Test Procedures

1.  The EUT was placed on a rotatable wooden table with 0.8 meter above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8.  Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.

11. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12. ERP (dBm)=EIRP - 2.15
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3.7.4 Test Setup

For radiated emissions from 30MHz to 1GHz

RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

-l oo

Spectrum Analyzer | Receiver

System Simulator

For radiated emissions above 1GHz

RX Antenna
Ant. feed

point

Metal Full Soldered Ground Plane

e

Spectrum Analyzer ! Receiver

System Simulator
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3.7.5 Test Result of Field Strength of Spurious Radiated

Band : LTE Band 2 Temperature : 22~23°C
Test Mode : 1.4MHz QPSK RB Size 3 Offset2  [Relative Humidity :  |40~41%

Test Engineer : (Jun Liu Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

Level ({dBm)

43 FCC PART22 24 27

-16.7
-25.0 4

-33.3

-50.0
-58.3
-66.7
-75.0
-83.3

91.7

_10030 1000. 3000. 5000. T000. 9000. 11000. 13000. 15000. 17000. 19100

Frequency (MHz)

Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL

Frequency EIRP Limit Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3818 -54.77 -13 -41.77 -60.08 -61.15 0.78 7.16 H Pass
5728 -54.27 -13 -41.27 -64.33 -62.81 1.04 9.58 H Pass
7638 -44.50 -13 -31.50 -58.88 -54.61 1.35 11.46 H Pass
11457 -27.18 -13 -14.18 -52.00 -38.24 1.75 12.81 H Pass
13365 -43.18 -13 -30.18 -64.50 -54.27 2 13.09 H Pass
15276 -37.38 -13 -24.38 -58.99 -49.09 2.04 13.75 H Pass
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Band : LTE Band 2 Temperature : 22~23°C
Test Mode : 1.4MHz QPSK RB Size 3 Offset 2  |Relative Humidity :  |40~41%

Test Engineer : [Jun Liu Polarization : Vertical

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

Level (dBm)

43 FCC PART22 24 27

-16.7
-25.0
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667
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'10030 1000. 3000. 5000. T000. 9000. 11000. 13000. 15000. 17000. 19100

Frequency (MHz)
Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL

Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3818 -57.13 -13 -44 13 -65.53 -63.51 0.78 7.16 \Y, Pass
5728 -51.07 -13 -38.07 -63.72 -59.61 1.04 9.58 \Y, Pass
7638 -49.35 -13 -36.35 -63.44 -59.46 1.35 11.46 \Y, Pass
11457 -41.94 -13 -28.94 -60.42 -53.00 1.75 12.81 \Y, Pass
13365 -38.65 -13 -25.65 -59.95 -49.74 2 13.09 \Y, Pass
15273 -35.43 -13 -22.43 -56.36 -47.14 2.04 13.75 V Pass
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Band : LTE Band 2 Temperature : 22~23°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |40~41%
Test Engineer : (Jun Liu Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
gLeveEE{dBm}
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10055 1000. 3000. 5000. T000. 8000. 11000.  13000.  15000.  17000. 18100

Frequency (MHz)
Site : 03CHO1-KS

Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL

Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3758 -59.37 -13 -46.37 -62.72 -65.75 0.78 7.16 H Pass
5636 -55.68 -13 -42.68 -65.74 -64.22 1.04 9.58 H Pass
7516 -48.07 -13 -35.07 -60.72 -58.18 1.35 11.46 H Pass
11274 -29.06 -13 -16.06 -53.41 -40.12 1.75 12.81 H Pass
13152 -41.75 -13 -28.75 -63.07 -52.84 2 13.09 H Pass
15027 -36.74 -13 -23.74 -58.35 -48.45 2.04 13.75 H Pass
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Band : LTE Band 2 Temperature : 22~23°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |40~41%

Test Engineer : [Jun Liu Polarization : Vertical

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

Level (dBm)

83— FC PARTI2 24 77
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A %3{} 1000. 3000. 5000. T000. 9000. 11000. 13000. 15000. 17000. 19100

Frequency (MHz)
Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL

Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3760 -57.22 -13 -44 .22 -65.62 -63.60 0.78 7.16 \Y, Pass
5636 -52.54 -13 -39.54 -65.19 -61.08 1.04 9.58 \Y, Pass
7516 -48.46 -13 -35.46 -62.55 -58.57 1.35 11.46 \Y, Pass
11274 -45.64 -13 -32.64 -62.34 -56.70 1.75 12.81 \Y, Pass
13152 -43.22 -13 -30.22 -61.59 -54.31 2 13.09 \Y, Pass
15030 -30.00 -13 -17.00 -54.15 -41.71 2.04 13.75 V Pass
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Band : LTE Band 2 Temperature : 22~23°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity :  [40~41%

Test Engineer : (Jun Liu Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

Level (dBm)
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- %3{3 1000. 3000. 5000. T000. 9000. 11000. 13000. 15000. 17000. 19100

Frequency (MHz)
Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL

Frequency EIRP Limit Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3756 -59.23 -13 -46.23 -62.58 -65.61 0.78 7.16 H Pass
5634 -57.16 -13 -44 .16 -67.22 -65.70 1.04 9.58 H Pass
7512 -48.61 -13 -35.61 -60.95 -58.72 1.35 11.46 H Pass
11268 -31.58 -13 -18.58 -55.32 -42.64 1.75 12.81 H Pass
13143 -41.01 -13 -28.01 -62.33 -52.10 2 13.09 H Pass
15021 -35.90 -13 -22.90 -57.51 -47.61 2.04 13.75 H Pass
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Band : LTE Band 2 Temperature : 22~23°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |40~41%

Test Engineer : [Jun Liu Polarization : Vertical

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

Level (dBm)
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- %3{3 1000. 3000. 5000. T000. 9000. 11000. 13000. 15000. 17000. 19100

Frequency (MHz)
Site : 03CHO1-KS
Condition :FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL

Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3756 -58.17 -13 -45.17 -66.57 -64.55 0.78 7.16 \Y, Pass
5634 -52.51 -13 -39.51 -65.16 -61.05 1.04 9.58 \Y, Pass
7512 -48.50 -13 -35.50 -62.59 -58.61 1.35 11.46 \Y, Pass
11268 -45.83 -13 -32.83 -62.53 -56.89 1.75 12.81 \Y, Pass
13143 -38.70 -13 -25.70 -59.97 -49.79 2 13.09 \Y, Pass
15021 -29.61 -13 -16.61 -54.05 -41.32 2.04 13.75 V Pass
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Band : LTE Band 2 Temperature : 22~23°C
Test Mode : 10MHz QPSK RB Size 1 Offset 49 |Relative Humidity :  [40~41%
Test Engineer : (Jun Liu Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ULe\reEE{dBm}
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10055 1000. 3000. 5000. T000. 8000. 11000.  13000.  15000.  17000. 19100

Frequency {MHz}
Site : 03CHO1-KS

Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL

Frequency EIRP Limit Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3718 -59.39 -13 -46.39 -62.74 -65.77 0.78 7.16 H Pass
5576 -57.54 -13 -44.54 -67.60 -66.08 1.04 9.58 H Pass
7436 -48.90 -13 -35.90 -61.07 -59.01 1.35 11.46 H Pass
11157 -32.64 -13 -19.64 -56.20 -43.70 1.75 12.81 H Pass
13017 -39.08 -13 -26.08 -60.87 -50.17 2 13.09 H Pass
14877 -36.07 -13 -23.07 -57.68 -47.78 2.04 13.75 H Pass
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Band : LTE Band 2 Temperature : 22~23°C
Test Mode : 10MHz QPSK RB Size 1 Offset 49 |Relative Humidity :  [40~41%
Test Engineer : [Jun Liu Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
gLe\reEg{dBm}
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10050 1000. 3000. 5000. 7000. 8000. 11000.  13000.  15000.  17000. 19100
Frequency (MHz}
Site : 03CHO1-K5
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3718 -58.89 -13 -45.89 -67.29 -65.27 0.78 7.16 \% Pass
5576 -55.32 -13 4232 -67.97 -63.86 1.04 9.58 \Y Pass
7438 -46.61 -13 -33.61 -60.93 -56.72 1.35 11.46 \% Pass
11157 -45.85 -13 -32.85 -62.55 -56.91 1.75 12.81 \% Pass
13017 -39.05 -13 -26.05 -60.12 -50.14 2 13.09 \% Pass
14877 -35.88 -13 -22.88 -56.81 -47.59 2.04 13.75 V Pass
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Band : LTE Band 2 Temperature : 22~23°C
Test Mode : 15MHz QPSK RB Size 1 Offset 74  |Relative Humidity :  |40~41%
Test Engineer : (Jun Liu Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
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10055 1000. 3000. 5000. T000. 8000. 1000, 13000, 15000 17000, 18100

Frequency (MHz}
Site : 03CHO1-KS

Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL

Frequency EIRP Limit Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3728 -61.25 -13 -48.25 -64.60 -67.63 0.78 7.16 H Pass
5592 -56.55 -13 -43.55 -66.61 -65.09 1.04 9.58 H Pass
7458 -46.90 -13 -33.90 -60.43 -57.01 1.35 11.46 H Pass
11187 -32.84 -13 -19.84 -56.38 -43.90 1.75 12.81 H Pass
13050 -39.75 -13 -26.75 -61.20 -50.84 2 13.09 H Pass
14916 -37.12 -13 -24.12 -58.73 -48.83 2.04 13.75 H Pass
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Band : LTE Band 2 Temperature : 22~23°C
Test Mode : 15MHz QPSK RB Size 1 Offset 74 |Relative Humidity :  [40~41%
Test Engineer : [Jun Liu Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
gLe\reEg{dBm}
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10035 1000. 3000. 5000. 7000. 9000. 11000, 13000, 15000.  17000. 19100
Frequency (MHz}
Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3728 -57.86 -13 -44.86 -66.26 -64.24 0.78 7.16 \% Pass
5592 -51.73 -13  -38.73 -64.38 -60.27 1.04 9.58 \Y Pass
7456 -45.40 -13 -32.40 -60.32 -55.51 1.35 11.46 \% Pass
11187 -47.64 -13 -34.64 -64.34 -58.70 1.75 12.81 \% Pass
13050 -41.78 -13 -28.78 -61.14 -52.87 2 13.09 \% Pass
14916 -36.84 -13 -23.84 -57.77 -48.55 2.04 13.75 V Pass
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Band : LTE Band 2 Temperature : 22~23°C

Test Mode : 20MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |40~41%

Test Engineer : (Jun Liu Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
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Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL

Frequency EIRP Limit Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3742 -59.72 -13 -46.72 -63.07 -66.10 0.78 7.16 H Pass
5612 -55.81 -13 -42.81 -65.87 -64.35 1.04 9.58 H Pass
7484 -48.54 -13 -35.54 -60.92 -58.65 1.35 11.46 H Pass
11226 -35.35 -13 -22.35 -57.91 -46.41 1.75 12.81 H Pass
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Band : LTE Band 2 Temperature : 22~23°C
Test Mode : 20MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |40~41%
Test Engineer : [Jun Liu Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
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Freguency {MHz})
Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL
Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
3742 -58.42 -13 -45.42 -66.82 -64.80 0.78 7.16 \% Pass
5612 -51.33 -13  -38.33 -63.98 -59.87 1.04 9.58 \Y Pass
7484 -48.48 -13 -35.48 -62.57 -58.59 1.35 11.46 \% Pass
11226 -49.05 -13 -36.05 -65.75 -60.11 1.75 12.81 V Pass
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Band : LTE Band 4 Temperature : 22~23°C
Test Mode : 1.4MHz QPSK RB Size 3 Offset2  [Relative Humidity :  |40~41%

Test Engineer : (Jun Liu Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
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40{330 1000. 3000. 5000. T000. 9000. 11000. 13000. 15000. 18000

Frequency (MHz)
Site : 03CHO1-KS
Condition :FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL

Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3464 -45.20 -13 -32.20 -52.51 -50.60 2.2 7.60 H Pass
5196 -55.79 -13 -42.79 -65.66 -62.57 3.12 9.90 H Pass
6928 -58.67 -13 -45.67 -66.96 -66.56 2.98 10.87 H Pass
8664 -52.49 -13 -39.49 -63.44 -61.98 2.97 12.46 H Pass
10395 -47.16 -13 -34.16 -62.00 -56.32 3.46 12.62 H Pass
12129 -38.08 -13 -25.08 -57.99 -46.18 4.5 12.60 H Pass
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Band : LTE Band 4 Temperature : 22~23°C
Test Mode : 1.4MHz QPSK RB Size 3 Offset 2  |Relative Humidity :  |40~41%

Test Engineer : [Jun Liu Polarization : Vertical

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

Level {dBm)

83 FCC PART2224 27
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'10030 1000. 3000. 5000. T000. 9000. 11000. 13000. 15000. 18000

Freguency (MHz)

Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL

Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3464 -41.63 -13 -28.63 -49.72 -47.03 2.2 7.6 \Y, Pass
5196 -58.01 -13 -45.01 -65.98 -64.79 3.12 9.9 \Y, Pass
6928 -56.61 -13 -43.61 -67.13 -64.50 2.98 10.87 \Y, Pass
8660 -54.54 -13 -41.54 -65.69 -64.03 297 12.46 \Y, Pass
10395 -50.69 -13 -37.69 -63.34 -59.85 3.46 12.62 \Y, Pass
12126 -35.24 -13 -22.24 -55.41 -43.34 4.5 12.6 V Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 352 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Temperature : 22~23°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity : [40~41%

Test Engineer : (Jun Liu Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

Level (dBm)

FCC PART22[24 27

1.7
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-75.0
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_10030 1000. 3000. 5000. T000. 9000. 11000. 13000. 15000. 18000

Frequency (MHz)
Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL

Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3462 -47.51 -13 -34.51 -54.22 -52.91 2.2 7.60 H Pass
5194 -57.32 -13 -44.32 -67.19 -64.10 3.12 9.90 H Pass
6924 -58.25 -13 -45.25 -66.54 -66.14 2.98 10.87 H Pass
8656 -54.81 -13 -41.81 -65.76 -64.30 2.97 12.46 H Pass
10389 -48.80 -13 -35.80 -63.64 -57.96 3.46 12.62 H Pass
12117 -41.55 -13 -28.55 -59.97 -49.65 4.5 12.60 H Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 353 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



SPORTON LAB. FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Temperature : 22~23°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity : |40~41%

Test Engineer : [Jun Liu Polarization : Vertical

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

Level (dBm)

83 FCC PART22 24 27
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'10630 1000. 3000. 5000. T000. 9000. 11000. 13000. 15000. 18000

Frequency (MHz)
Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL

Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3462 -41.91 -13 -28.91 -49.94 -47.31 2.2 7.6 \Y, Pass
5194 -56.27 -13 -43.27 -64.24 -63.05 3.12 9.9 \Y, Pass
6924 -56.97 -13 -43.97 -67.49 -64.86 2.98 10.87 \Y, Pass
8656 -54.92 -13 -41.92 -66.07 -64.41 297 12.46 \Y, Pass
10386 -49.60 -13 -36.60 -62.25 -58.76 3.46 12.62 \Y, Pass
12117 -42.30 -13 -29.30 -59.66 -50.40 4.5 12.6 V Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 354 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Temperature : 22~23°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  [40~41%

Test Engineer : (Jun Liu Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

0 Level (dBm)

FCC PART22[24 27

1.7
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-58.3

-66.7

-75.0

-83.3
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_10030 1000. 3000. 5000. T000. 9000. 11000. 13000. 15000. 18000

Frequency (MHz)

Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL

Frequency EIRP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3430 -48.34 -13 -35.34 -54.74 -563.74 2.2 7.60 H Pass
5145 -57.32 -13 -44.32 -67.19 -64.10 3.12 9.90 H Pass
6860 -58.45 -13 -45.45 -66.74 -66.34 2.98 10.87 H Pass
8575 -55.11 -13 -42.11 -66.06 -64.60 2.97 12.46 H Pass
10290 -47.32 -13 -34.32 -62.16 -56.48 3.46 12.62 H Pass
12005 -38.94 -13 -25.94 -58.63 -47.04 4.5 12.60 H Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 355 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



SPORTON LAB. FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Temperature : 22~23°C

Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  |40~41%

Test Engineer : [Jun Liu Polarization : Vertical

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

0 Level (dBm)

83 FCC PART2224 27
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'10030 1000. 3000. 5000. T000. 9000. 11000. 13000. 15000. 18000

Freguency (MHz)
Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL

Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3430 -43.21 -13 -30.21 -51.02 -48.61 2.2 7.6 \Y, Pass
5145 -57.89 -13 -44.89 -65.86 -64.67 3.12 9.9 \Y, Pass
6860 -55.01 -13 -42.01 -65.53 -62.90 2.98 10.87 \Y, Pass
8575 -52.95 -13 -39.95 -64.1 -62.44 297 12.46 \Y, Pass
10290 -49.40 -13 -36.40 -62.05 -58.56 3.46 12.62 \Y, Pass
12005 -35.69 -13 -22.69 -55.77 -43.79 4.5 12.6 V Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 356 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Temperature : 22~23°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |40~41%

Test Engineer : (Jun Liu Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

Level (dBm)
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_10030 1000. 3000. 5000. T000. 9000. 11000. 13000. 15000. 18000

Frequency (MHz)

Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL

Frequency EIRP Limit Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3456 -47.54 -13 -34.54 -54.24 -52.94 2.2 7.60 H Pass
5184 -54.08 -13 -41.08 -63.95 -60.86 3.12 9.90 H Pass
6910 -59.24 -13 -46.24 -67.53 -67.13 2.98 10.87 H Pass
8642 -53.18 -13 -40.18 -64.13 -62.67 2.97 12.46 H Pass
10368 -48.04 -13 -35.04 -62.88 -57.20 3.46 12.62 H Pass
12096 -44.46 -13 -31.46 -61.09 -52.56 4.5 12.60 H Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 357 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



SPORTON LAB. FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Temperature : 22~23°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |40~41%

Test Engineer : [Jun Liu Polarization : Vertical

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

Level (dBm)

43 FCC PART22 24 27
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'10{]30 1000. 3000. 5000. T000. 9000. 11000. 13000. 15000. 18000

Frequency (MHz)
Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL

Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3456 -40.70 -13 -27.70 -48.94 -46.10 2.2 7.6 \Y, Pass
5184 -55.36 -13 -42.36 -63.33 -62.14 3.12 9.9 \Y, Pass
6912 -55.07 -13 -42.07 -65.59 -62.96 2.98 10.87 \Y, Pass
8636 -54.05 -13 -41.05 -65.2 -63.54 297 12.46 \Y, Pass
10368 -51.25 -13 -38.25 -63.9 -60.41 3.46 12.62 \Y, Pass
12096 -45.29 -13 -32.29 -60.75 -53.39 4.5 12.6 V Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 358 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Temperature : 22~23°C
Test Mode : 15MHz QPSK RB Size 1 Offset 74 |Relative Humidity :  [40~41%

Test Engineer : (Jun Liu Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

Level (dBm)
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'10630 1000. 3000. 5000. T000. 9000. 11000. 13000. 15000. 13000

Frequency (MHz)
Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL

Frequency EIRP Limit Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3448 -48.46 -13 -35.46 -54.81 -53.86 2.2 7.60 H Pass
5172 -52.57 -13 -39.57 -63.55 -59.35 3.12 9.90 H Pass
6902 -57.37 -13 -44.37 -65.66 -65.26 2.98 10.87 H Pass
8622 -51.55 -13 -38.55 -62.50 -61.04 2.97 12.46 H Pass
10344 -49.42 -13 -36.42 -64.26 -58.58 3.46 12.62 H Pass
12069 -39.60 -13 -26.60 -58.76 -47.70 4.5 12.60 H Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 359 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



SPORTON LAB. FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Temperature : 22~23°C
Test Mode : 15MHz QPSK RB Size 1 Offset 74 |Relative Humidity :  [40~41%

Test Engineer : [Jun Liu Polarization : Vertical

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

Level (dBm)

23 FCC PART22 24 27
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'10630 1000. 3000. 5000. T000. 9000. 11000. 13000. 15000. 18000

Frequency (MHz)

Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL

Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3448 -41.17 -13 -28.17 -49.35 -46.57 2.2 7.6 \Y, Pass
5172 -57.28 -13 -44.28 -65.25 -64.06 3.12 9.9 \Y, Pass
6896 -56.27 -13 -43.27 -66.79 -64.16 2.98 10.87 \Y, Pass
8622 -52.44 -13 -39.44 -63.59 -61.93 297 12.46 \Y, Pass
10344 -50.83 -13 -37.83 -63.48 -59.99 3.46 12.62 \Y, Pass
12069 -38.85 -13 -25.85 -57.94 -46.95 4.5 12.6 V Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 360 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Temperature : 22~23°C
Test Mode : 20MHz QPSK RB Size 1 Offset 49 |Relative Humidity :  |40~41%

Test Engineer : (Jun Liu Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
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40{330 1000. 3000. 5000. T000. 9000. 11000. 13000. 15000. 18000

Freguency (MHz)
Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL

Frequency EIRP Limit Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3464 -47.85 -13 -34.85 -54.43 -53.25 2.2 7.60 H Pass
5196 -56.86 -13 -43.86 -66.73 -63.64 3.12 9.90 H Pass
6930 -57.51 -13 -44 .51 -65.80 -65.40 2.98 10.87 H Pass
8662 -53.41 -13 -40.41 -64.36 -62.90 2.97 12.46 H Pass
10395 -47.59 -13 -34.59 -62.43 -56.75 3.46 12.62 H Pass
12126 -40.83 -13 -27.83 -59.49 -48.93 4.5 12.60 H Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 361 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



SPORTON LAB. FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 4 Temperature : 22~23°C
Test Mode : 20MHz QPSK RB Size 1 Offset 49 |Relative Humidity :  [40~41%

Test Engineer : [Jun Liu Polarization : Vertical

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

Level (dBm)
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'10630 1000. 3000. 5000. T000. 9000. 11000. 13000. 15000. 18000

Frequency (MHz)

Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL

Frequency EIRP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
3464 -42.00 -13 -29.00 -50.01 -47.40 2.2 7.6 \Y, Pass
5196 -58.56 -13 -45.56 -66.53 -65.34 3.12 9.9 \Y, Pass
6930 -55.09 -13 -42.09 -65.61 -62.98 2.98 10.87 \Y, Pass
8662 -53.71 -13 -40.71 -64.86 -63.20 297 12.46 \Y, Pass
10395 -50.38 -13 -37.38 -63.03 -59.54 3.46 12.62 \Y, Pass
12126 -38.73 -13 -25.73 -57.84 -46.83 4.5 12.6 V Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 362 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 5 Temperature : 22~23°C
Test Mode : 1.4MHz QPSK RB Size 3 Offset 0  [Relative Humidity :  |40~41%
Test Engineer : (Jun Liu Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ULeveI (dBm)
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10030 1000. 2000. 3000, 4000. 5000. 6000. 7000. 2000. 9000
Freguency (MHz)
Site : 03CHO1-KS

Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL

Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)

1648 -65.38 -13 -52.38 -58.56 -66.03 0.57 3.37 H Pass

2474 -44.78 -13 -31.78 -48.36 -47.01 0.78 5.16 H Pass

3296 -65.72 -13 -52.72 -65.35 -69.36 0.87 6.66 H Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 363 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



SPORTON LAB. FCC RF Test Report

Report No. : FG3D2003B

Band : LTE Band 5 Temperature : 22~23°C
Test Mode : 1.4MHz QPSK RB Size 3 Offset 0  |Relative Humidity :  |40~41%
Test Engineer : [Jun Liu Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
OLeveI (dBm})
23 FCC PART22 24 27
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10034 1000. 2000. 3000. 4000. 5000, 6000. 7000. 3000. 9000
Frequency (MHz)
Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL
Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1650 -61.00 -13 -48.00 -60.08 -61.65 0.57 3.37 \% Pass
2474 -36.25 -13 -23.25 -45.72 -38.48 0.78 5.16 \% Pass
3296 -64.01 -13 -51.01 -65.07 -67.65 0.87 6.66 \Y% Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 364 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 5 Temperature : 22~23°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |40~41%
Test Engineer : (Jun Liu Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ULeveI {dBm)
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10030 1000. 2000. 3000, 4000. 5000. 6000. 7000. 2000. 9000
Frequency (MHz)
Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1648 -67.81 -13 -54.81 -59.49 -68.46 0.57 3.37 H Pass
2474 -45.78 -13 -32.78 -49.20 -48.01 0.78 5.16 H Pass
3298 -66.27 -13 -53.27 -65.90 -69.91 0.87 6.66 H Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 365 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



SPORTON LAB. FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 5 Temperature : 22~23°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |40~41%
Test Engineer : [Jun Liu Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm)
83 FCC PART22 24 27
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10055 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Frequency {MHz)
Site : 03CHO1-KS

Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL

Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)

1648 -66.73 -13 -53.73 -62.93 -67.38 0.57 3.37 \Y, Pass

2474 -33.87 -13 -20.87 -43.54 -36.10 0.78 5.16 \Y, Pass

3298 -63.42 -13 -50.42 -64.48 -67.06 0.87 6.66 V Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 366 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 5 Temperature : 22~23°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |40~41%
Test Engineer : (Jun Liu Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ﬂLeveI {dBm)
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10030 1000. 2000. 3000, 4000. 5000. 5000. 7000. 3000. 9000
Frequency (MHz)
Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1648 -70.86 -13 -57.86 -61.98 -71.51 0.57 3.37 H Pass
2474 -47.04 -13 -34.04 -50.29 -49.27 0.78 5.16 H Pass
3298 -66.37 -13 -53.37 -66.00 -70.01 0.87 6.66 H Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 367 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



SPORTON LAB. FCC RF Test Report

Report No. : FG3D2003B

Band :

LTE Band 5

Temperature : 22~23°C

Test Mode :

5MHz QPSK RB Size 1 Offset 0

Relative Humidity :  |40~41%

Test Engineer :

Jun Liu

Polarization : Vertical

Remark :

Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
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1000. 2000.

: 03CHO1-KS

3000.

4000.

5000.

Frequency (MHz)

: FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL

6000. T000. 8000. 9000

Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1648 -67.93 -13 -54.93 -64.13 -68.58 0.57 3.37 \Y, Pass
2474 -35.31 -13 -22.31 -44.85 -37.54 0.78 5.16 \Y, Pass
3298 -64.76 -13 -51.76 -65.82 -68.40 0.87 6.66 V Pass
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 5 Temperature : 22~23°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |40~41%
Test Engineer : (Jun Liu Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ULe!.reI (dBm)
43 FCC PART22 24 27
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1005, 1000. 2000. 3000. 4000, 5000. 5000, 7000, 2000. 9000
Freguency (MHz)
Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1664 -73.60 -13 -60.60 -64.72 -74.25 0.57 3.37 H Pass
2498 -44.85 -13 -31.85 -48.42 -47.08 0.78 5.16 H Pass
3328 -64.27 -13 -51.27 -63.90 -67.91 0.87 6.66 H Pass
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SPORTON LAB. FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 5 Temperature : 22~23°C
Test Mode : 10MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |40~41%
Test Engineer : [Jun Liu Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm)
83 FCC PART22 24 27
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10055 1000. 2000. 3000. 4000. 5000. 6000. 7000. 8000. 9000
Frequency {MHz)
Site : 03CHO1-KS

Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL

Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)

1665 -68.43 -13 -55.43 -64.63 -69.08 0.57 3.37 \Y, Pass

2498 -34.85 -13 -21.85 -44 .42 -37.08 0.78 5.16 \Y, Pass

3330 -65.36 -13 -52.36 -66.42 -69.00 0.87 6.66 V Pass
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 12 Temperature : 22~23°C
Test Mode : 1.4MHz QPSK RB Size 3 Offset 0  [Relative Humidity :  |40~41%
Test Engineer : (Jun Liu Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ULe\reI {(dBm}
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10035 1000. 2000. 3000. 4000. 5000, 6000. 7000. 2000. 9000

Frequency (MHz)
Site : 03CHD1-KS

Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL

Frequency ERP Limit Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)

1430 -73.50 -13 -60.50 -64.62 -74.15 0.57 3.37 H Pass

2146 -37.38 -13 -24.38 -41.99 -39.61 0.78 5.16 H Pass

2860 -66.79 -13 -53.79 -66.42 -70.43 0.87 6.66 H Pass
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SPORTON LAB. FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 12 Temperature : 22~23°C
Test Mode : 1.4MHz QPSK RB Size 3 Offset 0  |Relative Humidity :  |40~41%
Test Engineer : [Jun Liu Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
pLevel (dBm)
83 FCC PART22 24 27
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Frequency (MHz)
Site : 03CHO1-KS

Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL

Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1430 -67.72 -13 -54.72 -63.92 -68.37 0.57 3.37 \Y, Pass
2146 -42.54 -13 -29.54 -51.25 -44.77 0.78 5.16 \Y, Pass
2860 -64.93 -13 -51.93 -65.99 -68.57 0.87 6.66 V Pass
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 12 Temperature : 22~23°C
Test Mode : 3MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |40~41%
Test Engineer : (Jun Liu Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ﬂLeveI {dBm)
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10030 1000. 2000. 3000, 4000. 5000. 5000. 7000. 3000. 9000
Frequency (MHz)
Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1412 -73.72 -13 -60.72 -64.84 -74.37 0.57 3.37 H Pass
2120 -40.22 -13 -27.22 -44.56 -42.45 0.78 5.16 H Pass
2826 -67.73 -13 -54.73 -67.36 -71.37 0.87 6.66 H Pass
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SPORTON LAB. FCC RF Test Report

Report No. : FG3D2003B

Band :

LTE Band 12

Temperature : 22~23°C

Test Mode :

3MHz QPSK RB Size 1 Offset 0

Relative Humidity :  |40~41%

Test Engineer :

Jun Liu

Polarization : Vertical

Remark :

Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
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Condition
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: 03CHO1-KS

3000.

4000.

5000.

Frequency (MHz)

: FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL

6000. T000. 8000. 9000

Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)

1413 -69.49 -13 -56.49 -65.69 -70.14 0.57 3.37 \Y, Pass

2120 -44 .46 -13 -31.46 -52.88 -46.69 0.78 5.16 \Y, Pass

2826 -66.92 -13 -53.92 -67.98 -70.56 0.87 6.66 V Pass
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 12 Temperature : 22~23°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  |40~41%
Test Engineer : (Jun Liu Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ULeveI {dBm)
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Freguency (MHz)
Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1420 -75.52 -13 -62.52 -66.64 -76.17 0.57 3.37 H Pass
2130 -37.18 -13 -24.18 -41.81 -39.41 0.78 5.16 H Pass
2840 -66.45 -13 -53.45 -66.08 -70.09 0.87 6.66 H Pass
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SPORTON LAB. FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 12 Temperature : 22~23°C
Test Mode : 5MHz QPSK RB Size 1 Offset 24 Relative Humidity :  |40~41%
Test Engineer : [Jun Liu Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ULeveI {(dBm})
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Frequency (MHz)
Site : 03CHO1-KS

Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL

Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1420 -70.70 -13 -57.70 -66.90 -71.35 0.57 3.37 \Y, Pass
2130 -44.56 -13 -31.56 -52.97 -46.79 0.78 5.16 \Y, Pass
2840 -64.70 -13 -51.70 -65.76 -68.34 0.87 6.66 V Pass
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 12 Temperature : 22~23°C
Test Mode : 10MHz QPSK RB Size 1 Offset 24 |[Relative Humidity :  |40~41%
Test Engineer : (Jun Liu Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm)
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Frequency {MHz)
Site : 03CHO1-KS

Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL

Frequency ERP Limit Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)

1416 -75.49 -13 -62.49 -66.61 -76.14 0.57 3.37 H Pass

2124 -34.75 -13 -21.75 -39.52 -36.98 0.78 5.16 H Pass

2832 -66.52 -13 -53.52 -66.15 -70.16 0.87 6.66 H Pass
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SPORTON LAB. FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 12 Temperature : 22~23°C
Test Mode : 10MHz QPSK RB Size 1 Offset 24 |Relative Humidity :  |40~41%
Test Engineer : [Jun Liu Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm)
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Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL

Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1416 -70.16 -13 -57.16 -66.36 -70.81 0.57 3.37 \Y, Pass
2122 -39.01 -13 -26.01 -48.21 -41.24 0.78 5.16 \Y, Pass
2832 -66.45 -13 -53.45 -67.51 -70.09 0.87 6.66 V Pass
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 378 of 401
TEL : 86-0512-5790-0158 Report Issued Date : Mar. 04, 2014
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : SRQ-ZTEN9835



seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 17 Temperature : 22~23°C

Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |40~41%

Test Engineer : (Jun Liu Polarization : Horizontal

Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.

0 Level (dBm)
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10055 1000. 2000. 3000. 4000. 5000. 5000. 7000. 2000. 9000

Freguency (MHz)

Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL

Frequency ERP Limit Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)

1422 -74.70 -13 -61.70 -65.82 -75.35 0.57 3.37 H Pass

2134 -41.37 -13 -28.37 -45.59 -43.60 0.78 5.16 H Pass

2844 -68.24 -13 -55.24 -67.87 -71.88 0.87 6.66 H Pass
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SPORTON LAB. FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 17 Temperature : 22~23°C
Test Mode : 5MHz QPSK RB Size 1 Offset 0 Relative Humidity :  |40~41%
Test Engineer : [Jun Liu Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm)
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Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL

Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)

1422 -68.82 -13 -55.82 -65.02 -69.47 0.57 3.37 \Y, Pass

2134 -49.97 -13 -36.97 -56.82 -52.20 0.78 5.16 \Y, Pass

2844 -66.03 -13 -53.03 -67.09 -69.67 0.87 6.66 V Pass
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 17 Temperature : 22~23°C
Test Mode : 10MHz QPSK RB Size 1 Offset 24 |[Relative Humidity :  |40~41%
Test Engineer : (Jun Liu Polarization : Horizontal
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
ULeveI {dBm)
83 FCC PART22 24 27
6.7
-25.0
33.3
A7
50.0 2
58.3
66.7 3
75.0 1
£3.3
917
1005, 1000. 2000. 3000. 4000 5000. 5000. 7000. 8000. 9000
Frequency (MHz)
Site : 03CHO1-KS
Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 HORIZONTAL
Frequency ERP Limit Over SPA S.G. TX Cable TX Antenna Polarization Result
Limit Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (HIV)
1420 -75.53 -13 -62.53 -66.65 -76.18 0.57 3.37 H Pass
2130 -50.01 -13 -37.01 -52.85 -52.24 0.78 5.16 H Pass
2840 -67.64 -13 -54.64 -67.27 -71.28 0.87 6.66 H Pass
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SPORTON LAB. FCC RF Test Report Report No. : FG3D2003B

Band : LTE Band 17 Temperature : 22~23°C
Test Mode : 10MHz QPSK RB Size 1 Offset 24 |Relative Humidity :  |40~41%
Test Engineer : [Jun Liu Polarization : Vertical
Remark : Spurious emissions within 30-10th harmonic were found more than 20dB below limit line.
oLevel (dBm)
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Frequency {MHz)
Site : 03CHO1-KS

Condition : FCC PART22 24 27 HF_EIRP_FACTOR130726 VERTICAL

Frequency ERP Limit  Over SPA S.G. TX Cable TXAntenna Polarization Result
Limit  Reading Power loss Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBi) (H/V)
1420 -70.68 -13 -57.68 -66.88 -71.33 0.57 3.37 \Y, Pass
2130 -51.56 -13 -38.56 -57.89 -53.79 0.78 5.16 \Y, Pass
2840 -66.86 -13 -53.86 -67.92 -70.50 0.87 6.66 V Pass
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

3.8 Frequency Stability Measurement

3.8.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £0.00025% (£2.5ppm) of

the center frequency.

3.8.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.8.3 Test Procedures for Temperature Variation

1.  The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.8.4 Test Procedures for Voltage Variation

1. The EUT was placed in a temperature chamber at 25t5° C and connected with the base
station.

2.  The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3.  The variation in frequency was measured for the worst case.
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seonron as.  FCC RF Test Report Report No. : FG3D2003B

3.8.5 Test Setup

System Simulator

Thermal Chamber
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SPORTON LAB. FCC RF Test Report Report No. : FG3D2003B

3.8.6 Test Result of Temperature Variation (FCC)

Band : LTE Band 2 (QPSK) Limit (ppm) : 2.5
BW 1.4MHz BW 3MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 4.2 +0.002 5.2 +0.003
-20 1.8 +0.001 6.8 +0.004
-10 -8.7 -0.005 7.8 +0.004
0 6.5 +0.003 9.5 +0.005
10 7.4 +0.004 6.5 +0.003 PASS
20 5.1 +0.003 3.2 +0.002
30 2.3 +0.001 1.5 +0.001
40 6.6 +0.004 3.5 +0.002
50 5.8 +0.003 8.5 +0.005
Band : LTE Band 2 (QPSK) Limit (ppm) : 2.5
BW 5MHz BW 10MHz
Temperature (°C) | freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 5.6 +0.003 5.6 +0.003
-20 6.2 +0.003 -6.5 -0.003
-10 3.5 +0.002 -8.7 -0.005
0 54 +0.003 -6.9 -0.004
10 5.8 +0.003 -6.8 -0.004 PASS
20 -9.8 -0.005 4.2 +0.002
30 -6.5 -0.003 1.8 +0.001
40 9.5 +0.005 5.6 +0.003
50 8.5 +0.005 -9.8 -0.005
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Band : LTE Band 2 (QPSK) Limit (ppm) : 2.5
BW 15MHz BW 20MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 -8.5 -0.005 -8.5 -0.005
-20 -6.5 -0.003 6.6 +0.004
-10 5.8 +0.003 -6.9 -0.004
0 -11.5 -0.006 -6.8 -0.004
10 -3.5 -0.002 4.2 +0.002 PASS
20 -6.7 -0.004 1.8 +0.001
30 -6.5 -0.003 -8.7 -0.005
40 9.8 +0.005 6.5 +0.003
50 6.5 +0.003 -9.8 -0.005
Band : LTE Band 2 (16QAM) Limit (ppm) : 25
BW 1.4MHz BW 3MHz
Temperature (°C) | freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 -9.5 -0.005 5.6 +0.003
-20 -6.9 -0.004 3.6 +0.002
-10 -6.7 -0.004 8.7 +0.005
0 3.3 +0.002 -5.0 -0.003
10 -6.8 -0.004 6.9 +0.004 PASS
20 -8.5 -0.005 -8.7 -0.005
30 -8.1 -0.004 -5.4 -0.003
40 -11.2 -0.006 -6.5 -0.003
50 -8.0 -0.004 -6.9 -0.004
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Band : LTE Band 2 (16QAM) Limit (ppm) : 2.5
BW 5MHz BW 10MHz
Temperature (°C) | preq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 145 -0.008 8.7 -0.005
-20 6.9 -0.004 9.8 -0.005
-10 5.4 -0.003 5.4 -0.003
0 3.2 -0.002 1.2 -0.001
10 6.5 -0.003 35 -0.002 PASS
20 45 -0.002 8.7 -0.005
30 -6.9 -0.004 -6.8 -0.004
40 -4.6 -0.002 -7.5 -0.004
50 =71 -0.004 -6.4 -0.003
Band : LTE Band 2 (16QAM) Limit (ppm) : 25
BW 15MHz BW 20MHz
Temperature (°C) | freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 3.6 +0.002 6.0 +0.003
-20 5.8 +0.003 -1.2 -0.001
-10 -11.5 -0.006 -3.5 -0.002
0 -3.5 -0.002 -8.7 -0.005
10 -6.7 -0.004 -3.1 -0.002 PASS
20 -8.1 -0.004 4.9 +0.003
30 -8.2 -0.004 8.0 +0.004
40 7.5 +0.004 8.0 +0.004
50 -5.7 -0.003 11.0 +0.006
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Band : LTE Band 4 (QPSK) Limit (ppm) : 2.5
BW 1.4MHz BW 3MHz
Temperature (°C) | preq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 8.9 -0.005 5.1 -0.003
-20 8.8 +0.005 -2.3 -0.001
-10 9.4 +0.005 -3.6 -0.002
0 -3.6 -0.002 -8.5 -0.005
10 -5.7 -0.003 -7.5 -0.004 PASS
20 -6.8 -0.004 -6.9 -0.004
30 -7.8 -0.005 -3.3 -0.002
40 -5.1 -0.003 -2.3 -0.001
50 6.8 +0.004 -6.5 -0.004
Band : LTE Band 4 (QPSK) Limit (ppm) : 2.5
BW 5MHz BW 10MHz
Temperature (°C) | freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 8.1 -0.005 7.1 -0.004
-20 36 -0.002 9.8 -0.006
10 8.5 -0.005 6.9 -0.004
0 75 -0.004 5.3 -0.003
10 6.9 -0.004 2.9 -0.002 PASS
20 8.3 +0.005 8.7 -0.005
30 3.6 +0.002 -4.5 -0.003
40 4.0 +0.002 -5.6 -0.003
50 -5.9 -0.003 -8.0 -0.005
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Band : LTE Band 4 (QPSK) Limit (ppm) : 2.5
BW 15MHz BW 20MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 5.8 +0.003 5.6 +0.003
-20 -9.8 -0.006 -3.5 -0.002
-10 -6.5 -0.004 4.5 +0.003
0 -6.5 -0.004 -8.5 -0.005
10 4.5 +0.003 -6.3 -0.004 PASS
20 -9.8 -0.006 -3.2 -0.002
30 6.6 +0.004 1.8 +0.001
40 4.5 +0.003 7.5 +0.004
50 -8.4 -0.005 4.5 +0.003
Band : LTE Band 4 (16QAM) Limit (ppm) : 25
BW 1.4MHz BW 3MHz
Temperature (°C) | freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 -5.6 -0.003 12.2 +0.007
-20 -9.8 -0.006 -8.5 -0.005
-10 -4.5 -0.003 9.1 +0.005
0 -5.5 -0.003 10.8 +0.006
10 -3.5 -0.002 -5.6 -0.003 PASS
20 4.5 +0.003 2.3 +0.001
30 -8.5 -0.005 -7.4 -0.004
40 -6.3 -0.004 -1.8 -0.001
50 3.6 +0.002 -5.4 -0.003
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Band : LTE Band 4 (16QAM) Limit (ppm) : 2.5
BW 5MHz BW 10MHz
Temperature (°C) | preq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 5.7 +0.003 -5.7 -0.003
-20 6.2 +0.004 -6.8 -0.004
-10 1.5 +0.001 -7.8 -0.005
0 4.5 +0.003 -5.1 -0.003
10 8.2 +0.005 -5.4 -0.003 PASS
20 6.9 +0.004 -9.8 -0.006
30 -8.2 -0.005 -5.7 -0.003
40 -5.7 -0.003 -6.8 -0.004
50 -8.5 -0.005 -9.5 -0.005
Band : LTE Band 4 (16QAM) Limit (ppm) : 25
BW 15MHz BW 20MHz
Temperature (°C) | freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 5.8 +0.003 -9.8 -0.006
-20 -9.8 -0.006 -5.7 -0.003
-10 6.8 +0.004 -6.8 -0.004
0 55 +0.003 -9.5 -0.005
10 -6.5 -0.004 -3.5 -0.002 PASS
20 -7.8 -0.005 -4.7 -0.003
30 -9.0 -0.005 5.9 +0.003
40 5.0 +0.003 -8.5 -0.005
50 6.3 +0.004 -6.8 -0.004
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Band : LTE Band 5 (QPSK) Limit (ppm) : 2.5
BW 1.4MHz BW 3MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 55 +0.007 -7.0 -0.008
-20 -7.3 -0.009 -3.5 -0.004
-10 -6.5 -0.008 -6.9 -0.008
0 9.8 +0.012 -8.7 -0.010
10 -8.7 -0.010 -9.8 -0.012 PASS
20 -9.5 -0.011 11.2 +0.013
30 6.5 +0.008 5.6 +0.007
40 4.8 +0.006 6.8 +0.008
50 -6.2 -0.007 7.5 +0.009
Band : LTE Band 5 (QPSK) Limit (ppm) : 2.5
BW 5MHz BW 10MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 5.5 +0.007 -8.7 -0.010
-20 6.5 +0.008 -6.5 -0.008
-10 7.8 +0.009 -7.8 -0.009
0 -8.5 -0.010 -3.8 -0.005
10 -10.2 -0.012 -5.7 -0.007 PASS
20 2.8 +0.003 10.2 +0.012
30 2.0 +0.002 5.8 +0.007
40 -1.6 -0.002 7.6 +0.009
50 -3.3 -0.004 -3.5 -0.004
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Band : LTE Band 5 (16QAM) Limit (ppm) : 2.5
BW 1.4MHz BW 3MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 5.6 +0.007 -4.8 -0.006
-20 -9.8 -0.012 -9.1 -0.011
-10 -5.6 -0.007 -5.6 -0.007
0 -71 -0.008 -3.2 -0.004
10 2.3 +0.003 -7.5 -0.009 PASS
20 6.6 +0.008 -2.8 -0.003
30 -8.0 -0.010 -9.1 -0.011
40 -7.5 -0.009 -7.5 -0.009
50 -6.9 -0.008 -3.2 -0.004
Band : LTE Band 5 (16QAM) Limit (ppm) : 2.5
BW 5MHz BW 10MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 -5.2 -0.006 10.3 +0.012
-20 -2.6 -0.003 -3.2 -0.004
-10 -7.5 -0.009 -6.5 -0.008
0 -5.6 -0.007 -8.1 -0.010
10 -7.8 -0.009 7.5 +0.009 PASS
20 -11.5 -0.014 -11.0 -0.013
30 -3.5 -0.004 -9.5 -0.011
40 -7.5 -0.009 6.8 +0.008
50 -8.0 -0.010 -8.7 -0.010
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Band : LTE Band 12 (QPSK) Limit (ppm) : 2.5
BW 1.4MHz BW 3MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 6.4 +0.009 4.3 +0.006
-20 -9.5 -0.013 8.3 +0.012
-10 -7.1 -0.010 -10.3 -0.015
0 8.3 +0.012 -71 -0.010
10 -9.5 -0.013 -7.5 -0.011 PASS
20 -5.1 -0.007 -8.3 -0.012
30 -10.3 -0.015 -5.4 -0.008
40 -71 -0.010 -7.5 -0.011
50 -11.0 -0.016 6.4 +0.009
Band : LTE Band 12 (QPSK) Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 7.8 +0.011 -12.3 -0.017
-20 3.4 +0.005 -5.4 -0.008
-10 8.3 +0.012 -12.3 -0.017
0 8.3 +0.012 -10.3 -0.015
10 -10.3 -0.015 8.3 +0.012 PASS
20 -71 -0.010 -10.3 -0.015
30 -7.5 -0.011 -71 -0.010
40 -9.1 -0.013 -8.3 -0.012
50 -11.0 -0.016 6.4 +0.009
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Band : LTE Band 12 (16QAM) Limit (ppm) : 2.5
BW 1.4MHz BW 3MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 6.5 +0.009 5.9 +0.008
-20 9.7 +0.014 6.5 +0.009
-10 5.6 +0.008 3.6 +0.005
0 6.5 +0.009 71 +0.010
10 -5.4 -0.008 6.4 +0.009 PASS
20 -8.7 -0.012 -5.5 -0.008
30 -7.2 -0.010 -5.4 -0.008
40 -6.4 -0.009 -6.3 -0.009
50 5.3 +0.007 3.6 +0.005
Band : LTE Band 12 (16QAM) Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | Freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 -5.4 -0.008 9.7 +0.014
-20 -12.3 -0.017 7.8 +0.011
-10 -7.5 -0.011 3.4 +0.005
0 5.2 +0.007 -9.5 -0.013
10 -71 -0.010 -7.5 -0.011 PASS
20 8.3 +0.012 -6.4 -0.009
30 8.6 +0.012 -7.5 -0.011
40 -9.1 -0.013 -8.0 -0.011
50 -5.5 -0.008 -6.8 -0.010
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Band : LTE Band 17 (QPSK) Limit (ppm) : 2.5
BW 5MHz BW 10MHz
Temperature (°C) | preq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (Ppm) (Hz) (ppm)
-30 -71 -0.010 7.5 +0.011
-20 -5.4 -0.008 -6.9 -0.010
-10 -6.2 -0.009 -5.4 -0.008
0 -11.2 -0.016 -8.7 -0.012
10 -3.8 -0.005 -4.2 -0.006 PASS
20 -7.9 -0.011 -6.5 -0.009
30 -6.5 -0.009 -8.1 -0.011
40 -10.5 -0.015 -7.6 -0.011
50 -9.8 -0.014 -6.5 -0.009
Band : LTE Band 17 (16QAM) Limit (ppm) : 25
BW 5MHz BW 10MHz
Temperature (°C) | freq. Dev. | Deviation | Freq. Dev. | Deviation Result
(Hz) (ppm) (Hz) (ppm)
-30 57 +0.008 7.4 -0.010
-20 8.6 +0.012 6.8 -0.010
10 3.6 +0.005 45 -0.006
0 8.7 -0.012 6.5 -0.009
10 -6.5 -0.009 6.2 +0.009 PASS
20 -71 -0.010 -7.5 -0.011
30 -2.3 -0.003 -9.8 -0.014
40 -5.6 -0.008 -71 -0.010
50 -9.8 -0.014 -5.4 -0.008
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3.8.7 Test Result of Voltage Variation (FCC)

. Voltage Freq. Dev. Deviation Limit
Band Bandwidth (Voltg) (qHz) (ppm) (ppm) Result
3.8 6.5 +0.003
1.4M 3.5 7.4 +0.004
4.35 5.1 +0.003
3.8 3.6 +0.002
3M 3.5 5.8 +0.003
4.35 4.7 +0.003
3.8 1.9 +0.001
5M 3.5 -8.8 -0.005
LTE Band 2 4.35 -7.5 -0.004
(QPSK) 3.8 6.8 w008 | 20 | A8
10M 3.5 -6.3 -0.003
4.35 -3.8 -0.002
3.8 -9.6 -0.005
15M 3.5 -3.6 -0.002
4.35 -6.4 -0.003
3.8 -6.9 -0.004
20M 3.5 -8.5 -0.005
4.35 7.4 +0.004
3.8 5.6 +0.003
1.4M 3.5 8.7 +0.005
4.35 -5.5 -0.003
3.8 -5.7 -0.003
3M 3.5 -6.8 -0.004
4.35 -7.8 -0.005
3.8 -5.1 -0.003
5M 3.5 -2.3 -0.001
LTE Band 4 4.35 -3.6 -0.002
(QPSK) 3.8 -8.5 -0.005 25 PASS
10M 3.5 11.2 +0.006
4.35 3.6 +0.002
3.8 8.7 +0.005
15M 3.5 -10.5 -0.006
4.35 -11.8 -0.007
3.8 1.8 +0.001
20M 3.5 7.5 +0.004
4.35 4.5 +0.003
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Band Bandwidth Vel JiEtbees Deviation Ll Result
(Volt) (Hz) (ppm) (Pppm)
3.8 -8.5 -0.010
1.4M 3.5 -71 -0.008
4.35 -3.2 -0.004
3.8 -6.5 -0.008
3M 3.5 -6.9 -0.008
LTE Band 5 4.35 -7.1 -0.008
(QPSK) 3.8 -3.2 -0.004 25 PASS
5M 3.5 4.7 +0.006
4.35 8.3 +0.010
3.8 2.1 +0.003
10M 3.5 3.2 +0.004
4.35 1.5 +0.002
3.8 -10.3 -0.015
1.4M 3.5 -11.1 -0.016
4.35 8.3 +0.012
3.8 -10.3 -0.015
3M 3.5 7.1 +0.010
LTE Band 12 4.35 9.8 +0.014
(QPSK) 3.8 -5.1 -0.007 25 PASS
5M 3.5 -10.3 -0.015
4.35 -8.3 -0.012
3.8 4.3 +0.006
10M 3.5 6.9 +0.010
4.35 7.6 +0.011
3.8 5.7 +0.008
5M 3.5 -8.5 -0.012
LTE Band 17 4.35 6.5 +0.009 25 PASS
(QPSK) 3.8 -1.2 -0.002
10M 3.5 3.2 +0.005
4.35 6.5 +0.009
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. Voltage Freq. Dev. Deviation Limit
Band Bandwidth (Voltg) (qHz) (ppm) (ppm) Result
3.8 -6.5 -0.004
1.4M 3.5 -8.7 -0.005
4.35 -6.9 -0.004
3.8 -8.5 -0.005
3M 3.5 7.4 +0.004
4.35 5.1 +0.003
3.8 3.6 +0.002
5M 3.5 5.8 +0.003
LTE Band 2 4.35 -11.5 -0.006
(16QAM) 3.8 -8.5 -0.005 25 PASS
10M 3.5 2.2 +0.001
4.35 6.5 +0.004
3.8 4.5 +0.003
15M 3.5 -8.5 -0.005
4.35 -6.5 -0.004
3.8 5.8 +0.003
20M 3.5 -11.5 -0.006
4.35 4.2 +0.002
3.8 -8.5 -0.005
1.4M 3.5 -6.5 -0.004
4.35 -7.8 -0.005
3.8 -9.8 -0.006
3M 3.5 -8.9 -0.005
4.35 8.8 +0.005
3.8 9.4 +0.005
5M 3.5 -3.6 -0.002
LTE Band 4 4.35 11.2 +0.006
(16QAM) 3.8 10.3 +0.006 25 PASS
10M 3.5 9.5 +0.005
4.35 -8.7 -0.005
3.8 -5.6 -0.003
15M 3.5 -6.8 -0.004
4.35 -9.5 -0.005
3.8 -3.5 -0.002
20M 3.5 -4.7 -0.003
4.35 -5.2 -0.003
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Band Bandwidth veliEgs Freq. Dev. Deviation i Result
(Volt) (Hz) (ppm) (ppm)

3.8 -85 -0.010

1.4M 35 6.9 -0.008

4.35 5.7 -0.007

3.8 -5.8 -0.007

3M 35 -8.2 -0.010

LTE Band 5 4.35 6.5 -0.008
(16QAM) 3.8 -8.5 -0.010 25 PASS

5M 35 74 -0.009

4.35 9.8 -0.012

3.8 1.2 +0.013

10M 35 3.5 +0.004

435 6.6 +0.008

3.8 6.9 +0.010

1.4M 35 7.6 +0.011

4.35 3.4 +0.005

3.8 43 +0.006

3M 35 95 -0.013

LTE Band 12 4.35 71 -0.010
(16QAM) 3.8 97 +0.014 25 | PASS

5M 35 7.8 +0.011

435 3.4 +0.005

3.8 43 +0.006

10M 3.5 7.8 +0.011

4.35 3.4 +0.005

3.8 -8.7 -0.012

5M 35 -8.5 -0.012
LTE Band 17 4.35 6.1 -0.009 . PASS

(16QAM) 3.8 2.3 -0.003

10M 35 6.7 -0.009

4.35 -8.1 -0.011

Remark:

1. Normal Voltage = 3.8V.
2. The manufacturer declared that the EUT could work properly between voltage 3.5V ~ 4.35V.
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4 List of Measuring Equipment

. . Calibration
Instrument | Manufacturer [ Model No. | Serial No. | Characteristics Date Test Date Due Date Remark
Spectrum 9kHz~40GHz; Jan. 08, 2014~ Conducted
R&S FSP40 100319 Dec. 28, 2013 Dec. 27, 2014
Analyzer Max 30dBm Jan. 26, 2014 (THO1-KS)
Spectrum 9kHz~30GHz; Max Jan. 08, 2014~ Conducted
R&S FSV30 100845 . Dec. 04, 2013 Dec. 03, 2014
Analyzer input Power Jan. 26, 2014 (THO1-KS)
Pulse Power 30MHz~40GHz Jan. 08, 2014~ Conducted
Anrit: MA2411B 0917070 Feb. 28, 2013 Feb. 27, 2014
Sensor nritsu (-20~+20dBm) | © Jan. 26,2014 | © (THO1-KS)
. . Jan. 08, 2014~ Conducted
Power Meter Anritsu ML2495A 1005002 | 50MHz Bandwidth | Feb. 28, 2013 Feb. 27, 2014
Jan. 26, 2014 (THO1-KS)
Thermal TenBilion | TTC-B3S |TBN-960502|  (40~+150) |Dec. 10,2013 | “2" 032014~ | o g pp1q | CONAuCted
Chamber Jan. 26, 2014 (THO1-KS)
EMI Test ~ Radiation
_ R&S ESCI 100534 OKHz~3GHz | Nov. 05,2013 | Jan- 16,2014~} ., 04 2014
Receiver Jan. 28, 2014 (03CHO01-KS)
Spectrum Jan. 16, 2014~ Radiation
R&S FSP30 101399 9kHz~30GHz May 23, 2013 May 22, 2014
Analyzer Jan. 28, 2014 (03CHO01-KS)
~ Radiation
Bilog Antenna| SCHAFFNER | CBL6112D | 23182 | 25MHz~2GHz | Dec. 06,2013 | Y3 16.2014~ 1 o o5 2014 2t
Jan. 28, 2014 (03CHO01-KS)
Double Ridge|  £100 3117 00075959 | 1GHz~18GHz | Dec. 06, 2013 | Jan- 16,2014~ | . 45 94| Radiation
Horn Antenna Jan. 28, 2014 (03CHO01-KS)
SHF-EHF BBHA17024 Jan. 16, 2014~ Radiation
Schwarzbeck | BBHA 9170 15GHz~40GHz | Nov. 22, 2013 Nov. 21, 2014
Horn 9 Jan. 28, 2014 (03CHO01-KS)
Active H ~ Radiati
civerom 1 m-power | AHA-118 | 701030 | 1GHz~18GHz |Nov. 18,2013 | Y3 16,2014~ |\ | 17 2gq4 | RAGIANON
Antenna Jan. 28, 2014 (03CHO01-KS)
" Jan. 16, 2014~ Radiation
Amplifier com-power PA-103A 161069 1MHz~1GHz May 23, 2013 May 22, 2014
Jan. 28, 2014 (03CHO01-KS)
i ; Jan. 16, 2014~ Radiation
Amplifier Agilent 8449B 3008A02370( 1GHz~26.5GHz | Dec. 28, 2013 Jan. 28, 2014 Dec. 27, 2014 (03CHO1-KS)
Jan. 16, 2014~ Radiation
Turn Table MF MF7802 N/A 0~360 degree NCR NCR
Jan. 28, 2014 (03CHO01-KS)
~ Radiati
Antenna Mast MF MF7802 N/A 1 m~4m NCR Jan. 16, 2014 NCR adiation
Jan. 28, 2014 (03CHO01-KS)
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of

. 2.54

Confidence of 95% (U = 2Uc(y))
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